-C

Counterbalance Lift Truck

A\ X F
HHE=x

CPD18/20TV8

i
E

CPD13/15/16/18/20TV8
CPD13/15/16/18/20TW8

Parts Manual
ES)

CE CERTIFICATE

V105/2019

Part No.508000003268




PARTS ORDERING INSTRUCTIONS PART LIST

HOW TO ORDER The Index, describes the item on the figure you are looking at. The Part No. is a
When you order, supply the part number, quantity, model and serial numbers of your numerical description of the item and the part ordering number. The Part Name is a
machine. Supplying this information will assure prompt, efficient handing of your description of the part number in alphabetical form. The No. is the quantity used on
order. the machine.

Since your dealer carries many parts in stock and maintains up-to-date prices on all
parts, he will be able to process your order immediately. If, for some reason, the part
is not in stock, he will order it from the factory. In either event, he maintains a current
file of service manuals, which give all available parts ordering or technical

information.

WHERE TO ORDER

Always order parts from the dealer who sold you your electric forklift . If it is necessary
for the dealer to order parts from the factory, he is able to get prompt service for you.
Parts are shipped in accordance with shipping instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without

prior approval . We cannot accept responsibility for parts returned without

authorization. EP EQUIPMENT CO.,LTD.

Address: XIAQUAN,DIPU,ANJI,ZHEJIANG,CHINA
If you have some parts which must be returned, contact your dealer. If he believes Tel:400-880-2178
parts should be returned, he will arrange for authorization to return the parts. Net:www.ep-ep.com

Email:epparts@ep-ep.com
CHANGES
When changes are made to the machine, revised pages for this manual will be issued.
These pages must be inserted in your parts manual as soon as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause
you to order wrong parts.
ALL RIGHT RESERVED COPYRIGHT
PM3218 05.19


mailto:king@ep-ep.com

FT
ELHITH

BT, EHERM TS, BE, MSNFIS. REEXEE
BB S ORAE T LT I SR v 2K

FONE 2R AR 2 T 0L, 10 B ZORRE A FF A 2 Bof i, Firbd
b 2 RO B AT TR o BRI SR A, A7 B s IXAN A, A X Al A
NEITE . TERE LKFERIEOL, T RESA — MRS TS, R AT AR I
LA IE B ECEBALE B .

T R

HEF IR, HRH SR SRS X MM BT . a0 R A
TR FERTW A, ARSI BRI RS . RAEERITIAE 2, AR E X B 35
PRI & e ehr .

FFHRE WA

—RAEOLT, BUSEHISRR, IBIE M F A BA SRR, —ASHA R .
TAIA L BA G FRUEIR B KK F A 7157

WEREA — SR € EIRIE, WRAEAME .. MmN ErT LLRIE,
W22 2 HER AL BRI I AT

BAREH

X EHAR EABE, EAFWIMEIERSERRT. DEEIXLEBIET,
& EAL A EA ARV AT o 35500 R SR T AT AE
PRI YR TS T R R

THiE
Index fifiid (R FERG IS L, EAHZR T . Part No 2 Z 11— RFIR AT
5. Part Name 52 HI S0 TR A . No AR A 7E X4 A I 0.

WL SIURA TR A 7

Mk WL 2 B MEE R
e A EX

Hiif: 400-880-2178

Mik: www.ep-ep.com

BE45: epparts@ep-ep.com

FRBURA AR TR

PM3218 01.16


mailto:king@ep-ep.com

HOW TO READ PARTS MANUAL
EAERMEHHER

Tip 1:

A: The part of Index 10 is chosen by different tongue of the same series type.

B: The part of Index 7 is Optional.

C: The number of Index 40 is chosen by the actual requirements.

D: The part of Index 34 is cancelled because of the design perfect , and there is an

new part which is make the use more perfect.

Index Part No. Part Name No. | Applied Date Remark
s S |THEk &= | EHAS fiipa
10 3218-130000-00 |Counter Weight TS 1 CPD18TY
10 3220-130000-00 |Counter Weight TS 1 CPD20TY
A > |10 3216-130000-00 |Counter Weight TS 1 CPDI6TY
10 3215-130000-00 |Counter Weight S 1 CPDI1STY
10 3213-130000-00 |Counter Weight S 1 CPDI13TY
7 3218-800001-10 |Fark & 1 100740920
B |:> 7 3216-800001-20 |Fark WE 1 1004071070
7 3218-800001-30 |Fark e 1 100%40°1150
7 3218-800001-40 |Fark WE 1 1004071200
C \_> 40 3218-332002-00 | Collar EHER Req
DI::> 34 | 01| 3218-330005-A0 | Switch SohMEn T = 4 Cancelled
02| CK11-56003-00 [JC100 Switch  #EHETF% 4




E: The part of Index 19 has an Applicability,because it's our policy to constantly
improve our products.

E-1: Record by time
- 053011 Ending on May 30, 2011.
053011- Beginning on May 30, 2011.

E-2: Record by serial number

-52016344
$2016345-

Ending at S2016344
Starting at S2016345

There are three types of serial number:
1) 1 (LETTER)+ 7 (NUMBERS)
Applied Date: Up to February 1,2015

2) 1(LETTER)+ 8 (NUMBERS)

Applied Date: From February 1,2015 to June 1,2015

3) 1 (NUMBER)+ 8 (NUMBERS)
Applied Date: From June 1,2015

Index Part No. Part Name No. | Applied Date Remark
FS FHES | TSk ¥E | EAAS i
E [:> 19 | 01|3218-113000-00 |Gas Spring THERRER 1 -05301
02 |3218-113000-0A |Gas Spring T ERER 1 |053011-
F l—:> 7 |01] 2125-410004- | Cap T 1 | -52016344
02| 2125-410004- |Cap S 1 |52016345-
8 0000-000084- |Ring Wiper fhae 1
g 0000-000370- | O-ring O BT 1
4
[NUMBER _tRucK NoO.
LETTER _yRUCK TYPE
(E/SIF)
.ﬂ.
[INUMBER _tRUCK NO.
LETTER tRUCK TYPE
(E/S/B/DJF)
.|}.
INUMBER _ yRruUCK NO.
NUMBER rpruck TYPE
(1/213141516)



A1,
A: FIREMF, 75 10 IRIEA R AT &5

B: 5 7 Rz T A LA fn Al a] SR 5% .

C: 1% 40 FR LT MR A SRR 7 R U

D: 75 34 Fonth Tt se 3% 25K, BOHIF =8 e, o

Index PartNo. Part Name Mo. | Applied Date Remark
s S |[THEKR #E | EHES i
10 3218-130000-00 |Counter Weight  F&E 1 CPD18TY
10 3220-130000-00 |Counter Weight  F&E 1 CPD20TY
A > |10 3216-130000-00 |Counter weight  F&E 1 CPDIETY
10 3215-130000-00 |Counter Weight  F&E 1 CPDI15TY
10 3213-130000-00 |Counter weight  F&E 1 CPD1STY
7 3218-800001-10 |Fork 64 1 100740920
B |:> 7 3218-800001-20 |Fork HE 1 10074071070
7 3218-800001-30 |Fork HE 1 100740 1150
7 321880000140 |Fork X 1 10074071200
C \_> 40 3218-332002-00 | Gollar ERER Req
DI::> 34| 01 3218-330005-40 | Switch FBRMENT 4 cancelled
02| CK11-86003-00 [JC100 Switch  #EHETF>X 4




E: 75 19 ZoRiZF A —NE AR e Bl o 302 RO EATE A W b2t A7 7 #h 1 7+

£
E-1: HHEES%
-053011 : #LF| 201145 A 30 H
053011- : #24AT 20114530 H

E-2: FAF%5iEx

-52016344 : #b/7HI5 S2016344
$2016345- : &4H/FHIT S2016345

[ =Mra 5

1) 1 (PR +7 (H9)
&R HEE] 2015422 1 H

2) 1 (F8) +8 (¥

A 201542 H 1 H£ 201546 H 1 H

3) 1 (FHP) +8 (FHP)
EHEE: 201546 41 HES

Index Part No. Part Name No. | Applied Date Remark
S THES | THEK &= | &AW Fivad
E [:> 19 | 01|3218-113000-00 |Gas Spring THERRER 1 -05301
02 |3218-113000-0A |Gas Spring T ERER 1 |053011-
F > | 7 101] 2125-410004- |Cap FE 1 -52016344
02| 2125-410004- |Cap FhEE 1 |S2016345-
8 0000-000084- |Ring Wiper B -FE 1
g 0000-000370- | Cring O R 1
85 =
L‘i Sem FRES
LS E i
(EISIF)
BF_ cmms
F3
FHRE
(E/S/B/D/F)
57 cmms
8=
L eSS
(1/2131415186)

\




Tip 2
A: Section 0102 is the original version.
B: Section 010201 is the version that some parts in the Section 0102 have been
changed.
C: Section 010202 is the version that some parts in the Section 010201 have been
changed.

When you order,Please locate specific parts information of your truck by the
Applied Date of parts in each version.

Em2
A: E=5 0102 FRoRRAGA
B: &7 010201 FRfEJIRMRA (&7 0102) L2 AL HE;
C: &75 010202 F/RFEATRA (FT5 010201) EFAFH A,
AT TAEAEIS S V5 ARYE AR A RS AP 1R 3 R e ) A ) B 485 9 3 ey 4 PR F) 1A

i

Vil

>

0102 Overhead Guard

ZAH

B

010201 Overhead Guard

gy |

—=

Ce

010202 Overhead Guard

%4t

e—18
0—1/5/ 1
19 1 2|1 16
[l




Index (H3%)

1000 Frame SYStemM ZE B R .....ccccceecieeriiesiiesssessssesssessssessssessssessssssssessssessssessssssssssssssssssessssessssessssssssessssessssessssessssessnsssssessssessanesnes 2
0101 Frame ASSEMDIY ZEZEIEL A ...ttt ettt e e e e et e et e et e e et e e esaeeeseeebeeeateeeaseeeseeeeseeeseeentesenteeeneeeeseeebeeeteeenreeaneeas 3
010101 Frame SYSEM ZE L ZRG0 .. .ottt e e et e et e et e e e ate e eseeeeaeeeteeeateeesteeeseeeseeeseeenteeeaeeeeseeeseens 6
0102 Frame AssembIy(TV8-C) ZEZLIEH(TVE-C) ...ttt ettt ettt e e e et e et e e teeenteeeaeeeeseeeeaeeeseeeneeeeneeeans 9
010201 Frame System(TV8-C) ZEEf ZRBE(TVSB-C) .oveieeieeiee e eeeee ettt et ettt e et eeteeteeteeae e et e s eneeseeseeneeaeaneeteeteseeseeeeeneenes 11
O RO =Yg gt to R CTU T (e B | 13
QRO @Y=y o T=roTe U E=T (o I o i | 16
QRO @Y= L= roYe [ U T (o I o | 19
QRN RO @Y= o T=roTe [ U E=T fo B o | 22
0105 BACK COVEE JEHPER ...t e et e e e et e e e et e e e e e e e e e et e e e e e e ae e e e e eseaeeeeeeaaeeeeeeeseaeeeeeeseenesssesaaneeeeseneessanrennas 27
010501 BACK COVEI JE AN B .. oottt e e et e e e e e e e e e e e e e e et e e e e e e e e e e e e e e e e e eeateeeeseeseeeeeseeseeneessenrenens 30
010502 BaCK COVEI JE AN B ..ottt e e e et e e e e e e e e e e e e e e e e e e e e e e eeeeeeea e e e e eesteeeeeeeaeeeeeeeereenaeseenaenens 33
010503 BaCK COVEI JE AN B .. ettt e e e et e e e e e e e e e e e e e e et e e e e e e e e eeeeeaeeeeeeesteeeeeeeaneeeeeseseenaeseaneeneas 36
0106 BACk COVEr TW8 JEHPEE TWB ...ttt ettt e e te et e et e e teeeeeteeeeete e e s e s ensaseeseateateetestesteeeeee e es et enseneeneaneereeeeans 39

2000 Operating Control SYStEM FEAE RGL ....cceeiereieeririerriesre e s e s sseesss e st e sssesssssssse s e s e s ssessss e e s e e e s e e sne s ssesseesneesaneessnesasnesnnesanns 41
0201 Steering COoNtrol SYSIEM FHAE ZRZE ...vvive ettt et et e et e et et e et e e et e e eseeseeaeateeteetesteeteete et et et ensensennaneeneane e 42
0202 Hand Brake ASSEMDIY TE 7RI I ..eevvee e et e eeee ettt e ettt e e et e e e et e e et e e eteeeeemeeeeeaseeeenteeeeaseeeeaneeeeeneeeeanteeesreeenaneeeanns 45
0203 Parking BraKe JHITIZI .......oceee ettt et e e et e e et e e et e e et e e e eat e e e emteeeanteeeateeeeaneeeeerteeeateeeereneaareeeenes 47
0204 SteriNg ASSEMDBIY T AT AT AL ..ottt ettt ettt ettt et e e e e e e e e e e e et e e et et et et e e eee e e et eeee e e ee e e e e e e e e e e, 50
020401 Steering ASSEMDIY B FIFEIEL ...ttt ettt e e e e e e e e e et et et e e e e e e e e e e e e e et e e e e e, 53
020402 Steering ASSEMDIY B FIFEIEU ... ettt ettt et e e e e e e e e e e et et et e e et et e e e e e e et en e, 56
0205 Valve Control LINKAGE 22 8 MR /AT ...ttt ettt e e e e e e et e e ae et e et e et e e e seeesaessaeesaeeereeereeaeens 59
0206 Armrest assembly TW8 FETE I TW8 ... .vee ettt ettt e e et ee e ettt e et e e e ent e e e et e e eseeeeeseeeeeaaeeeenseeeaseeeaeneeeeaneees 63

3000 Driving SYSteM IXB] ZRZE .....cccceeeieiririeriiesisiesssessssessssessssessssessssssssssssssssssessssessssesssssssssssssessssesassesssssssssssssessssesassessnsessnssssnssssnens 66
0301 DrVING SYSIEM BRI ZIGE ..ttt et e et et eeteete et e e teeae et e eteene et e eteenseeteeaeeneeateeaseneeateaneeeeeaeennenees 67
O] e T=T Ty o Yo e T T= ] o VAR Ll s /R 69
0303 Driving WREEI LRBIES ......veee ettt e e e et e e et e e e et e e e eteeeeeste e e et eeeeseeeeeseeeaeseeeeemteeeanseeeaseeeaeseeeeaneeeeansneeennenens 72

4000 Steering SYStEM FEIH] R ....cccercieeeieesiieeieersseesssessseessseesse s s s e sass e e s s e s s e e sse s s s e s ss e e s e e asae e s ae e saeeaeesRaeeasn e e sne e anesneessneennnennsnnsn 74
0401 Rear Axle Steering ASSEMDIY JE M AL TFIIEL I ..vvee ittt e e et e e et e e e et e e e et e e e ete e e eaeeeaseeeaeseeeeeseeeeeneeeeareneas 75
040101 Rear Axle Steering ASSEMDIY JE H L ] AU .. cvveee et e e et e e et e e e et e e et e e e et e e e et e e eeneeeaereeeeaseeeeas 77



00 Y= g LYo IS L= 2 LT 1R 79

O R Y= a Yo A A=Y= 2 TR 81
5000 EIECLriCal SYSEM HLA R ..eeveeeerreirriseeisssessssesessssesssssesssssessssssessssessssssesssase st saessssssenssasse s saese s saesesssse s saese s saesessaesssasanannan 83
0501 EleCtrical COMPONENES HEL AR TG .. oveiveeeeceeeeeeee ettt ettt et e et e et e et e et e e et e e e e e e e eseeseeseeeeeteetesteseestesee et es et enseneeneaneereaeeans 84
0502 Control Bracket ASSemMDIY F25 il B8 ZZZE AL I, ...veveeeeee ettt e et e e te et e s teeteeteeee e e e e e enseneeseeneareeteereereareneeens 86
050201 Control Bracket ASSemMDlY 2 fill 85 ZZ B ML I vvveeveee ettt et e e e et e e et e e et e e e et e e e eneeeeenteeeenteeeeteeeeeneeeanns 89
0503 Wiring Harness ASSEMDIY ZE TSN .....ovee ittt ettt e et e et e e et e et e e et e e smeeeseeeeeaeeentesaateeaneeesneseeneeaneeeeneeeans 92
050301 Wiring Harness ASSEMDIY ZE TR AT I .....oeieee ettt ettt ee e e e e et e et e et e et e et e e ete et e eeeeeeseesaeesaee e 94
0504 Wiring Harness Assembly TW8 ZE T L TWWS ... ... ue ittt ettt e et e e et e e et e et e e teseteeeeseesneesaeesaee e 96
0505 Cable ASSEMDIY EELZG LA ..o et e et e et e et e e et e et e e e e et e e e eeeeeeeeeaeeeaeeeaeeeaeeereeereeeeeeeeeeeaeeeteeteeeeeteaeeaaes 98
050501 Cable ASSEMDIY  FELZT IEL I ...ttt e ettt e e et et eeteeaeeeteeteeaeeeeeteeseeeteeteeneeeteeteeneeeteereeneeareeaeenees 101
0506 Cable ASSEMbIY (TV8-C) FLAS AR (TVB-C)novereeeeeeeeeeeeeeeeeeee e e oo e e ee e e e e ee e eee e e e e s ee e e e eee e ees e eee e 104
050601 Cable AsSembly (TV8-C) HEHLEIRE (TVB-C) .eroveroeereeeeeeeeeeeeeeeeeeeeee e s ese e e e eeeee e ee e e e e e ee e e e eee e ees e eeees 106
0507 Cable Assembly(Lithium Battery) FEZS RSB ELTID ooiieie ettt te e e et e et e ete e eeere e 108
0508 Lithium Battery ASSEMBIY AH EHIFLEL I . .eoveeee ettt ettt et e et e et e e ae e e eteeae et e eteeseeeeeeeeneeeeeteeneeeeereeneenns 111
0509 Lithium Battery ASSEMBIY AH EHIFLELI . .eoveeee ettt ettt e et e e e te et e e e te e e eteeae et e eteeneeeeereeneeteeteeneeteereeneenes 113
0510 Side car Assembly (TV8-C) MIF7 /NS (TV8-C) urveeeeeeeee ettt steete et e eteete et e e e e e s aneeneeneeneereereeeeaeens 1
6000 HydrauliC SYStEM JHE ZRGE .....eecveerrerrrerrsseressessssesssssssssssssessssesassessssesssssssssssssessssesssssssssssssesassessssessssssssesassessssessssessnssssnssssnesnes 3
O S O 1Y L= O oY (= R 4
0602 Hydraulic System I (Four) JBEREEE T (HUEED oottt ettt e e te st e teeaente e et enne e eneeneeneenens 7
O TO  1Y [e= O 1oV (=L B | 9
0604 Hydraulic System [ TW8 THIEETIE I TWWB .. .iiuiieeeeeeeeee ettt et e teeteeeeeee et e e e e eseeseeteetesteeteeteaeeseeseenseasenseneeseeneaneeeeeeees 12
0605 Hydraulic System [ TW8 (Four) A EE T TW8 (TUIKD oot 15
0606 Hydraulic System Il TW8 THIEETEE I TWS .. .o ettt e ettt e e et eeteeae e e etesae et e eteeneeeeeeeareeneeaeeens 17
0607 Solenoid Valve Assembly TW8 FEALIR LI TWWS .. ..ottt e et e e ettt e e et e e eaae e e et e e eteeeeneeeeeneeeeeneeeeaneeas 19
0608 Pump Motor and PUMP R HELAIZE .. ..vee et ettt et e e e e e et e e et e e e e ste e e eate e e enseeeeteeeaeneeeeeneeeeeneeneareneenneees 21
0609 Ol TANK THIFE . eeeeee ettt et e e et et e e oottt e e e et e e e e et e e e e seateeeeeeaeeeeeseaseeseeseaseaeeeeemseesessemseeeessenseeeeseassaeeessasteneeseaneeneesannes 23
7000 Lifting SYStEM FETTF ZRZE c.veueiiereceireeiressesissssessassessss e ssssesesssse s sasse s sae e st sae s esase s s ae e e e beResbese s eReRe e s Aese s s be e s e se s eaese s saenensnananrnan 25
0701 Full Free 3-Stage Mast A H HH ] T2 .ottt e e e e et e e et e e et e e et e e e st e e e eaeeeeenteeesnteeeeneeeanes 26
0702 Full Free 3-Stage Mast Assembly 4= H FH =2 T TAEIE I c.vvee ettt et e e et e e et eeenae e e eteeesteeeeneeeanns 28
0703 Full Free 3-Stage Mast Assembly (Four) 2HEH =B T22E5 (TUIEKD oo 33
0704 Full Free 3-Stage Mast Hose Assembly(Bulit-in) 4= H H =21 T8 B8 (B IR o, 41

IX



0705 Full Free 3-Stage Mast Hose Assembly(Externa) 4= H H=Z% 1 T4 E RS (AMEZD) o, 44

0706 Full Free 3-Stage Mast Hose Assembly(Four) 4= H B =221 TR BB (TUIED oo 47
0707 FTE@ Lift CYINAEE [ FHR THET o ovvoeoeee e oo e e e e oo e e e e ee e e e e e e e e e s s e e e s e s eesee e 50
0708 Full Free 3-Stage Mast Lift Cylinder 4= F FH =20 T TAEEE T ....oovieiiec e 56
Q0TI TR @Y LTy Ye T 1 i OO 59
0710 FOrK Frame T8 S oottt e e et e et e et e et e e teeete e ete e te e teenteemaeemteesteenteeaeesaeeeseeeseeaseeeseeeseensens 61
O I V| Y= S oo (ol Y o A o = = = B 2 R 63
0712 Full Free 2-Stage Mast Assembly 4= H B 2T TAEIEUI c.vveeiieee ettt et e et e e enae e e e e e e ereeeeneeeenns 65
0713 Full Free 2-Stage Mast Assembly(Four) 4= H FH =2 THEPUIR) coeieeieiieeeee e 69
0714 Full Free 2-Stage mast Hose Assembly(Bulit-in) 4= H H 2T 128 B8 (B I o, 72
0715 Full Free 2-Stage mast Hose Assembly(Externa) 4= H 1 &I T4 E RS (AMEZD) oo, 75
0716 Full Free 2-Stage mast Hose Assembly(Four) 4= H B 22T TR BB (TUIRD oo 78
0717 Full Free 2-Stage Mast Lift Cylinder-R 2 H FH 22T T2 AT TEBETHL ..coveveieeeeeee e 81
0718 Full Free 2-Stage Mast Lift Cylinder-L 4 H FH 22T T2 25 FFBETHEL ..coeeniee e 84
AR el =T LI RS TRRR 87
0720 Wide-View 2-Stage Mast i f i 2 T oot e e e e e e ettt e e et e e e et e e et eeeeeaeeeeesteeeenaeeeeteeeeeneeeennees 89
0721 Wide-View 2-Stage Mast Assembly Ti FLET 20 T THEEII ..oovvee et e e e e e et ee e e tte e e enee e e eneee e e 91
0722 Wide-View 2-Stage Mast Assembly (Four)  FEAREF 27 11258 CTUELD oo 94
0723 Wide-View 2-Stage Mast Hose Assembly F&ALET 28 1 T 2RI L c.veeeee et 97
072301 Wide-View 2-Stage Mast Hose Assembly TEALEF 25 I TZETHET S coveeiee e 100
0724 Wide-View 2-Stage Mast Hose Assembly(Four) FaERLEF 2% [ TR SUBTUER) coeeieee e 102
0725 Wide-View 2-Stage Mast Lift Cylinder FEALET Z 27T TBRAT T ..o.voviieeeee e 104
Ol el =T LI R 107
0727 Chain ASSEMDIY FEZE LI cveveeee it cee e ettt ettt et e et e et e et e e e et e et e e e e e eseeseeteeteeteeeeate et eeee s ene e e esseneeneaseeseareateateeeeneeaenneens 109
0728 BUilt-in SIAESNIftEr P B ZUMITE B ..ottt e e e et e e e e et e e e et e e e e eaeaeeeeeeaa e e e e saaeeeeseseeeeeseneneeeenns 112
0729 External Sideshifter (Non-domestic) #MERMFZLE (FEETT) oo 114
0730 External Sideshifter (Domestic) #MERMEZEE (FFT) oottt ettt e e ee e ere et e eaeeeeaee e, 116



1000

Frame System

EHARG



0101 Frame Assembly

LB S




0101 Frame Assembly

R

Index Part No. Part Name No. Applied Date Remark

P TGS TR Kok & F H #
1 0000-000255-00 Bolt M8x20 [y 7
2 0000-000159-00 Lockwasher ®©8 AL 17
3 0000-000176-00 Flatwasher ®8 T 17
4 3218-110004-00 lasso Holder L | B 2R 7 ] RE AR 1
5 3218-110003-00 lasso Holder R Bl 2 A ] E AR 1
6 3218-111000-00 Frame ZEAR R, 1 For CPD18/16TV8,Parts being phased out
6 3215-111000-00 Frame ZEB A, 1 For CPD15/13TV8,Parts being phased out
6 3220-111000-00 Frame ZEAR R, 1 For CPD20TV8,Parts being phased out
6 3218-111000-A0 | Frame L2 5821 1 For CPD18/16TW8
6 3215-111000-A0 Frame R 1 For CPD15/13TW8
6 3220-111000-A0 Frame IR 1 For CPD20TW8
7 0000-000853-00 Bolt M24x70 A 3
8 0000-000250-00 Lockwasher ®24 R 3
9 0000-000539-00 Flatwasher ®24 T 3
10 3218-130000-00 Counter Weight Pl 1 For CPD18TV8,Parts being phased out
10 3220-130000-00 Counter Weight TATE 1 For CPD20TV8,Parts being phased out
10 3216-130000-00 Counter Weight T E 1 For CPD16TV8,Parts being phased out
10 3215-130000-00 Counter Weight Pl 1 For CPD15TV8,Parts being phased out
10 3213-130000-00 Counter Weight P 1 For CPD13TV8,Parts being phased out
11 1220-150008-00 Screw WRET 2
12 3218-200001-00 Cap 25 1] 38 35 AR 1
13 0000-000242-00 Bolt M8x16 R 7
14 3218-110002-00 Bracket Cable 11 FL ] 5 2% 11 3
15 3218-600500-00 Horn PN 1




0101 Frame Assembly

IR R
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Hoet & H #E
16 3218-110011-00 Plate B3 2 1
17 | 01 | 0000-000326-00 Screw M6x12 WRET 2 -F24130051
02 [0000-001381-00 Screw M4x12 WRET 3 |F24130052-
18 0000-000277-00 Bolt M8x25 A 3
19 | 01 |3218-113000-00 Gas Spring Bracket S 5 &a5iK 1 Cancelled
02 |3218-113000-0A Gas Spring Bracket S35 231 1
20 3218-110007-00 Shock Absorber AR IS 4
21 3218-110005-00 Shock Absorber A i FE 1 6
22 0000-000451-00 Bolt M20x60 [y 2
23 0000-000854-00 Nut M20 S RE 2
24 | 01 |3218-100002-LS Safety Guard [ ER 4 |224160020- Superseded by#3218-100002-00
02 |3218-100002-00 Safety Guard | B4 1 4
25 0000-000259-00 Bolt M6x16 A 12 |224160020-
26 0000-000380-00 Flatwasher ®6 T 12 |224160020-
27 0000-000056-00 Lockwasher ®6 R 12 |224160020-
28 | 01 [3218-100003-LS Safety Guard Il g 1T 2 |1224160020- Superseded by#3218-100003-00
02 |3218-100003-00 Safety Guard 11 B g 1T 2




010101 Frame System

FORG




010101 Frame System

FH ARG
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Hog & T H 3 #E

1 0000-000255-00 Bolt M8x20 EES 7

2 0000-000159-00 Lockwasher ®8 R 16

3 0000-000176-00 Flatwasher ®8 R 16

4 3218-110004-00 |lasso Holder L il Bl 3 A [ E AR 1

5 3218-110003-00 lasso Holder R Bl 2 A ] E AR 1

6 3215-110000-10 | Frame LEOSYEe 1 For CPD13/15TV8

6 3218-110000-10 Frame BB, 1 For CPD16/18/TV8

6 | 01 [3220-110000-10 Frame LR 95851 1 -227180164 For CPD20TV8,EP2019082404
02 |3218-110000-10  |Frame LEOSYEe 1 227180165- For CPD20TV8

7 0000-000853-00 Bolt M24x70 AR 3

8 0000-000250-00 Lockwasher ©24 e 3

9 0000-000539-00 Flatwasher ®24 PR 3

10 3218-130001-00 Counter Weight AT E 1 For CPD13/15/16/18TV8

10 | 01 | 3218-130001-00 Counter Weight P 1 -227180164 For CPD20TV8,EP2019082404
02 |3220-130001-00 Counter Weight T E 1 227180165~ For CPD20TV8

1 302000000191 Screw M8X12 MZARET 5

12 3218-200001-00 Cap ) 48 w5 AR 1 For CPD13/15/16/18TV8

12 | 01 |3218-200001-00 Cap FEHI 8% 25 AR 1 -227180164 For CPD20TV8,EP2019082404
02 |3220-200001-00 Cap ) 48 w5 AR 1 227180165- For CPD20TV8

13 0000-000242-00 Bolt M8x16 AR 6

14 3218-110002-00 Bracket Cable II R[] 5 5 11 3

15 3715-116000-00 Bend up FLJR_ AT AR 2 Bk 1 |2281300363-2301000918 EP2019090402, BGD-21-007647

16 3218-110011-0A Plate By 2 1

17 3125-200001-00 Plum Bolt MELETE 8 1 |2281300363-2301000918 EP2019090402, BGD-21-007647




010101 Frame System

FH ARG
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Hog & T H 3 #E
18 0000-000277-00 Bolt M8x25 AR 3
19 3218-113000-0A Gas Spring Bracket 3 5 %R R 1
20 3525-100009-10 Shock Absorber R JRE 3R o £ 3
21 3218-110005-00 Shock Absorber AR Ik 7= 4 10
22 0000-000451-00 Bolt M20x60 AR 2
23 0000-000854-00 Nut M20 =S8 2
24 3218-100002-00 Safety Guard [ BdrR 1 4
25 0000-000259-00 Bolt M6x16 AR 12
26 0000-000380-00 Flatwasher ®6 PR 12
27 0000-000056-00 Lockwasher ®6 PhHL 12
28 3218-100003-00 Safety Guard 11 B 11 2




0102 Frame Assembly(TV8-C)

TR R (TV8-C)




0102 Frame Assembly(TV8-C)

TEH A R (TV8-C)

Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Ko & H #E
1 3218-110000-CO Frame R 1 For CPD18/16TV8-C,
1 3215-110000-CO Frame TR, 1 For CPD15/13TV8 -C, Parts being phased out
1 3220-110000-CO Frame ZEB A, 1 For CPD20TV8-C, Parts being phased out
2 2125-102200-00 Roller AR 20
3 3218-100001-CO  |Plate PSR I s R 2 Cancelled/HiH
4 3715-110005-00 Guide HM 22 2 S50 1 Parts being phased out
5 0000-000869-00 Bolt M8x40 A 4
6 0000-000242-00 Bolt M8x16 A 5
7 0000-000159-00 Lockwasher ®8 R 9
8 0000-000176-00 Flatwasher ®8 T 9
9 | 01 |3218-120000-CO | Side door MY 1 Cancelled/HUiH
02 |3218-121000-CO Side door MY 1
10 3618-110100-CO Pin AR 1
1 3218-210001-00 Shock Absorber b AR R 6
12 0000-000109-00 Screw M8x16 WRET 6
13 3618-112200-CO Hinge MR B 1
14 0000-001119-00 Bushing SREREEHES 2
15 3618-150309-10 Baffle EEL 1 |F2410002- Parts being phased out
Note: Other Fitting parts See 0101

i FHARAEKES K o101

10




010201 Frame System(TV8-C)

FHRE5(TV8-C)

11



010201 Frame System(TV8-C)

B R G(TV8-C)
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Ko & H #E
1 3218-110000-CO Frame R 1 For CPD16/18TV8-C
1 01 |3220-110000-CO Frame BRI 1 -227180164 For CPD20TV8-C,EP2019082404
02 |3218-110000-CO Frame R 1 227180165- For CPD20TV8-C
2 2125-102200-0A Roller TR 20
3 3218-14100Z-C0O Baffle EELId 1
4 3625-100003-00 Nylon strip HL L 5 4 4
5 0000-000326-00 Screw M6x12 IRET 8
6 0000-000242-00 Bolt M8x16 A 5
7 0000-000159-00 Lockwasher ®8 R 9
8 0000-000176-00 Flatwasher ®8 T 9
9 3218-100001-CO Cover IR 25 AR 1
10 3618-110100-CO Pin WA 1
1 3218-210001-00 Shock Absorber b AR R 6
12 0000-000109-00 Screw M8x16 IRET 6
13 3618-112200-C0-D | Hinge AR s 1
14 0000-001119-00 Bushing EREREEHIES 2
15 3618-121000-C0-D | Frame Side Door RS 1
16 3218-231000-00-D | Side Door A 1
17 0000-001535-00 Screw WRET 1
18 3218-200004-00 Rubber sleeve AR B £ 5 2

Note: Other Fitting parts See 010101
e HARAEREME K 010101

12




0103 Overhead Guard

&)

13



0103 Overhead Guard

2
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Hoet & H #E

1 0000-000548-00 Bolt M16x70 AR 4
2 0000-000220-00 Flatwasher ®16 PR 4
3 0000-000191-00 Lockwasher ®16 R 2
4 0000-000232-00 Nut M16 B} 4
5 3218-121000-00 | Overhead Guard LAWK 1 -112712 | For CPD18/16TV
5 3220-121000-00 Overhead Guard LA R 1 -112712 | For CPD20TV
5 3215-121000-00 | Overhead Guard LAWK 1 -112712 | For CPD15 /13TV
6 0000-000087-00 Screw M12x25 WRET 4
7 0000-000060-00 Lockwasher ®12 R 4
8 0000-000373-00 Flatwasher ®12 R 4
9 0000-000855-00 | Bolt M6x55 A 4
10 0000-000437-00 Flatwasher ®6 R 10
11 0000-000056-00 Lockwasher ®6 R 6
12 0000-000166-00 Nut M6 HERE 4
13 3115-122000-00 Left Lamp Holder FERTRAT i 1
14 0000-000617-00 Screw M4x20 25T 2
15 0000-000122-00 Lockwasher ®4 PhHL 2
16 0000-000852-00 Screw M5x65 BRET 4
17 | 01 |3218-120003-00 Viewfinder Bracket R4 %244 1 Cancelled

02 |3218-120003-0A Viewfinder Bracket RBLLZHM 1
18 0000-000139-00 Nut M4 R 2
19 0000-000259-00 Bolt M6x16 EES 2
20 0000-000482-00 Nut M16 R A} 2
21 3218-120001-00 Washer ALl 2
22 3125-122000-00 Viewfinder 1912255 1

14




0103 Overhead Guard

2
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Hoet A H #E
23 3218-622000-00 Front Lamp Harness L #4726 3R 1
24 3218-623000-00 FrontLamp Harness  #it] A4k K 1
25 3130-680100-00 Head Lamp HTHRAT 2
26 3115-123000-00 Right Lamp Holder AHTRAT JEE 1
27 3218-600400-00 Caution Switch AR T 1
28 3130-680200-00 Rear Lamp Unit =tEHAELT 2 LED
29 3218-624000-00 Back Lamp Harness R J5 T 42k 1
30 3218-625000-00 Back Lamp Harness L 4T £ £k 1
31 3125-210001-00 Washer R 2
32 0000-000702-00 Flatwasher ®4 T 2

15




010301 Overhead Guard

&)

16



010301 Overhead Guard

2
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Hoet & H #E
1 0000-000299-00 Bolt M16x70 A 4
2 0000-000220-00 Flatwasher ®16 PR 4
3 0000-000191-00 Lockwasher ®16 R 4
4 0000-000232-00 Nut M16 2352 4
5 3218-121000-10 Bracket Leg-L 7 R 1 (112712 For CPD18/16TV8
5 3220-121000-10 Bracket Leg-L e R 1 | 112712- For CPD20TV8
5 3215-121000-10 Bracket Leg-L e R 1 | 112712- For CPD15/13TV8
6 0000-000374-00 Screw M12x30 IRET 4
7 0000-000060-00 Lockwasher ®12 R 4
8 0000-000373-00 Flatwasher ®12 R 4
9 0000-000855-00 | Bolt M6x55 A 4
10 0000-000437-00 Flatwasher ®6 R 8
11 0000-000056-00 Lockwasher ®6 R 6
12 0000-000166-00 NutM 6 S RE 4
13 | 01 |3115-122000-00 Left Lamp Holder FE T RAT 1 -051313
02 [3218-120002-00 Lamp Holder KT 2 Cancelled
03 [3112-100011-00 Right lamp panel HITER 1 2281200162 For EP20201007
04 |3112-100010-00 Left lamp panel e AT B R 1 |2281200162- For EP20201007
14 0000-000617-00 Screw M4x20 IRET 2 -F24150012
15 0000-000122-00 Lockwasher ®4 L 2 -F24150012
16 0000-000702-00 Flatwasher ®4 P 2 -F24150012
17 3218-120003-0A Viewfinder Bracket RS 1 -F24150012
18 0000-000139-00 Nut M4 IR R 2 -F24150012
19 0000-000259-00 Bolt M6x16 [y 2
20 | 01 |3215-210001-00 Washer JEAT i 2k 18l 2 Cancelled
02 |3125-210001-00 Washer L 2

17




010301 Overhead Guard

24

Index Part No. Part Name No. Applied Date Remark

P TGS TR Kok & H #
21 0000-000380-00 Flatwasher ®6 P 2
22 3125-122000-00 Viewfinder B8 1 -F24150012
23 3218-622000-00 Front Lamp Harness L Fi/J &£k 7R 1
24 3218-623000-00 Front Lamp Harness  ®ij/] 44k 1
25 3130-680100-00 Head Lamp HIHET 2
26 3115-123000-00 Right Lamp Holder AR RAT 1 -051313
27 3218-600400-00 Caution Switch A0 R AT 1
28 3130-680200-00 Rear Lamp Unit =EJEHENT 2 LED
29 3218-624000-00 Back Lamp Harness R J5 /T A 283 1
30 3218-625000-00 Back Lamp Harness L JG/J A4 K 1
31 0000-000852-00 Screw M5x65 WRET 4
32 3218-124000-10 Overhead Guard B THLE A 1 [112712- For CPD18/16TV8
32 3220-124000-10 Overhead Guard HRTIL A% 1 [112712- For CPD20TV8
32 3215-124000-10 Overhead Guard HRTIL A% 1 112712- For CPD15/13TV8
33 3218-122000-10 Front Bracket Leg-R ARk 1 [112712- For CPD18/16TV8
33 3220-122000-10 Front Bracket Leg-R 4 Hiifi &1k 1 [112712- For CPD20TV8
33 3215-122000-10 Front Bracket Leg-R A7 iR 1 [112712- For CPD15/13TV8
34 3218-123000-10 Back Bracket Leg-R 43 5B s il 1 [112712- For CPD18/16TV8
34 3220-123000-10 Back Bracket Leg-R 47 G /iR & ik 1 [112712- For CPD20TV8
34 3215-123000-10 Back Bracket Leg-R £ Gl @ ik 1 112712- For CPD15/13TV8
35 0000-000867-00 Bolt M16%1.5%45 A 8

18




010302 Overhead Guard

&)

19



010302 Overhead Guard

2
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Hoet & H #E

1 0000-000299-00 Bolt M16x70 A 4
2 0000-000220-00 Flatwasher ®16 PR 4
3 0000-000191-00 Lockwasher ®16 R 4
4 0000-000232-00 Nut M16 2352 2
5 3218-121000-10 Bracket Leg-L e R R 1 [112712- For CPD18/16TV8, Parts being phased out
5 3220-121000-10 Bracket Leg-L Fr BB 1 |112712- For CPD20TV8, Parts being phased out
5 3215-121000-10 Bracket Leg-L Fr BB 1 [112712- For CPD15/13TV8, Parts being phased out
6 0000-000374-00 Screw M12x30 WRET 4
7 0000-000060-00 Lockwasher ®12 R 4
8 0000-000373-00 Flatwasher ®12 T 4
9 0000-000855-00 | Bolt M6x55 A 4
10 0000-000437-00 Flatwasher ®6 R 8
11 0000-000056-00 Lockwasher ®6 R 6
12 0000-000166-00 Nut M 6 S RE 4
13 | 01 |3115-122000-00 Left Lamp Holder FE T RAT 1 -051313

02 [3218-120002-00 Lamp Holder KT 2 Cancelled

03 [3112-100011-00 Right lamp panel HITER 1 2281200162 For EP20201007

04 |3112-100010-00 Left lamp panel e AT B R 1 |2281200162- For EP20201007
14 0000-000550-00 Nut M8 JRRE 1 |F24150013-
15 0000-000159-00 Lockwasher ®8 A 1 |F24150013-
16 0000-000540-00 Flatwasher ®8 PR 1 |F24150013-
17 3218-120003-10 Viewfinder Bracket SR R 1 |F24150013- Parts being phased out
18 0000-000867-00 Bolt M16%1.5x45 [y 8
19 0000-000259-00 Bolt M6x16 [y 2
20 | 01 |3215-210001-00 Washer JEAT i 2k 18l 2 Cancelled

02 |3125-210001-00 Washer R 2

20




010302 Overhead Guard

2

Index Part No. Part Name No. Applied Date Remark

5 TS LI Kok S F 30 i
21 0000-000380-00 Flatwasher ®6 P 2
22 3120-101000-00 Viewfinder JE g 1 |F24150013- Parts being phased out
23 3218-622000-00 Front Lamp Harness L Fi/J &£k 7R 1
24 3218-623000-00 Front Lamp Harness  ®ij4T 44k R 1
25 3130-680100-00 Head Lamp A RRAT 2 Parts being phased out
26 3115-123000-00 Right Lamp Holder 45 B kAT J8 1 -051313
27 | 01 |3218-600400-00 Caution Switch AR AT 1 -F24130023

02 | 3218-600400-10 Caution Switch AN LT 1 |F24130024- Parts being phased out
28 | 01 |3130-680200-00 Rear Lamp Unit = EHELNT 2 -F2320032 | LED
02 |3218-680200-00 Rear Lamp Unit =EHAELT 2 |F2320033- LED, Parts being phased out

29 3218-624000-00 Back Lamp Harness R JG /] A4 W 1
30 3218-625000-00 Back Lamp Harness L JG/J A4 H 1
31 0000-000852-00 Screw M5x65 WRET 4
32 3218-124000-10 Overhead Guard W T8 % 1 112712- For CPD18/16TV8, Parts being phased out
32 3220-124000-10 Overhead Guard HRTI A% 1 112712- For CPD20TV8, Parts being phased out
32 3215-124000-10 Overhead Guard B THLE A 1 (112712 For CPD15/13TV8, Parts being phased out
33 3218-122000-10 Front Bracket Leg-R 4 Hiifi &1 % 1 | 112712- For CPD18/16TV8, Parts being phased out
33 3220-122000-10 Front Bracket Leg-R A3 iR 1 [112712- For CPD20TV8, Parts being phased out
33 3215-122000-10 Front Bracket Leg-R A1 Rl EL ik 1 [112712- For CPD15 /13TV8, Parts being phased out
34 3218-123000-10 Back Bracket Leg-R  #7JE /iR ik 1 112712- For CPD18/16TV8, Parts being phased out
34 3220-123000-10 Back Bracket Leg-R 47 G/l i ik 1 [112712- For CPD20TV8, Parts being phased out
34 3215-123000-10 Back Bracket Leg-R £ 5B s pl 1 |112712- For CPD15/13TV8, Parts being phased out
35 0000-001350-00 Screw M4x12 WRET 3
36 0000-000122-00 Lockwasher ®4 LR 3
37 0000-000702-00 Flatwasher ®4 P 3
38 0000-000482-00 Nut M16 S RE 2

21




&)

010303 Overhead Guard

@
|
16

©
e =2
S LTI I IIIIIIIII IO
/7 \.
Lt &y
R
MY
A
\\ s////
AN AN
AN N
\
NN e
AR\ \I
Wa 2
20N NN z /e
AN e - — “\.\ ¢
AL AN~ = “\\.»\
7 N o A -
AYA A > =
\ N =
NRAS ARNCN
3 4//// y# II//I/I,n;.I.II
VAN SeSI-o
Yo A ~
Yo vt NS B T S g ~
NN © B e TN
sﬂ,/ 4//4 /\w .llllv.:v'l”'”'”””“ﬂ”ll-.ll.-ll
(SR (* - = .IF,RM..IN.IH.FH
Vs ///\“ © = =
A 7
ARV &
W 2—
v Ol@
~

e )
e~ o
e e T e w____
= ————_
T T e g T Ay sy
..-.llHlﬂﬂHHﬂ.ﬂl | .
rllLllf.lﬂ..nﬂ.w

22



010303 Overhead Guard

2
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Hoet & H #E
1 3112-100011-0A Right Lamp Holder TR 1 Without Logo
2 301016000001 Bolt M8x65 LR 4
3 0000-000540-00 Flatwasher ®8 PR 1
4 3112-100010-0A Left Lamp Holder e kT Bk 1 Without Logo
5 0000-000210-00 Flatwasher ®8 KP4 2
6 0000-000159-00 Lockwasher ®8 PhEL 3
7 303013000003 Nut M8 7 R B 3
8 3130-680100-10 Head Lamp LED i RET 2
9 3125-122000-00-01 | Retroreflector SOtE 1
10 3125-210001-00 Washer RECdi] 2
1 3525-680003-00 Rear Lamp Unit LED E4T 2
12 3218-600400-00 Caution Switch LED Al [N T 1
13 3218-624000-00 Back Lamp Harness R J5 T 42631 1
14 3218-625000-00 Back Lamp Harness L 4T &£k 1
15 3218-623000-00 Front Lamp Harness  {ii4T 47 285 1
16 3218-622000-00 Front Lamp Harness L #i4J &£ 2K 1
17 0000-000299-00 Bolt M16x70 [y 4
18 0000-000220-00 Flatwasher ®16 R 4
19 0000-000191-00 Lockwasher ®16 R 4
20 0000-000482-00 Nut M16 S RE 2
21 0000-000618-00 Screw M6x12 WRET 4
22 0000-001350-00 Screw M4x12 WRET 3
23 0000-000122-00 Lockwasher ®4 PhHL 3
24 0000-000702-00 Flatwasher ®4 R 3

23




0104 Front Cover

b5

24



0104 Front Cover

HiAh R
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Hoet & H #E
1 0000-000279-00 Bolt M8x35 A 4
2 0000-000159-00 Lockwasher ®8 R 17
3 0000-000210-00 Flatwasher ®8 K- 8
4 0000-000196-00 Nut M8 2352 4
5 3218-300001-00 | Shock Absorber PCRAUR I H 2
6 0000-000277-00 Bolt M8x25 [y 6
7 3218-311000-00 Cabinet AX BRI R 1
8 0000-000176-00 Flatwasher ©8 PR 13
9 3218-606000-00 Warning Light Switch  #5=47 JF 5% 1
10 3218-310008-00 Cabinet I & 11 1
11 3218-310007-00 Cabinet [ EHE 1 1
12 3218-310010-00 Cover piEN= 1
13 3218-310009-00 Cabinet I1I a1 1
14 1220-150008-00 Screw IRET 8
15 | 01 |3218-241000-00 Floor Board T HBBR Ak 1 -010313
02 |3218-241000-01 Floor Board AT HAR ik 1 |010313-
16 3218-240001-00 Rod A HEAR RS A 2
17 0000-000196-00 Nut M8 2352 10
18 3218-240002-00 Cushion AT HBAR AR R H 1
19 3218-680000-00 Accelerator Sk A 1 ComeSys
19 3218-680000-1A | Accelerator pllipuE: 1 EP

25




0104 Front Cover

HiAh R
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Hoet & H #E
20 | 01 |3218-670000-00 Controller meter FEHlE R 1 Cancelled
02 |3218-670000-00-00 | Controller meter P ERAR 1 Replaced by #3218-600007-50 or 3218-670000-00,EP20200530-06
03 |3218-600007-50 Controller meter AR 1 Without LOGO
03 | 3218-670000-00 Controller meter P AR 1 Cancelled
21 0000-000242-00 Bolt M8x16 [y 5
22 3218-200003-0A Plate-R BT R 1
23 3218-200002-0A Plate-L 72 5T AR 1
24 3218-670001-00 Clip NES TS 2 Cancelled
25 0000-000139-00 Nut M4 S RE 4 Cancelled

26




0105 Back Cover

-
=

Ja4h

Main Hamess

27



0105 Back Cover

JEAhER

Index Part No. Part Name No. Applied Date Remark

Fe5 LG5 LA Ko & H #E

1 0000-000242-00 Bolt M8x16 A 2

2 0000-000159-00 Lockwasher ®8 R 21

3 | 01 |3125-200001-00 Bolt M8x16 AL A 2 Cancelled

02 |0000-001424-10 | Bolt M8x12 HEET A 2

4 3215-220001-00 Square Tube H®RFHE 2 For CPD15/13TV8

4 3218-220002-00 Square Tube H®RFHE 2 For CPD16/18/20TV8

5 3218-221000-00 Planking ass'y .L FEFE AR 1 For CPD18/16TV8,Parts being phased out
5 3220-221000-00 Planking ass'y .L Fr 6 AR 1 For CPD20TV8,Parts being phased out

5 3215-221000-00 Planking ass'y .L Fr M 6 AR 1 For CPD15/13TV8,Parts being phased out
6 3218-220001-00 Handrail Holder HRF LR 4

7 3218-214000-00 Gas Spring R 1 For CPD16/18/20TV8

7 3215-212000-00 Gas Spring A 1 For CPD15/13TV8

8 3218-210001-00 Shock Absorber b AR R 2

9 3218-211000-00 Cap LR B 1 For CPD18/16TV8,Parts being phased out
9 3220-211000-00 Cap L #BAR B 1 For CPD20TV8,Parts being phased out

9 3215-211000-00 Cap AR 1 For CPD15T/13TV8,Parts being phased out
9 3618-211000-CO Cap bR AR AL 1 For CPD18TV8 -C,Parts being phased out
10 0000-000196-00 Nut M8 7352 16
11 0000-000026-00 Screw M8x30 WRET 2
12 0000-000176-00 Flatwasher ®8 PR 12
13 3218-213000-00 Gemel AR B 2
14 0000-000151-00 Screw M8x25 WRET 6
15 3218-212000-10 Seat By 1
16 3218-210003-10 Cover E4 )= 1
17 0000-000255-00 Bolt M8x20 A 2

28




0105 Back Cover

JEAhER

Index Part No. Part Name No. Applied Date Remark

Fe5 LG5 LA Ko & H #E
18 3218-231000-00 Planking R AR 1 For CPD18/16TV8,Parts being phased out
18 3220-231000-00 Planking .R Al 25 4R 1 For CPD20TV8,Parts being phased out
18 3215-231000-00 Planking R A EE AR 1 For CPD15/13TV8,Parts being phased out
18 3618-231000-C0 Planking ass'y .R A ] 5 AR 1 For CPD18TV8-C,Parts being phased out
19 3218-220005-00 Cushion FRTF L ERGREAR 4
20 3218-110100-00 Lock Bt 1 -F24130051
21 0000-000618-00 Screw M6x12 WRET 2 -F24130051
22 3125-210002-00 Rubber 163 1 -081511
23 0000-000210-00 Flatwasher ®8 R 11
24 0000-000278-00 Bolt M8x30 [y 4
25 3125-210001-00 Washer RECdi] 1
26 3218-604000-00 Fetch-up Switch BAEFFOG 1
27 3218-600002-00 Dust-Proof Mat Pl AR B A B 1
28 0000-000056-00 Lockwasher ®6 R 2 -F24130051
29 0000-000108-00 Nut M6 S RE 2 -F24130051
30 | 01 |3218-200005-00 Bolt M8x10 MEIE TR 1 Cancelled

02 |0000-001424-10 | Bolt M8x12 HEET I A8 1

31 3218-200004-00 Rubber sleeve R RS 2
32 3125-600200-10 Seat switch FERFH R 1

29




010501 Back Cover

-
=

Ja4h

Main Hamess

30



010501 Back Cover

JEhhE

Index Part No. Part Name No. Applied Date Remark

P TGS TR o & H# #

1 0000-000242-00 Bolt M8x16 A 2

2 0000-000159-00 Lockwasher ®8 L 21

3 0000-001424-10 Bolt M8x12 MgfET g Ae 2

4 3215-220001-00 Square Tube WFIE 2 For CPD15/13TV8

4 3218-220002-00 Square Tube WFIE 2 For CPD16/18/20TV8

5 3218-221000-00 Planking ass'y .L Fe A 5 AR 1 For CPD18/16TV8,Parts being phased out
5 3220-221000-00 Planking ass'y .L FEFE AR 1 For CPD20TV8,Parts being phased out

5 3215-221000-00 Planking ass'y .L Fr 6 AR 1 For CPD15/13TV8,Parts being phased out
6 3218-220001-00 Handrail Holder RS 4

7 3218-214000-00 Gas Spring AR 1 For CPD16/18/20TV8

7 3215-212000-00 Gas Spring R 1 For CPD15/13TV8

8 3218-210001-00 Shock Absorber bR R 2

9 3218-211000-00 Cap AR AR 1 For CPD18/16TV8,Parts being phased out
9 3220-211000-00 Cap LR B 1 For CPD20TV8,Parts being phased out

9 3215-211000-00 Cap L #BAR B 1 For CPD15T/13TV8,Parts being phased out
9 3618-211000-C0O Cap AR 1 For CPD18TV8 -C,Parts being phased out
10 0000-000196-00 Nut M8 JRRE 16
11 0000-000026-00 Screw M8x30 BRET 2
12 0000-000176-00 Flatwasher ®8 P 12
13 3218-213000-00 Gemel AR B 2
14 0000-000151-00 Screw M8x25 IRAT 6
15 3218-212000-10 | Seat A e 1
16 3218-210003-10 Cover % IR )5 1
17 0000-000255-00 Bolt M8x20 R 2
18 3218-231000-00 Planking R AR 1 For CPD18/16TV8,Parts being phased out

31




010501 Back Cover

JEAhER
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Ko & H #E

18 3220-231000-00 Planking .R AR 1 For CPD20TV8,Parts being phased out
18 3215-231000-00 Planking R ANz AR 1 For CPD15/13TV8,Parts being phased out
18 3618-231000-CO Planking ass'y .R A5 55 A K 1 For CPD18TV8-C,Parts being phased out
19 3218-220005-00 Cushion FRTF S ERGIE AR 4
20 3525-210001-A0 Lock I Bidn 1 1 |F24130052-
21 0000-001382-00 Screw M4x16 IRET 2 |F24130052-
22 3125-210002-00 Rubber ok 1 -081511
23 0000-000210-00 Flatwasher ®8 PR 11
24 0000-000278-00 Bolt M8x30 A 4
25 3125-210001-00 Washer A2k e 1
26 3218-604000-00 Fetch-up Switch LLESISS 1
27 3218-600002-00 Dust-Proof Mat AR p A B 1
28 | 01 |3525-100009-00 Lock II B 11 1 Cancelled

02 |3525-100012-A0 Lock II B 11 1 |F24130052-
29 0000-000139-00 Nut M4 S RE 2 |F24130052-
30 0000-001424-10 | Bolt M8x12 HEET I A8 1
31 3218-200004-00 | Rubber sleeve AR 53 4 £ 2
32 3125-600200-10 Seat switch JERGIF 1
33 3218-212001-10 Seat belt LA 1

32




010502 Back Cover

-
5

Ja4h

Main Harness

33



010502 Back Cover

JEAhER

Index Part No. Part Name No. Applied Date Remark

5 TS LI ok S PR i
1 0000-000242-00 Bolt M8x16 A 6
2 0000-000159-00 Lockwasher ®8 G 21
3 0000-001424-10 Bolt M8x12 AL A 2 -227180164
4 3215-220001-00 Square Tube H®RFHE 2 -227130087 For CPD15/13TV8, EP2019082402
4 3218-220002-00 Square Tube H®RFHE 2 -227180164 | For CPD20/18/16TV8 , EP2019082404
5 3215-221000-0B Planking L Fe A 5 AR 1 -227130087 For CPD15/13TV8, EP2019082402
5 3218-221000-0B Planking L FEFE AR 1 -227130057 For CPD18/16TV8, EP2019082401
5 3218-221000-0B Planking L FEFE AR 1 -227170192 For CPD18/16TV8-C, EP2019082403
5 3220-221000-0B Planking L FEFE AR 1 -227180164 | For CPD20TV8/TV8-C, EP2019082404
6 3218-220001-00 Handrail Holder HRF LR 4 -227180164
; 3218.214000.00 Gas Spring e ) For CPD16/18/20TV8 and CPD16/18/20TV8-C,

Superseded by3218-214000-10

7 3215-212000-00 Gas Spring s 1 For CPD15/13TV8, Superseded by#3215-214000-10
8 3218-210001-00 Shock Absorber b AR R 2 -227180164
9 3215-211000-CB Cap AR K 1 -227130087 For CPD15T/13TV8, EP2019082402
9 3218-211000-CB Cap b AR L 1 -227130057 For CPD18/16TV8, EP2019082401
9 3218-211000-CB Cap AR L 1 -227170192 For CPD18/16TV8-C, EP2019082403
9 3220-211000-CB Cap AR AR 1 -227180164 | For CPD20TV8/TV8-C, EP2019082404
10 0000-000196-00 Nut M8 S RE 16
1 0000-000026-00 Screw M8x30 IRET 2
12 0000-000176-00 Flatwasher ®©8 R 12
13 3218-213000-00 | Gemel b 2
14 0000-000151-00 Screw M8x25 WRET 6
15 3218-212000-10 Seat R 1
15 3218-212000-20 Suspension Seat VTR 1 Optional
16 3218-210003-10 Cover L) 1 -227180164

34




010502 Back Cover

JEAhER
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA Ko & H #E
17 0000-000255-00 Bolt M8x20 AR 2
18 3215-231000-0B Planking R Fi 0 25 B 1 -227130087 For CPD15/13TV8, EP2019082402
18 3218-231000-0B Planking R Fi 0 #5 B 1 -227130057 For CPD18/16TV8, EP2019082401
18 3220-231000-0B Planking R AR 1 -227180164 | For CPD20TV8, EP2019082404
19 3218-220005-00 Cushion TRTF SRR f 4 -227180164
20 3525-210001-A0 Lock 1 BT 1 |F24130052- Parts being phased out
21 0000-001382-00 Screw M4x16 WRET 5 |F24130052-
22 3218-221100-0A Mounting Board FRA, 22 252 B 2 For CPD18/16TV8
22 3220-221100-0A Mounting Board PR AL 22 3 bR 2 -227180164 | For CPD20TV8/TV8-C, EP2019082404
22 3215-221100-0A Mounting Board PR 22 et 2 For CPD15/13TV8
23 0000-000210-00 Flatwasher ©8 R 1
24 0000-000278-00 Bolt M8x30 2ES 4
25 3125-210001-00 Washer AL 1
26 3218-604000-00 Fetch-up Switch AT R 1
27 3218-600002-00 Dust-Proof Mat Pt de by AR 2 1
28 | 01 |3525-100009-00 Lock II B0 11 1 Cancelled
02 [3525-100012-A0 | Lock II B0 11 1 |F24130052- Parts being phased out
29 0000-000139-00 Nut M4 =S8 2 |F24130052-
30 3218-212001-10 Seat belt LA 1
31 3218-200004-00 Rubber sleeve IEARES 2
32 3125-600200-10 Seat switch FERIT R 1

35




010503 Back Cover
JEAhER

To Mam%r I\lf'agjéemHamm BERAX

To Control Valde- | 24

iz 71

25

36

—22 Opfional




010503 Back Cover

JEAhER
Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 LA K EHH #E

1 0000-000242-00 Bolt M8x16 AR 4

2 0000-000159-00 Lockwasher ®8 G 18

3 0000-000176-00 Flatwasher ®8 PR 20

4 3215-221000-10 Planking ass'y .L Fe A 5 AR 1 227130088- For CPD13/15TV8

4 3218-221000-10 Planking ass'y .L Fe A 5 AR 1 227130058- For CPD16/18TV8

4 3218-221000-10 Planking ass'y .L FEFE AR 1 227170193- For CPD16/18TV8-C

4 3218-221000-10 Planking ass'y .L Fe A 5 AR 1 227180165- For CPD20TV8/TV8-C

5 3215-231000-10 Planking R A AR 1 227130088- For CPD13/15TV8

5 | 01 |3218-231000-10 Planking R H AR 1 227130058- For CPD16/18TV8, superseded by 3218-231000-20
02 |3218-231000-20 Planking R Fi 0 55 B 1 227130058- For CPD16/18TV8, BGD-21-007651

5 | 01 |3218-231000-10 Planking R A AR 1 227180165- For CPD20TV8, superseded by 3218-231000-20
02 |3218-231000-20 Planking R H AR 1 227180165- For CPD20TV8, BGD-21-007651

6 3215-221100-0A Plate PR AL 22 3 bR 2 For CPD13/15TV8

6 3218-221100-0A Plate PR 22 e i 2 For CPD16/18TV8 and CPD16/18TV8-C

6 3218-221100-0A Plate PR 22 et 2 |227180165- For CPD20TV8/TV8-C

7 3218-214000-10 Gas Spring A 1 For CPD16/18/20TV8

7 3215-212000-10 Gas Spring R 1 For CPD13/15TV8

8 0000-000550-00 Nut M8 B} 18

9 3215-211000-10 Cap F R 75 AR 1 227130088- For CPD13/15TV8

9 3218-211000-10 Cap H L 5 AR 1 227130058- For CPD16/18TV8

9 3218-211000-CO Cap H L 75 AR 1 227170193- For CPD16/18TV8-C

9 3218-211000-10 Cap H L 75 AR 1 227180165- For CPD20TV8

9 3218-211000-CO Cap F R 75 AR 1 227180165- For CPD20TV8-C

10 3218-200004-00 Rubber sleeve AR RS 2

11 | 01 |[3218-604000-00 Fetch-up Switch BAEFFOG 1 Superseded by 1113-5000012-E2
02 [1113-500012-E2 Fetch-up Switch AT IF R 1 BGD-21-005920

12 3218-110006-00-01 |Lock B 1

37




13 0000-001381-00 Screw M4x12 WRET 5
14 3218-213000-00  |Hinge IR 2
15 0000-000151-00 Screw M8x20 IRET 8
16 3218-212000-10 Seat JRE 1
16 3218-212000-20 Suspension Seat T R 1 Optional
17 3218-212001-00 Seat belt G 1
18 3125-600200-10 Seat switch R H R 1
19 0000-000278-00 Bolt M8x30 [y 4
20 3125-210001-00 Washer L 1
21 3218-600002-00 Dust-Proof Mat AR A 1
22 3215-611011-00 OPS system OPS R4t 1 Optional
23 3112-611011-00-AB | Tieline R 1 Optional
24 3218-771000-00 Seat solenoid valve  JE#F FELRE IR 1 Optional
25 3113-722000-30 Joint M20X 1.5-M20  #:3k 1 Optional

38




0106 Back Cover TW8

JEAhER TW8

39



0106 Back Cover TW8

JEAhER TW8
Index Part No. Part Name No. Applied Date Remark
Fs F S FAFATR Hoek EHH &k
1 3218-210005-A0 Cover H5e 1
2 3218-210002-A0 Cover Plate Il Edll 1
3 3218-210001-A0 Cover Plate | FA | 1
4 3218-214000-A0 Gas Spring v 1
5 3218-210004-A0 Cover EZ = 1
6 3218-330018-A0 Retainer plate L ) ] 2 Al 1
7 3218-212002-A0 | Front plate JFERFHTAR 1
8 3218-212001-A0 | Black plate JRER SRR 1

40




2000
Operating Control System
BIERG

41



0201 Steering Control System

BIERSG

oo —=@ }
PN,
A . /
™~ & /fﬂuunnuuﬁ--.m.‘:lw

rlv‘i!!lli!!iﬁilllli
e—e

=

v

@
;

1
4

\gr
/
no

@ N \Mn i
{30ty

=

ol

N €2 €N

Sy
TR T /

T

& /

~ /

/
/
/
/
/
/

42



0201 Steering Control System

BAERG
Index Part No. Part Name No. Applied Date Remark
F5 Lo TR K i H 3 #E
1 0000-000054-00 Nut M10 LN 3
2 0000-000063-00 Lockwasher ®10 R 2
3 0000-000278-00 Bolt M8x30 B 2
4 0000-000159-00 Lockwasher ®©8 Pk 6
5 3125-634000-00 Flasher Wire Harness N e s 2R 1 -090512 | Cancel,For BGD-20-029363
6 3218-310011-00 Bolt M10%110 ey 1
7 0000-000279-00 Bolt M8x35 B 4
8 0000-000176-00 Flatwasher ®8 T 12
9 0000-000251-00 Bolt M10x25 AR 2
10 0000-000007-00 Flatwasher ®10 T 4
11 3218-310006-00 Fixed Plate B [ 5 AR 2
12 3218-315000-00 Cup L EIREA 1
13 0000-000273-00 Bolt M6x20 AR 2
14 0000-000056-00 Lockwasher ®6 R 2
15 0000-000380-00 Flatwasher ®6 PR 2
16 3218-320004-00 | Shock Absorber VEL; 313 1
17 0000-000196-00 Nut M8 LESE 6
18 0000-000228-00 Bolt M12x25 B 4
19 0000-000060-00 Lockwasher ®©12 R 4
20 0000-000373-00 Flatwasher ®12 T 4
21 0000-000166-00 Nut M6 LN 2
22 3218-600600-10 Flasher N e 1 -090512

43




0201 Steering Control System

BAERG

Index Part No. Part Name No Applied Date Remark

F5 Lo TR K i H 3 #E
23 3125-637000-00 Brake Switch Harness HI BT RLIR 1
24 0000-000630-00  |Nut M12 iR} 4
25 3218-609000-00 Key Lock BHRLIT R 1
26 3218-605000-00 Switch PPN 1
27 | 01 |3125-635000-00 Hand Brake Harness FARIFRLIR 1 -090512

02 |3425-222000-00 Hand Brake Harness FRIFRER 1 |090512-

44




0202 Hand Brake Assembly
TR

45



0202 Hand Brake Assembly

FREL
Index Part No. Part Name No. Applied Date Remark
i) kel FE R Ko i T H 3 ik
1 3218-313100-00 Hand Brake FH 1
2 0000-000376-00 Pin ©2.5%x20 AL 1
3 3218-313200-00 Touch Plate Hefuhfr 1
4 3218-310002-00 Hand Brake Dragline F#IZh A& 1
5 3218-310003-00 Hand Brake Dragline i3 Hi % 1

46




0203 Parking Brake
Ji 5h

To Detent L
To Detent R

47



0203 Parking Brake

Ji 5h
Index Part No. Part Name No. Applied Date Remark
i) kel TR Bk i H 3 U
1 3125-310006-00 Rubber Washer LRk 1
2 3125-310005-00 Treadle Washer JHD AR 1
3 3218-314000-00 | Pedal,brake i BN EAR 1
4 3125-310001-00 Bushing ESTHES 1
5 3125-310002-00 Bushing EFAINSRERERITESS 2
6 3125-310003-00 Spring Ji B 0 1
7 | 01 |0000-000460-00 Pin ®8x26 N 1 Superseded by #307006000009#, EP20210114-01
02 |307006000009 Pin $8*30 N 1
8 0000-000296-00 Pin ®2x20 AL 1
9 | 01 |3515-310009-00 Master Cylinder iEZIRSERS 1 Superseded by 3515-310009-10
02 |3515-310009-10 Master Cylinder iz IR 1 BGD-21-003104
10 0000-000468-00 Clip ®10-16 R (i 2
11 3218-310001-00 | Vitta kil Yl 1
12 3218-310005-00 Vitta Il H SR 1T 1 Right
13 3218-310004-00 Vitta T HIBERE 1 1 Left

48




49



0204 Steering Assembly

FelFE B R

50



0204 Steering Assembly

BRI
Index Part No. Part Name No Applied Date Remark
i) kel TR K EH H U

1 3218-323000-00 Steering Wheel J7 1) 1 -F2313034

2 0000-000643-00 Bearing 61904-2Z K 2

3 0000-000293-00 Shaft Snap Ring 20  fili st 1 4418 A Y 2

4 0000-000386-00 Screw M6x20 IRET 4

5 0000-000056-00 Lockwasher ®6 R 8

6 0000-000123-00 Flatwasher ®6 R 8

7 3218-320010-00 Rubber Bush IR RS 4

8 3218-320009-00 Cushion LIPS Bl 4

9 3218-320003-00 Steering Shaft ARk 1 -F2313034

10 3218-322000-00 Steering Column TR EAE S 1 -F2313034

1 3125-639000-00 Horn switch harness B\ G R 3R 1 -F2313034 | Cancel,For BGD-20-029363
12 3218-320008-00-B |Handle HFM 1

13 3218-320005-00 Axis B 11 1 -F2313034

14 0000-000856-00 FlatWasher ®11 P 1

15 0000-000210-00 FlatWasher ®8 P 1

16 3218-321000-00 Steering Bracket B ) A AR 1

17 0000-000054-00 Nut M10 IR 2

18 0000-000063-00 Lockwasher ®10 R 6

19 3218-603000-00 Horn Switch WRI\TF 5% 1 -F2313034
20 3218-320014-00 Steering bolt LA mpE R aEa i 2
21 3218-320007-00 Steering Washer e ) B TR A 2
22 0000-000487-00 Screw ST4.8x32 WRET 4 Cancelled
23 3218-320002-00 Cover, back J7 A R AR S 1
24 3218-320001-00 Cover, front 7 e 25 AR 1
25 0000-000320-00 Screw M6x35 IRET 4

51




0204 Steering Assembly

BRI
Index Part No. Part Name No Applied Date Remark
i) kel TR K EH H U

26 0000-000278-00 Bolt M8x30 AR 1

27 0000-000159-00 Lockwasher ®8 R 2

28 3218-324000-00 Gimbal B 17 73 T MR 1 -F2313034

29 3218-325000-00 Steering Shaft T AL 1

30 0000-000462-00 Bearing 61905-Z Hh7K 1

31 0000-000251-00 Bolt M10x25 AR 4

32 0000-000007-00 Flatwasher ®10 N 4

33 3218-312100-00 Redirector Bracket e ) 5% 2 AR AL 1

34 3218-740000-00 Redirector L gEEs 1

35 0000-000630-00 Nut M12 LN 1

36 3218-323030-00 Hornhood W\ 35 1 -F2313034

37 3218-323020-00 Handle T 1

38 3218-608000-00 Direction Swith TR EIFR 1 -150113

39 3218-607000-00 Light Switch I E&F R 1 -150113

40 0000-000077-00 Screw M6x12 R4 1

41 3218-320013-00 Steering Bush L UIvER Ly R ES 4

42 3218-600900-00 Swith HETTR 1 150113-

52




020401 Steering Assembly
BRI

53

C _ _______



020401 Steering Assembly

BRI
Index Part No. Part Name No. Applied Date Remark
i) kel TR K EH H U

1 3218-323000-10 Steering Wheel J7 1) 1 F2313035-

2 0000-000643-00 Bearing 61904-2Z A 1 Parts being phased out
3 0000-000293-00 Shaft Snap Ring 20  fili g i £4 18 A 74 1 Parts being phased out
4 0000-000386-00 Screw M6x20 IRET 4

5 0000-000056-00 Lockwasher ®6 R 8

6 0000-000123-00 Flatwasher ®6 R 8

7 3218-320010-00 Rubber Bush IR RS 4

8 3218-320009-00 Cushion LIPS Bl 4

9 3218-320003-0A Steering Shaft stk 1 F2313035- Parts being phased out
10 3218-326100-00 Steering Column B )RR AR 1 F2313035- Parts being phased out
11 0000-000326-00 Screw M6x12 IRET 1 F2313035-

12 3218-320008-00-B |Handle HFW 1 Parts being phased out
13 3218-320005-0A Axis B 11 1 F2313035-

14 0000-000856-00 Flat Washer ®11 P 1

15 0000-000210-00 Flat Washer ®8 R 1

16 3218-321000-00 Steering Bracket WA E A R 1

17 0000-000054-00 Nut M10 IR 2

18 0000-000063-00 Lock Washer ®10 R 6

19 3218-320013-00 Steering Bush kLA & 4
20 3218-320014-00 Steering bolt LA mpE R aEa i 2
21 3218-320007-00 Steering Washer e ) B TR A 2
22 0000-000487-00 Screw ST4.8x32 WRET 4 Cancelled
23 3218-320002-00 Cover, back J7 A R AR S 1
24 3218-320001-00 Cover, front 7 e 25 AR 1
25 3218-326001-00 Nut M16X1.5 I RE 1 F2313035- Parts being phased out

54




020401 Steering Assembly

BRI
Index Part No. Part Name No. Applied Date Remark
i) kel TR K EH H U
26 0000-000278-00 Bolt M8x30 LY 1 Parts being phased out
27 0000-000159-00 Lock Washer ®8 R 2 Parts being phased out
28 3218-326200-00 Gimbal 1) 5 ) DR 2% 1 F2313035- Parts being phased out
29 3218-325000-00 | Steering Shaft TR 2 1
30 0000-000462-00 Bearing 61905-Z & 1
31 0000-000251-00 Bolt M10%25 ey 4
32 0000-000007-00 Flat Washer ®10 N 4
33 3218-312100-00 Redirector Bracket 1 ) 2 22 AR AL 1
34 3218-740000-00 Redirector Lgrifes 1
35 0000-000630-00 Nut M12 IR 1 Parts being phased out
36 3218-323010-10 Horn Button W\l 1 F2313035- Parts being phased out
37 3218-323020-00 Handle Fin 1 Parts being phased out
38 3218-600900-00 Swith HETTR 1
39 0000-000077-00 Screw M6x12 IRET 1
40 0000-000863-00 Big washer ®16 K 1 F2313035- Parts being phased out
41 3218-326002-00 Chassis Assembly JE A AR 1 F2313035-
42 3218-323030-10 Hornhood W\ 55 1 F2313035-
43 3218-323040-00 Insulating Sleeve A2 & 1 F2313035- Parts being phased out
44 3218-326003-00 Washer [ ik 1 F2313035-
45 0000-000320-00 Screw M6x%35 IRET 4
46 3218-323000-10-B | Steering Wheel 3 e 5% S 1 F2313035- Including#(1,25,35,36,37,40,42,43)

55




020402 Steering Assembly

FEIFFE K

56



020402 Steering Assembly

BRI
Index Part No. Part Name No. Applied Date Remark
i) kel FE R e i T H 3 ik
1 3218-323000-10 Steering Wheel J7 1A 1
2 3218-323030-10 Hornhood WA\ 5 1
3 0000-000251-00 Bolt M10x25 WA 4
4 0000-000007-00 Flat Washer ®10 P 4
5 0000-000386-00 Screw M6x20 IRET 4
6 0000-000056-00 Lockwasher ®6 R 8
7 0000-000123-00 Flatwasher ®6 PR 8
8 3218-320010-00 Rubber Bush AR IR & 4
9 3218-320009-00 Cushion L mp e i 4
10 3218-326000-00 Steering Column TR EAE S 1
1 0000-000462-00 Bearing 61905-Z2 7K 1
12 3218-320008-0A Handle HFAh 1
13 3218-320005-0A Axis B 11 1
14 3218-320015-0B Washer BURIES T T 1
15 3218-325000-00 Steering Shaft N Eh A 1
16 3218-321000-00 Steering Bracket B R AR 1
17 0000-000054-00 Nut M10 IR 2
18 0000-000063-00 Lock Washer 10 Gk 6
19 3218-320013-00 Steering Bush B i e & 4
20 3218-320014-0A Steering bolt BTk e R R 2
21 3218-320007-00 Steering Washer B ) b e i H P 2
22 0000-000320-00 Screw M6x35 IRET 4
23 3218-320002-00 Cover, back T3 T s AR S 1
24 3218-320001-00 Cover, front T e 25 AR 1

57




020402 Steering Assembly

BRI
Index Part No. Part Name No. Applied Date Remark
i) kel FE R Ko i T H 3 ik
25 3218-600900-00 Swith HETTR 1
26 0000-000077-00 Screw M6x12 IRET 1
27 3218-312100-00 Redirector Bracket %%/ 38 ¢ Bt 4144 1
28 3218-740000-00 Redirector v 2% 1

58




0205 Valve Control Linkage

% BR IR A AT

With(2)

—_—

59



0205 Valve Control Linkage

% AR
Index Part No. Part Name No. Applied Date Remark
i) kel TR B i H 3 U
1 3218-730000-10 Control Valve Two PR 5 1R 1 Two
1 3218-730000-20 Control Valve Three ZHRZ R 1 Three
1 3218-730000-30 Control Valve Four VUK 2 % 1) 1 Four
2 3218-330001-00 Pin EEAET 1
3 0000-000306-00 Bolt M10x1.25x25 EES 3
4 0000-000063-00 Lockwasher ®10 EHEA 3
5 0000-000007-00 Flatwasher ®10 PR 3
6 3218-331000-00 Board LI 2R 1
7 0000-000255-00 Bolt M8x20 A 4
8 0000-000159-00 Lockwasher ®8 EHEA 8
9 0000-000176-00 Flatwasher ®8 R 8
10 0000-000368-00 Screw M8x12 BRET 4
11 3218-330005-00 Cover B 1
12 0000-000242-00 Bolt M8x16 AR 4
13 3218-330002-00 HolderV BERIETV 1
14 3218-330006-00 Knob-Lift T T4 1
15 3218-330007-00 | Knob-Tilt TR 1
16 3218-330008-00 Knob-Sway MFE T4 1
17 3218-330009-00 Knob-Attachment JREFHH 1
18 0000-000740-00 Nut M8 HERE 1
19 3218-330003-00 Holder VI TRIRIETVI 1
20 3218-336100-00 Rod-Control Valve % PR R HEAT 4
21 0000-000552-00 Nut M8 =S8 4

60




0205 Valve Control Linkage

% AR
Index Part No. Part Name No. Applied Date Remark
i) kel EE R Ko TEH H #E
22 3218-336001-00 Joint Z BRI RS 4
23 0000-000296-00 Pin ®2x20 TF 14 4
24 0000-000460-00 Pin ®8x26 Bl 4
25 3218-330004-00 Bushing U BT A 8
26 | 01 |3218-337000-00 Bracket TF R R 4 With (1), Parts being phased out
02 |3218-337000-10 Bracket FFRZHMR 4 With (2)
27 0000-000264-00 Bolt M6x12 WA 8
28 0000-000056-00 Lockwasher ®6 R 8
29 0000-000123-00 Flatwasher ®6 P 8
30 3218-605001-00 Rubber Cover BEE 4
31 0000-000295-00 Pin ©1.2x12 FF A4 4
32 3525-330012-00 Pin % % I e R Al 4
33 3218-332000-00 Control Lever,Lift —IHF 1
34 3218-333000-00 Control Lever,Tilt THRFF 1
35 3218-334000-00 Control Lever,Sway =IAT 1
36 3218-335000-00 Control Lever,Attachment  TOBEFT 1
37 3218-628000-00 Switch Harness FHIIRLEHR 1 Two
37 | 01 |3125-636000-00 Switch Harness FIFREH 1 -090512 | Three
02 |3218-627000-00 Switch Harness FIFREH 1 090512- Three
37 3218-629000-00 | Switch Harness ERICEEAN 1 Four

61




0205 Valve Control Linkage

% AR

Index Part No. Part Name No. Applied Date Remark

i) kel T2 Ko i T H 3 #E
38 3218-605000-00 Switch FIES 4
38 3218-605000-10 Switch PIPS 4 Option
39 3218-600006-00 Shock Absorber e 3
40 3218-332002-00 Collar eHEER Req
41 0000-000390-00 Flatwasher ®5 PR 4
42 302004000007 Screw M4x30 IRET 2
43 0000-000702-00 Flatwasher g4 PR 4
44 0000-000122-00 Lockwasher g4 R 2
45 |01 |0000-000139-00 Nut M4 S RE Req. Superseded by#303000000055

02 |303000000055 Nut M4 S RE Req. For BGD-21-003760

62




0206 Armrest assembly TW8
TR TW8

63



0206 Armrest assembly TW8

BT TW8
Index Part No. Part Name No. Applied Date Remark
P el FE R e i T H 3 #

1 3218-331000-A0 Plate-up 3R 1 Parts being phased out
2 3218-330015-A0 Bolt LR 1 Parts being phased out
3 0000-000958-00 Collar 8 VAMREET | 1 Parts being phased out
4 3218-330010-A0 | Sleeve R 1 Parts being phased out
5 3218-330014-A0 Bolt ML 184 1 Parts being phased out
6 3218-330016-A0 Nut-A ] R B A 1 Parts being phased out
7 0000-000242-00 Bolt M8x16 LY 2 Parts being phased out
8 3218-332000-A0 Gas Spring AR K 1 Parts being phased out
9 0000-000589-00 Collar 16 il P S 42 P 1 Parts being phased out
10 3218-330021-A0 | Sleeve BURER 1 Parts being phased out
1 3218-330008-A0 Handle BUETFAH M8 1 Parts being phased out
12 3218-330009-A0 Bolt -A [i] 5 BE A4 A 1 Parts being phased out
13 3218-330019-A0 Plate-down N SCHERR 1 Parts being phased out
14 0000-000278-00 Bolt M8x30 LY 2 Parts being phased out
15 0000-000159-00 Lockwasher ®8 R 8 Parts being phased out
16 0000-000540-00 Flatwasher ®8 R 12 Parts being phased out
17 0000-000550-00 Nut M8 IR 4 Parts being phased out
18 0000-000942-00 Bearing 1 746000-Z 2 Parts being phased out
19 3218-330017-A0 Screw [i] 52 B AT 2 Parts being phased out
20 3218-330011-A0 Nut-B i & W BE B 6 Parts being phased out
21 3218-330007-A0 Cover 11 TEII 1 Parts being phased out
22 1220-150008-00 Screw WRAT 5 Parts being phased out
23 3218-330006-A0 Cover 1 TR 1 Parts being phased out
24 | 01 |3218-330013-A0 Limiting block SRR AL 2 Cancelled

02 [3218-330013-AA Limiting block SHRALER 2 Parts being phased out
25 0000-000109-00 Screw M8x16 WRET 4 Parts being phased out

64




0206 Armrest assembly TW8

HRFLRL TW8
Index Part No. Part Name No Applied Date Remark
P el FE R e i T H 3 #
26 3218-333000-A0 Plate I E R 1 Parts being phased out
27 | 01 |3218-330012-A0 Guide SH 2 Cancelled
02 |3218-330012-AA | Guide T 2 Parts being phased out
28 0000-000425-00 Nut M10 BB 8 Parts being phased out
29 0000-000063-00 Lockwasher ®10 Lk 4 Parts being phased out
30 0000-000547-00 Flatwasher ®10 R 4 Parts being phased out
31 3218-330004-A0 Cover 11 kI 1 Parts being phased out
32 3218-330002-A0 Cover I T 1 Parts being phased out
33 3218-330001-A0 Cushion SEH 1 Parts being phased out
34 | 01 |3218-330005-A0 Switch EEEND NN 4 Cancelled
02 |CK11-56003-00 JC100 Switch EEZEPAS 4 Parts being phased out
35 0000-000277-00 Bolt M8x25 W 2 Parts being phased out
36 3218-604000-00 Fetch-up Switch AT R 1 Parts being phased out
37 3218-330022-A0 Cover AR Req. Parts being phased out
38 0000-001520-00 Bearing LM8UU JEEC RS 4 Parts being phased out

65




3000
Driving System
Wz R Gt

66



0301 Driving System

IXEh R 45

67



0301 Driving System

LI ER
Index Part No. Part Name No. Applied Date Remark
i) kel TR B i H 3 #E
1 | 01 |3218-650000-00 Traction Motor 25| L 2 -F2219008 | 4.5KW
02 |3218-650000-10 Traction Motor A5 HIAL 2 F2219009- 4.8KW
2 3218-410001-00 O-Ring O Y 2
3 3218-410000-00 Gearbox Ass'y AR AR 2
4 0000-000379-00 Flatwasher ®14 PR 14
5 0000-000233-00 Lockwasher ®14 e 14
6 0000-000288-00 Bolt M14x95 [y 10
7 0000-000445-00 Bolt M14x55 A 4
8 0000-000176-00 Flatwasher ®8 R 6
9 3218-410046-00 Vent valve S 2
10 0000-000280-00 Bolt M8x60 A 2
11 0000-000281-00 Bolt M8x80 [y 4
12 | 01 |3218-420000-00 Driving Wheel See 0303 IXFhEE 2 For CPD13/15/ 16/18TV8,Cancelled
02 (3218-420000-10 Driving Wheel See 0303 UK 2 For CPD13/15/16/18TV8
02 |3218-420000-30 Driving Wheel See 0303 ety 2 For CPD13/15/16/18TV8 Without Trace
12 | 01 |3220-420000-00 Driving Wheel See 0303 B 2 For CPD20TV8,Cancelled
02 [3220-420000-10 Driving Wheel See 0303 UK 2 For CPD20TV8
02 |3220-420000-30 Driving Wheel See 0303 IXFhEE 2 For CPD20TV8 Without Trace
13 3218-400002-00 Nut S RE 10
14 3218-400003-00 Nut Cover (PSS 10
15 3218-400001-00 Joint ik 2
16 | 01 |3218-650001-00 Encoder Yl as 2 -F2219008
02 |3218-650001-10 Encoder Yl as 2 F2219009-
17 3218-650003-00 Nut S RE 2
18 3218-650004-00 Washer g1 2
19 3218-650002-00 Gear hE 2

68




0302 Gearbox assembly
AR e B

69



0302 Gearbox assembly

BSuvithsyoY
Index Part No. Part Name No. Applied Date Remark
i) kel EE R Ko TEH H #E

1 3218-410002-00 Circlip 30X 1.5 HPER PR 1

2 3218-410003-00 Grooved Ball Bearing VA REBR A 1

3 3218-410004-00 helical gear Kkt 1

4 3218-410005-00 axial bearing T 1

5 3218-410006-00 Housing Cover bl 1

6 3218-410008-00 | Drive Pinion ekt 1

7 3218-410009-00 Pin e 1

8 3218-410010-00 Screw WRET 8

9 3218-410011-00 Pressure Disc JispaRT 1

10 3218-410012-00 Inner Disc Carrier PR R4 1

11 3218-410013-00 Cylindrical Pin B 1

12 3218-410014-00 Pressure Spring Ak 3

13 3218-410015-00 Fixing Plate [i5] 52 B 1

14 3218-410016-00 Outer Clutch Disc SN A A 4

15 3218-410018-00 Pressure Disc Set . 7JBEE R 1

16 3218-410019-00 Slotted Nut AR LEns 1

17 3218-410020-00 Cylindrical Roller Bearing ~ FIH:R T-H& 3

18 3218-410021-00 Planet Gear TR % 3

19 3218-410022-00 Inner Clutch Disk WNE &R 3
20 3218-410023-00 Torx-Screw WHETE S IRET 10
21 3218-410024-00 Sesling ring EaESIE2N 4
22 3218-410025-00 Screw Plug U2 e 28 2
23 3218-410026-00 Shim Plate WER ) 1
24 3218-410027-00 Tapered Roller Bearing [ HE 7Rl 1

70




0302 Gearbox assembly

BSuvithsyoY
Index Part No. Part Name No. Applied Date Remark
i) kel EE R Ko i H 3 #E
25 3218-410028-00 NILOS-Ring Je Pl 1
26 3218-410029-00 Seeling Ring I 1
27 3218-410030-00 | Housing ok 1
28 3218-410032-00 Wheel Bolt A 5
29 3218-410033-00 Needle Sleeve WK 1
30 3218-410034-00 Gear shaft gl 1
31 3218-410035-00 Internal Gear Aty 1
32 3218-410036-00 Shaft Sealing Ring il P 25 A+ 1
33 3218-410037-00 Screw Plug With Magnet T P W e 28 2
34 3218-410038-00 Brake Lever, Complete B 1
35 3218-410039-00 Shaft Sealing Ring il P 25 A 1
36 3218-410040-00 planet carrier TR 1
37 3218-410041-00 FEY-ring FEY %} & 1
38 3218-410042-00 Toothed Disc it 1

71




0303 Driving Wheel
EeE it

72



0303 Driving Wheel

IXZh4e
Index Part No. Part Name No Applied Date Remark
e s T Z R R I #HE

1 3218-421000-00 Rim Set H 1 For CPD13/15/16/18TV8

1 3220-421000-00 Rim Set L 1 For CPD20TV8

2 3218-420001-10 Front Tires TR 18X7-8 1 For CPD13/15/16/18TV8

2 | 01 |3218-420001-20 Front Tires [HE i 1 For CPD13/15/16/18TV8 Wihtout Trace,Cancelled
02 |3218-420001-30 Front Tires AR 18X7-8 1 For CPD13/15/16/18TV8 Wihtout Trace

2 3220-420001-10 Front Tires A %65200/50-10 1 For CPD20TV8

2 | 01 |3220-420001-20 Front Tires [HE i 1 For CPD20TV8 Wihtout Trace ,Cancelled
02 |3220-420001-30 Front Tires A6 15200/50-10 1 For CPD20TV8 Without Trace

73




4000
Steering System
R RG

74



0401 Rear Axle Steering Assembly

Jr e 18] 2

75



0401 Rear Axle Steering Assembly

JE MR ) S5
Index Part No. Part Name No. Applied Date Remark
i) LG5 o i H 3 ik

1 0000-000055-00 Screw M6x16 WRET 2
2 0000-000056-00 Lockwasher ®6 R 4
3 0000-000380-00 Flatwasher ®6 PR 4
4 3218-500001-00 Potentiometer Holder LAV A% S 48 1 Parts being phased out
5 0000-000446-00 Bolt M16x50 A 5
6 0000-000191-00 Lockwasher ®16 e 5
7 0000-000190-00 Flatwasher ®16 PR 5
8 3218-500004-00 Stud JEFCIEA 10
9 3218-520000-00 Steering Axle LAmp 1 Superseded by#3218-520000-10
10 3218-510000-00 Back Tires Ass'y JRREHR SR 2 Cancelled
11 3218-500003-00 Nut JEFE RSB 20
12 3218-500006-00 Shield Rubber M AL g g B 1
13 3218-500007-00 Rubber LAmp Rt Ui 1
14 0000-000122-00 Lockwasher ®4 R 2
15 0000-000328-00 Screw M4x30 WRET 2
16 0000-000264-00 Bolt M6x12 [y 2
17 3218-600800-00 Potentiometer £ R A 2% 1 Parts being phased out
18 0000-000702-00 Flatwasher ®4 R 2
19 3218-500002-00 Potentiometer Shaft LA 25 il 1 Parts being phased out
20 0000-000233-00 Lockwasher ®14 R 10
21 | 01 |0000-000550-00 Nut M8 R RE 1 Cancelled

02 |0000-000108-00 Nut M6 WR R 1 Cancelled
22 3218-500005-0A Nut Cover B BEIE 1 Cancelled

76




040101 Rear Axle Steering Assembly

Jr e 18] 2

77



040101 Rear Axle Steering Assembly

JE MR ) S5
Index Part No. Part Name No. Applied Date Remark
i) LG5 AR o i H 3 U

1 0000-000055-00 Screw M6x16 WRET 2

2 0000-000056-00 Lockwasher ®6 R 2

3 0000-000380-00 Flatwasher ®6 PR 2

4 3218-500001-0A Potentiometer Holder CINDACS R 1

5 0000-000446-00 Bolt M16x50 A 5

6 0000-000191-00 Lockwasher ®16 e 5

7 0000-000190-00 Flatwasher ®16 PR 5

8 3218-500004-00 Stud JEFCIEA 10

9 3218-520000-10 Steering Axle See 0402 LAmp 1

10 3218-510000-10 Back Tires Ass'y See 0403 JEFe R 2 With Trace

10 3218-510000-30 Back Tires Ass'y See 0403 JEHCHA SRR 2 Without Trace
1 3218-500003-00 Nut e FE IR ISR 20

12 3218-500005-0A Nut Cover SRS 1

13 3625-600003-00 Potentiometer B 2% 1

14 3218-500006-00 Shield Rubber HLAL A4 B 1

15 0000-000028-00 Screw M4x10 WRET 2

16 0000-000122-00 Lockwasher ®4 e 2

17 0000-000702-00 Flatwasher ®4 R 2

18 3218-500002-10 Copper bolt A 1

19 3218-500007-00 Rubber LR DT ¥ 1
20 0000-000264-00 Bolt M6x12 A 2

Note: Potentiometer bracket and potentiometer together for the old and new general, separate for the general.
&V WAL R ST AL R Al T HEANE A

78




0402 Steering Axle
LR

79



0402 Steering Axle

LR
Index Part No. Part Name No. Applied Date Remark
i) LG5 TR K EH H U
1 3218-520001-00 Nut M39x1.5 LN 1
2 3218-520002-00 ThrustWasher By 1
3 3218-520003-00 O-Ring D82x2.65 O A 1
4 3218-520004-00 Bushing wE 1
5 3218-520005-00 Bearing 32010 7k 1
6 3218-520006-00 U- Ring 40x50x6 U %553 el 4
7 3218-520007-00 Ring 45x50%12 TR 2
8 3218-520029-00 O-Ring Okl 1
9 3218-520009-00 Cylinder Shaft TR 1
10 3218-520010-00 Rotary Bearings [ % 5 R 1
1 3218-520011-00 Cylinder L fa] 2
12 3218-520026-00 Bearing 30208 7k 2
13 3218-520027-00 Seal 65x90x12 bl 2
14 3218-520014-00 Bearing 32015 7k 1
15 3218-520015-00 Steal 90x115x12 bl 1
16 3218-520016-00 Gear Axle SCHE Vi 1
17 3218-520017-00 Shaft L 1
18 3218-520018-00 Pin A10x24 i 1
19 3218-520025-00 Hub ity 2
20 3218-520020-00 Cover RBGh 2
21 3218-520021-00 Nut M24x2 LN 2
22 3218-520022-00 Washer 24 g 2
23 3218-520023-00 Pin 5x45 F R4 2
24 3218-520024-00 Bearing 30206 7k 2

80




0403 Steering Wheel
Lglik it

81



0403 Steering Wheel

ke
Index Part No. Part Name No. Applied Date Remark
lhiac S T LR B & A H &I
1 3218-511000-00 Rim Set LA HIEN 1
2 3218-510001-10 Back Tires JE#ER15X4.5-8 1 With Trace
2 | 01 |3218-510001-20 Back Tires =L (i} 1 Without Trace,Cancelled
02 |3218-510001-30 Back Tires Ja%eih15X4.5-8 1 Without Trace

82




5000

Electrical System

HARG

83



0501 Electrical Components

LTt

84



0501 Electrical Components

RLE IO
Index Part No. Part Name No. Applied Date Remark
K5 i) FFA IR How G It
1 3218-690002-00 Fuse 15A PRI 2215A 2
2 3218-690001-00 Fuse 10A RIS 22 10A 4
3 3218-690000-00 Fuse Box TRl 226 1
4 3125-633000-00 Fuse Box Harness PRI 22 G TR 1
5 0000-000123-00 Flatwasher ©6 PR 1
6 0000-000056-00 Lockwasher ®6 R 1
7 0000-000594-00 Screw M6x16 WRET 6
8 3218-602000-00 | DCDC Converter DCDC #:#t8% 1
9 0000-000264-00 Bolt M6x12 A 1
10 | 01 |3218-600700-00 Alarm Buzzer BN B 1 -031512
02 |3125-638000-00 Alarm Buzzer Harness B 2R 2 TR 1 |031512-
11 | 01 |3218-600100-A0 Controller Pl as 1 Cancelled
02 |3218-600100-A0-00 | Controller ) 2% 1 TW8
12 0000-000618-00 Screw M6x12 25T 4

85




0502 Control Bracket Assembly

T 1 A 2 SRR A AR

86



0502 Control Bracket Assembly

P 4% 22 FEMR R
Index Part No. Part Name No. Applied Date Remark
P el TR o & H #
1 3218-630001-00 Control Bracket Pl 8% 2 BRI 1 -227190006 | EP2019081401
2 0000-000380-00 Flatwasher ®6 P 12
3 0000-000056-00 Lockwasher ®6 GHEr 12
4 0000-000326-00 Screw M6x12 WRET 2
5 0000-000329-00 Screw M5x10 WRET 2
6 0000-000206-00 Lockwasher ®5 GHEr 2
7 0000-000390-00 Flatwasher ®5 P 2
8 3218-631000-00 Contactor Bracket FEflas AR 1 Replaced by #3218-631000-0B,EP2019081401
9 | 01 |3218-634000-00 Contactor Hefih ek 1 -2301001198 | For BGD-20-027166
02 |3218-634000-10 Contactor Fefhas 1 2301001199-
10 3218-630004-00 Anode Conductor B ERSA B 1 -227190006 | EP2019081401
11 | 01 [3218-633000-00 Pump Motor Controller 2% 1 Cancelled
02 |3218-633000-00-00 | Pump Motor Controller gt 1 -227190006 | EP2019081401
11 3218-633000-00-10 | Pump Motor Controller TR 2% 1 For TW8
12 0000-000332-00 Screw M6x30 WRET 10
13 3218-630002-0A Cathode Conductor IR ESEUN 1 -227190006 | EP2019081401
14 | 01 |3218-632000-00 Traction Motor Controller  HLALI% il 2% 1 Cancelled
02 |3218-632000-00-00 | Traction Motor Controller — FiffL3% il 4% 1 -F2219008 | 4.5KW For 15TV
03 |3218-632000-00-10 | Traction Motor Controller  HLHLI% % 1 F2219009-227190006 4.8KW For 15TV, EP2019081401
14 | 01 |3218-632000-00-50 | Traction Motor Controller — HHLEx il 3% 1 -F2219008 | 4.5KW For 18TV
02 |3218-632000-00-30 | Traction Motor Controller — FHEA 3% 1 |F2219009-227190006 4.8KW For 18TV, EP2019081401
14 | 01 |3218-632000-00-60 | Traction Motor Controller — HipL il &% 1 -F2219008 | 4.5KW For 20TV
02 |3218-632000-00-40 | Traction Motor Controller — FEAL{z 4% 1 F2219009-227190006 4.8KW For 20TV, EP2019081401
15 3218-632001-00 Fuse 400A PRI 22 1 -227190006 | EP2019081401
16 3218-633001-00 Fuse 300A {RES 22 1 -227190006 | EP2019081401

87




17

3316-730003-00

Ground Resistance Line

Hedh L H 2k

-227190006

EP2019081401

88




050201 Control Bracket Assembly

T 1 A 2 SR A A AR

89



050201 Control Bracket Assembly

Pt a2 AR SR
Index Part No. Part Name No. Applied Date Remark
i) LG5 TR K i H 3 U

1 | 01 |3218-630001-10 Control Bracket Pl & AR 1 |-2291800069
02 |3218-630001-1A Control Bracket FEiil 8% 2 FARIR 1 2291800070- For EP20201018

2 0000-000380-00 Flatwasher ®6 PR 14

3 0000-000056-00 Lockwasher ®6 G 14

4 0000-000326-00 Screw M6x12 IRET 2

5 0000-000329-00 Screw M5x10 IRET 2

6 0000-000206-00 Lockwasher ®5 G 2

7 0000-000390-00 Flatwasher ®5 R 2

8 3218-631000-0B Contactor Bracket FRfh 3% 2R 1

9 | 01 |3218-634000-00 Contactor P fuh 1 -2301001198 | For BGD-20-027166
02 |3218-634000-10 Contactor Fefid 2% 1 |2301001199-

10 | 01 |3218-600100-26-20 Pump Motor Controller — ZE%#l# 1 227190007- 320A,Replaced by #3218-600100-26-K0,EP2019120402
02 [3218-600100-26-K0 | Pump Motor Controller — Z= il 3% 1 320A

11 | 01 {3218-600100-28-30 Traction Motor Controller L= il 3 72 1 227190007- 180A,Replaced by #3218-600100-26-J0,EP2019120402
02 |3218-600100-26-J0 | Traction Motor Controller HiAL¥z il % 72 1 320A

12 | 01 |3218-600100-28-00 | Traction Motor Controller ALz il 8847 1 227190007- 180A,For CPD15TV8,Replaced by #3218-600100-26-L0,EP2019120402
02 |3218-600100-26-L0 | Traction Motor Controller HiLi% il 245 1 320A,For CPD15TV8

12 | 01 |3218-600100-28-10 | Traction Motor Controller ALz il 884 1 227190007- 180A,For CPD18/20TV8,Replaced by #3218-600100-26-M0,EP2019120402
02 [3218-600100-26-MO | Traction Motor Controller HL#L¥% il #54 1 320A,For CPD18/20TV8

13 0000-000006-00 Screw M6x30 WRET 12 |227190007-

14 | 01 [3218-610001-10 RT+ cable RT+H.48 2 1227190007 Cancelled
02 (232312200041 Copper bar i %% 2 2291800070- For EP20201008-2

15 | 01 |3218-610002-10 RT- cable RT-H48 2 1227190007 Cancelled
02 (232312200041 Copper bar %% 2 2291800070- For EP20201008-2

16 3218-610003-10 Motor cable LT+ LT+EBSE 1 |227190007- For EP20201008-1

90




91




0503 Wiring Harness Assembly
2RI

To Power

BHIR

To Fuse
BRRL
To DCDC Converter (.3
#DCDCH##
ToPotentiometer
gH AR

==

YD \
@‘§

To Pump Accelerator
BRIER

To Lifting Switch
BRI

To Traction Motor
Accelerator

BATEMER
To Turning Switch
BbRAR

To Key Switch
BRI

AT

To Direction Switch
BHmFR

\§

To Hom Switch
BRYIFX
To Control Meter

Bk

To Alarm Buzzer

Bz

7 & ToBackLampR
BHFE

To Fetch-up Switch
BREITX

To Seat Switch
BERAR

=4

s

gl;l, To Traction Motor R
 EHATERAN

"l?(\lf

g(zll/ To Pump Motor

g, T

—

“ﬁ'

(‘é/(:ll/ To Traction Motor L
BEATHEHN

~ 9 ToHom

i

%

To Front Light R
BATHHT

To Brake Switch
LB

To Caution Light Switch
BERITFR

To Back Lamp L

/i

To Light Relayy
Bhn @
2
3

To Flasher
S wirr

4

A\

BERENT

To Grip Brake
BTl

To Front Light L

BN



0503 Wiring Harness Assembly

LA

Index Part No. Part Name No. Applied Date Remark
i) kel TR B TEH H U
1 | 01 |3218-621000-00 Main Harness ELR 1 -102111 | Cancel

02 |3218-621000-0A Main Harness FER 1 102111-091514 | Cancel

03 |3218-621000-0C Main Harness TR 1 091514-227190006 | For TV8, EP2019081402

04 |3218-621000-10 Main Harness TR 1 227190007- For EP20201008-1
1 | 01 |3218-621000-CO Bodywork Wire Harness FLLR 1 -227190006 | For TV8-C, EP2019081402
2 | 01 |3525-683000-00 Light Relay KAT 4k 2% 1 Superseded by#3525-684000-00

02 |3525-684000-00 Light Relay KAT 4k 2% 1 For BGD-20-026424

03 |3218-685000-00 Light Relay KAT 4k i85 1 Cancelled
3 3218-600600-20 Flasher APl 1 050912-
4 3115-627000-00 Flasher Harness APl 7 1 050912--2292100292 Cancel,For BGD-20-029363

93




050301 Wiring Harness Assembly
2RI

To Traction M DJORTrﬂgOﬁn Mgl%l\ccelerator
To Traction Motor L To Pump Mator ' © yioc on Koior L T Front Light R
P G G/ e ST oo o,
U b & r E?fﬁfj’iﬁ
D

B 59

To Flasher
BRLE
.)' m ‘ ul R A
’[’ P &S 5 . To Key Switch To Hom Switch
\{‘S\’ To Alamm Buzzer Togs;%ﬁ%% h %’&h‘%gemr i SRS ¢
To Fuse ZEEEL Back Light R 2 To Tuming Switch To Direction Switch
iRz e pfaFk  BAWER
o DCDC Converter To Light Relay
EDCDCH S BAHS
3

94



050301 Wiring Harness Assembly

LU R
Index Part No. Part Name No. Applied Date Remark
i) kel TR B TEH H ik
1 3218-620001-10 Main Harness FLH 1 |227190007- For TV8
1 3218-620001-C0O Bodywork Wire Harness FER 1 227190007- For TV8-C
2 | 01 [3525-683000-00 Light Relay KAT 4k 2% 1 Superseded by#3525-684000-00
02 |3525-684000-00 Light Relay KT 4k 2% 1 -2301001151 | Superseded by#3218-685000-00,For BGD-20-026424
03 |3218-685000-00 Light Relay KTk s 1 2301001152-
3 3218-600600-20 Flasher [N 1
4 3115-627000-00 Flasher Harness IR S48 2k T 1 [-2292100292 Cancel,For BGD-20-029363

95




B

P

3

0504 Wiring Harness Assembly TW8
5851

To Power

Lt

To Fuse

BRI

#DCDCH: #5%

(Tl

To Back Lamp L
BERTNT

To Handle

TW8

To Alarm Buzzer

E Al

& To Back Lamp R
BARET

To Fetch-up Switch
BREFX

. To Seat Switch

v BERTX

2

To Flasher
S pxn

4

96

@&/@mm Light L

Bution Switch
Belide
AR // To Pump Motor
ERAHL
To Traction Motor
Accelerator
BATEMER 1 To Traction Motor L
A BEATERAL
To Turning Switch
BHETR To Hom
To Key Switch 2
BERTTX To Front Light R
B
To Direction Switch
BIRIFFR To Brake Swich
To Hom Switch BBTTX
BN % To Caution Light Switch
To Control Meter BERITTR
B
To Light Relay@ %‘2 E;;;Ee

To Grip Brake
BFHE)

BEHIT



0504 Wiring Harness Assembly TW8

LR TW8
Index Part No. Part Name No Applied Date Remark
K5 i) EIEATIR B TEH H ik
1 | 01 |3218-621000-SZ Main Harness TR 1 Superseded by#3218-621000-A0 ,For EP20210312
02 |3218-621000-A0 Main Harness FHK 1 -2291600534 | For EPBGD-20-029373
03 |3218-621000-B0 | Main Harness TR 1 2291600535-
2 3525-683000-00 Light Relay RAT 4% v 25 1
3 3218-600600-20 Flasher AP 1
4 3115-627000-00 Flasher Harness [N GRS £ o 1

97




0505 Cable Assembly

98

>@eo \
=101 \
2@ o0—+—\
RN
o—
/ @ O|O0|O0|0O|0O
O|O0|0O|O|O
1 R R ~—]|
« = O|O0|O0|O|0O
8 E 2299
m o o o o o
O|O0|O0|0O|0O \
@ O|O0|0O|0O|0O
o | o] o] oo || —e
.,h il T
i s
\ o—_—
\ | _HUo /




0505 Cable Assembly

SRS

Index Part No. Part Name No Applied Date Remark

i) Lo T2 e i H 3 #E
1 3218-610700-00 Battery cable AT LA 1
2 3218-610800-00 Power source cable LR LA 1
3 | 01 |3220-630000-00 Battery Box H AR L 1 -227180164 For CPD20TV8, EP2019082404

02 |3218-640000-20 Battery Box HFLAF L R 1 227180165- For CPD20TV8

3 3218-640000-00 Battery Box HLIMAE S 1 For CPD18/16TV8
3 3215-630000-00 Battery Box HLJMAE 1 For CPD15/13TV8
4 3220-619000-00 Pump Motor cable W EHAL W S 1 -227190006 | For CPD20TV8, EP2019081402
4 3218-619000-00 Pump Motor cable W EHAL W S 1 For CPD18/16TV8, EP2019081402
4 3215-619000-00 Pump Motor cable W EHAL W S 1 -227190006 | For CPD15/13TV8, EP2019081402
5 3220-617000-00 Pump Motor cable U FEHNL U HZS 1 -227190006 | For CPD20TV8, EP2019081402
5 3218-617000-00 Pump Motor cable U FEHNL U B 1 For CPD18/16TV8, EP2019081402
5 3215-617000-00 Pump Motor cable U FEHNL U HZS 1 -227190006 | For CPD15/13TV8,EP2019081402
6 3220-618000-00 Pump Motor cable V RV 8 1 -227190006 | For CPD20TV8, EP2019081402
6 3218-618000-00 Pump Motor cable V FEHALV H8E 1 For CPD18/16TV8, EP2019081402
6 3215-618000-00 Pump Motor cable V RV H8E 1 -227190006 | For CPD15/13TV8,EP2019081402
7 3220-612000-00 L-Drive Motor cable V FEATERHLV S 1 -227190006 | For CPD20TV8, EP2019081402
7 3218-612000-00 L-Drive Motor cable V FEATERHLV S 1 For CPD18/16TV8, EP2019081402
7 3215-612000-00 L-Drive Motor cable V FEATERHLV S 1 -227190006 | For CPD15/13TV8,EP2019081402
8 3220-613000-00 L-Drive Motor cable W FEATEHINL W HIZS 1 -227190006 | For CPD20TV8, EP2019081402
8 3218-613000-00 L-Drive Motor cable W FEATEHINL W HIZS 1 For CPD18/16TV8, EP2019081402
8 3215-613000-00 L-Drive Motor cable W FEATEHINL W HIZS 1 -227190006 | For CPD15/13TV8,EP2019081402
9 3220-611000-00 L-Drive Motor cable U FEATEHML U RS 1 -227190006 | For CPD20TV8, EP2019081402
9 3218-611000-00 L-Drive Motor cable U FEATHEHML U Mg 1 For CPD18/16TV8, EP2019081402
9 3215-611000-00 L-Drive Motor cable U FEATHEHML U Mg 1 -227190006 | For CPD15/13TV8,EP2019081402

99




0505 Cable Assembly

LA AR

Index Part No. Part Name No. Applied Date Remark

g TS TRk et SE ik
10 3220-614000-00 R-Drive Motor cable U FATEHBAL U B85 1 -227190006 | For CPD20TV8, EP2019081402
10 3218-614000-00 R-Drive Motor cable U FATEHRAL U B4 1 -227190006 | For CPD18/16TV8, EP2019081402
10 3215-614000-00 R-Drive Motor cable U FATEBAL U B4 1 -227190006 | For CPD15/13TV8, EP2019081402
11 3220-615000-00 R-Drive Motor cable V AATEBALV B8 1 -227190006 | For CPD20TV8, EP2019081402
11 3218-615000-00 R-Drive Motor cable V AATEBALV B8 1 -227190006 | For CPD18/16TV8, EP2019081402
11 3215-615000-00 R-Drive Motor cable V AATEBALV B8 1 -227190006 | For CPD15/13TV8, EP2019081402
12 3220-616000-00 R-Drive Motor cable W FATEBHL W B4 1 -227190006 | For CPD20TV8, EP2019081402
12 3218-616000-00 R-Drive Motor cable W FATEBHL W B4 1 -227190006 | For CPD18/16TV8, EP2019081402
12 3215-616000-00 R-Drive Motor cable W FATEBHL W B4 1 -227190006 | For CPD15/13TV8, EP2019081402

100




050501 Cable Assembly

N

00
[

IIl] 0 I]I I]Jl[l

WV Uu
Q9 ©

L5 4
—\@ BATTERY @
s QD sle Qole O ole O ole e
DOODOODOO OOOOD
OOODOODOO 00005_1
o QO sle O olo O sle O ole Qs
UOODOODOU anoﬂ
? ?
J J0 | L |
oo e e
0 G
‘|‘ ) B B B B B
U v W U v W u v ow
11—L J—w 13—L J—15
12 141
=
R s s, ]
A& B Bgg
U v W UV W
=) =
|

101




050501 Cable Assembly

LA R
Index Part No. Part Name No Applied Date Remark
P i FE R e i T H 3 #

1 01 |3218-640000-20 Battery Box, PR A 1 For CPD20TV8, Superseded by#3618-640000-2A,EP2019081404
02 |3618-640000-2A | Battery Box, HRMRAR 24 1

1 01 |3218-640000-00 Battery Box PR A 1 For CPD18/16TV8, Superseded by#3618-640000-1A,EP2019080403
02 |3618-640000-1A Battery Box R AR S 1

1 3215-630000-00 Battery Box R LA S 1 For CPD15/13TV8

2 3218-610700-00  |Battery cable HMREAE L1 1

3 3218-610800-00 Power source cable HO YA LA 1

4 3218-620001-00-JJ | Controller cable + i 2% IE AR FRL 2R 1

5 3218-620002-00-JJ | Cable between controllers +  Jaiill &% 1] IEA) H1. 45 2

6 3218-620003-00-JJ | Cable between controllers - il 4% 7] 7% HL 45 2

7 3218-619000-10 Pump Motor cable W PW 45 1 227190007- For CPD20/18/16TV8

7 3215-619000-10 Pump Motor cable W PW 45 1 227190007- For CPD15/13TV8

8 3218-617000-10 Pump Motor cable U PU H45 1 227190007- For CPD20/18/16TV8

8 3215-617000-10 Pump Motor cable U PU H45 1 227190007- For CPD15/13TV8

9 3218-618000-10 Pump Motor cable V PV 45 1 227190007- For CPD20/18/16TV8

9 3215-618000-10 Pump Motor cable V PV H4§ 1 227190007- For CPD15/13TV8

10 3218-612000-10 L-Drive Motor cable V LV H45 1 227190007- For CPD20/18/16TV8

10 3215-612000-10 L-Drive Motor cable V LV H45 1 227190007- For CPD15/13TV8

11 3218-613000-10 L-Drive Motor cable W LW H145 1 227190007- For CPD20/18/16TV8

11 3215-613000-10 L-Drive Motor cable W LW H25 1 227190007- For CPD15/13TV8

12 3218-611000-10 L-Drive Motor cable U LU 25 1 227190007- For CPD20/18/16TV8

12 3215-611000-10 L-Drive Motor cable U LU 25 1 227190007- For CPD15/13TV8

13 3218-614000-10 R-Drive Motor cable U RU H25 1 227190007- For CPD20/18/16TV8

13 3215-614000-10 R-Drive Motor cable U RU H25 1 227190007- For CPD15/13TV8

102




050501 Cable Assembly

LA AR
Index Part No. Part Name No. Applied Date Remark
i) Lo TR Bk & H Y U
14 3218-615000-10 R-Drive Motor cable V RV M4 1 227190007- For CPD20/18/16TV8
14 3215-615000-10 R-Drive Motor cable V RV H45 1 227190007~ For CPD15/13TV8
15 3218-616000-10 R-Drive Motor cable W RW H.45 1 227190007~ For CPD20/18/16TV8
15 3215-616000-10 R-Drive Motor cable W RW 145 1 227190007~ For CPD15/13TV8

103




0506 Cable Assembly (TV8-C)

i (TV8-C)

)

2

H

g
.......... V@n \
........ >2@eo \
.......... @0+
©—|
/ Cj|Oo|O0|0O]|0O
© o I B e ol
OO0 |00
x et —
_.___HL O|O0|O|0O|O
& 11
O|O0|O|0O|O
@ C|Oo|O0|0|0
ol oo o] | —
\ —

104



0506 Cable Assembly (TV8-C)

4L (TV8-C)
Index Part No. Part Name No. Applied Date Remark
FF5 L5 LA AR K i T H 3 ek
1 3618-610700-CO Battery cable Fo A LA 1
2 3618-610800-C0 Power source cable HO A LA 1
3 3618-640000-C0O Battery Box P FRLAR 2 B 1
4 3218-619000-C0O Pump Motor cable W ZEHHL W S 1 -227190006 | EP2019081402
5 3218-617000-CO Pump Motor cable U FEHAL U B 1 -227190006 | EP2019081402
6 3218-618000-C0O Pump Motor cable V FHHLV 8L 1 -227190006 | EP2019081402
7 3218-612000-C0O L-Drive Motor cable V FEATE RV S 1 -227190006 | EP2019081402
8 3218-613000-C0O L-Drive Motor cable W FEATHE AL W HL SR 1 -227190006 | EP2019081402
9 3218-611000-CO L-Drive Motor cable U FEATEHIAL U B85 1 -227190006 | EP2019081402
10 3218-614000-C0O R-Drive Motor cable U FATERAL U B4 1 -227190006 | EP2019081402
1 3218-615000-CO R-Drive Motor cable V FATERALV Y 1 -227190006 | EP2019081402
12 3218-616000-C0O R-Drive Motor cable W FATE BN W HLZE 1 -227190006 | EP2019081402

105




050601 Cable Assembly (TV8-C)
4L (TV8-C)

N

00
[

IIl] 0 I]I I]Jl[l

WV Uu
Q9 ©

106

SN EG BATTERY P
s QD sle Qole O ole O ole e
DOO OODOO OOOOD
OOO OODOO 00005_1
o QO sle O olo O sle O ole Qs
UOO OODOU OOOOH
? ?
J AL | L |
L e 1 s
‘|‘ ) B B B B B
] VW U v W u v ow
11—L J—w 13—L J—15
12 141
=
R s s, ]
A& B Bgg
Uyvw UV W
=) =
|




050601 Cable Assembly (TV8-C)

HIAEM R (TV8-C)
Index Part No. Part Name No. Applied Date Remark
FF5 L5 LA AR K & H rhs
1 | 01 |3618-640000-CO Battery Box P LA AL i 1 Superseded by#3618-640000-1A,EP2019081403
02 |3618-640000-1A Battery Box R LA AL i 1
2 3618-610700-CO Battery cable R LA 1
3 3618-610800-CO Power source cable LA AL 1
4 3218-620001-00-JJ | Controller cable + Pt 4% IE AR FL 4 1
5 3218-620002-00-JJ | Cable between controllers + ) 2% 18] IEAR HL S5 2
6 3218-620003-00-JJ | Cable between controllers - ] s 1E) AR L 5 2
7 3218-621009-C0O Pump Motor cable W RN W 2 1 227190007-
8 3218-621007-C0O Pump Motor cable U FEHHL U B8 1 227190007-
9 3218-621008-C0 Pump Motor cable V FHHLV 8L 1 227190007-
10 3218-621002-CO L-Drive Motor cable V FEATE RNV S 1 |227190007-
1 3218-621003-CO L-Drive Motor cable W FEATE BNl W HLZE 1 |227190007-
12 3218-621001-CO L-Drive Motor cable U FEATERHL U RS 1 |227190007-
13 3218-621004-CO R-Drive Motor cable U HATERNL U RS 1 |227190007-
14 3218-621005-CO R-Drive Motor cable V HATERILV B 1 |227190007-
15 3218-621006-C0O R-Drive Motor cable W FATE AL W B 1 227190007-

107




0507 Cable Assembly(Lithium Battery)

EERSWSYRA GNP
R
S ®
Lithium Batte
w
]
—4 Y
]
4
qoooao oo |
TT1 1] J I
u e
+B

WV 5 6

| T B B

Q9 0 ° 3
s

=
=
c

Lo

108




0507 Cable Assembly(Lithium Battery)

CERL Yo ACE BERD)
Index Part No. Part Name No. Applied Date Remark
P TS EE R e EA H H
1 | 01 |LB39-00000Z-02-01 |Lithium Battery Assembly See0508 A R AR 1 -2292000398 | 360AH, For oversea, For BGSQ-20-00094
02 |LB39-00000Z-17 Lithium Battery Assembly See050801 4 H i 1 il 1 12292000399- 360AH, For oversea
1 LB39-00000Z-03-02 | Lithium Battery Assembly See0509 BRI A R 1 360AH, For china
1 | 01 |LB39-00000Z-03-01 |[Lithium Battery Assembly See0509 L FLIR A 1 -229170011316 | 460AH, For china, For BGD-20-027803
02 |LB39-00000Z-15 Lithium Battery Assembly See050901 4 Fjffi i i 1 1229170011317-
2 3218-691000-00 Power source cable Fo A LA 1 ForTV8
2 3618-610000-CA Power source cable HO A LA 1 For TV8-C
3 3218-620001-00-JJ | Controller cable + Pl g EAR R LS 1
4 3218-620002-00-JJ | Cable between controllers + P 5% ) IE AR i 2R 1
5 3218-620003-00-JJ | Cable between controllers - ) 2% 18] SRR LG 1
6 3218-617000-10 Pump Motor cable U PU H45 1 For TV8
6 3218-617000-CO Pump Motor cable U PU H45 1 For TV8-C
7 3218-618000-10 Pump Motor cable V PV H45 1 For TV8
7 3218-618000-CO Pump Motor cable V PV 25 1 For TV8-C
8 3218-619000-10 Pump Motor cable W PW Hi45 1 For TV8
8 3218-619000-C0O Pump Motor cable W PW 145 1 For TV8-C
9 3218-613000-10 L-Drive Motor cable W LW 8% 1 For TV8
9 3218-613000-CO L-Drive Motor cable W LW 8% 1 For TV8-C
10 3218-611000-10 L-Drive Motor cable U LU Hi8i 1 For TV8
10 3218-611000-CO L-Drive Motor cable U LU 25 1 For TV8-C
11 3218-612000-10 L-Drive Motor cable V LV 25 1 For TV8
11 3218-612000-C0O L-Drive Motor cable V LV HL45 1 For TV8-C
12 3218-614000-10 R-Drive Motor cable U RU 143 1 For TV8
12 3218-614000-CO R-Drive Motor cable U RU H14% 1 For TV8-C

109




0507 Cable Assembly(Lithium Battery)

P Al (‘B )
Index Part No. Part Name No. Applied Date Remark
i) kel T2 e i T H 3 ik
13 3218-615000-10 R-Drive Motor cable V RV H4i 1 For TV8
13 3218-615000-CO R-Drive Motor cable V RV H4i 1 For TV8-C
14 3218-616000-10 R-Drive Motor cable W RW r.45 1 For TV8
14 3218-616000-CO R-Drive Motor cable W RW 4 1 For TV8-C

110




0508 Lithium Battery Assembly

B R R A B

111



0508 Lithium Battery Assembly

B AR
Index Part No. Part Name No. Applied Date Remark
i) kel EE R Ko i T H 3 ik

1 LB11-400020-0A  |Button harness LS 1 -2292000398

2 LB00-200011-00 | Electricity meter AR €S 1 -2292000398

3 LB06-400012-1D | Communication line A HE THER 2 -2292000398

4 LB39-400001-1C | Battery cable R R 202K 1 -2292000398

5 LB04-400011-0C | Communication line TRIRAMEL 1 -2292000398

6 LB52-400006-00 Meter connecting line PCRMI S GEREL | 1 -2292000398

7 LB00-200060-00 | Plate Assembly R4 1 -2292000398

8 LB00-200157-00 Fuse 500A PRI 22 1 -2292000398

9 LB00-200005-00 Contactor A8V F:fuhds 1 -2292000398

10 LB00-200042-00 | Sensor BE VR R A s 1 -2292000398

11 LB52-400005-0A | Meter connecting line PORMI R | 1 -2292000398

12 LB52-400002-0B | Power cable - HLJ SR HL i 22 1 -2292000398

13 LB52-400001-00 Power cable + HLJ AR HL A 22 1 -2292000398

14 202800000006 Screw M4x12 HEHRET 4 -2292000398

15 0000-000126-00 Screw M6x16 SN ahaviil-$) 2 -2292000398

16 0000-000004-00 Screw M5x12 WRET 4 -2292000398

17 LB00-200070-00 Temperature sense line R R 4 -2292000398 | L=500mm

17 LB00-200071-00 Temperature sense line R R 3 -2292000398 | L=800mm

18 LB00-200235-00 Fuse 15A PRI 2 1 -2292000398

19 LB00-210010-00 Batteries module FL SR 1 -2292000398 | XY360AH
20 LB00-210012-00 Lithium battery L2 [ 4 it 1 -2292000398
21 LB00-200238-00 Remote Diagnostic Client i W% ) i 1 -2292000398 | Option, For China
21 LB00-200262-00 Remote Diagnostic Client  iZFEi2 Wi % ) i 1 -2292000398 | Option, For Oversea

112




050801 Lithium Battery Assembly

113

B R R A B




050801 Lithium Battery Assembly

B AR
Index Part No. Part Name No. Applied Date Remark
i) kel EE R Ko i T H 3 ik

1 LB11-400020-0A  |Button harness LS 1 |2292000399-

2 LB00-200011-00 | Electricity meter AR €S 1 2292000399-

3 LB06-400012-1D | Communication line A HE THER 2 12292000399-

4 LB39-400036-20 Battery cable R R 202K 1 |2292000399-

5 LB04-400011-0C | Communication line TRIRAMEL 1 2292000399-

6 LB52-400025-00 Meter connecting line PCFRMIEFEGEREL | 1 |2292000399-

7 LB00-200060-00 | Plate Assembly R4 1 [2292000399-

8 LB00-200157-00 Fuse 500A PRI 22 1 2292000399-

9 LB00-200005-00 Contactor A8V F:fuhds 1 2292000399-

10 LB00-200042-00 | Sensor BE VR R A s 1 2292000399-

11 LB52-400005-0A | Meter connecting line CRAT S ERL | 1 |2292000399-

12 LB52-400012-00 Power cable - SR A2 1 [2292000399-

13 LB52-400011-00 Power cable + SRR A2 1 12292000399-

14 202800000006 Screw M4x12 HEHRET 4 |2292000399-

15 0000-000126-00 Screw M6x16 SN ahaviil-$) 2 |2292000399-

16 0000-000004-00 Screw M5x12 WRET 4 |2292000399-

17 LB23-400014-0B | Sensor harn B RALEALR | 1 |2292000399-

18 LB00-200235-00 Fuse 15A PRI 22 1 2292000399-

19 LB00-200280-00 Batteries module LR 1 12292000399-
20 LB52-000002-07 Lithium battery AR 1 2292000399-
21 LB00-200238-00 Remote Diagnostic Client  ZFEZ W%/ i 1 2292000399- Option, For China
21 LB00-200262-00 Remote Diagnostic Client  iZFEi2 i % ) i 1 2292000399- Option, For Oversea
22 LB30-400008-1H | Main battery harness B H R AR 1 2292000399-

114




0509 Lithium Battery Assembly
B A B

115



0509 Lithium Battery Assembly II

LS AR T
Index Part No. Part Name No. Applied Date Remark
o2 o BILTR ¥ i H ik

1 LB00-200011-00 Coulombmeter [HHAERINES 1 -229170011316
2 LB11-400020-0A | Button harness SN 1 -229170011316
3 LB06-400012-1D | Communication line A HE THER 1 -229170011316
4 LB39-400001-20 Battery cable R R 202K 1 -229170011316
5 LB11-400019-00 | Fan Harness IR 2 TR 2 -229170011316
6 302004000007 Screw M4 X 30 B3k URET 8 -229170011316
7 LB00-200060-00 Plate Assembly LRI B 1 -229170011316
8 LB00-200010-00 Fuse 400A PRS2 1 -229170011316
9 LB00-200005-00 Contactor A8V F:fuhds 1 -229170011316
10 LB00-200042-00 | Sensor BE VR R A s 1 -229170011316
11 LB00-300045-00 Nylon Je JerE 2 -229170011316
12 302001000008 Screw M4x25 WRET 2 -229170011316
13 0000-000126-00 Screw M6 X 16 e ahaviil-$) 4 -229170011316
14 0000-000004-00 Screw M5X12 BRET 4 -229170011316
15 202800000006 Screw M4 X 12 HAEIRET 4 -229170011316
16 LB00-200070-00 Temperature sense line R 4 -229170011316 | L=500mm
16 LB00-200071-00 Temperature sense line R 3 -229170011316 | L=800mm
17 LB00-200235-00 Fuse 15A R 22 1 -229170011316

116




050901 Lithium Battery Assembly
R LA

To Meter
g EE

To Buttan To Remota
BB diagnostic
equipment

BEHBHRE

117



050901 Lithium Battery Assembly 11

LS AR T
Index Part No. Part Name No Applied Date Remark
e s T B o i H I HVE

1 LB00-200011-00 Coulombmeter [HYATRIES 1229170011317~

2 LB11-400020-0A | Button harness FH AR 1 1229170011317-

3 LB06-400012-1D | Communication line P TH AR 1 1229170011317-

4 LB39-400010-20 Battery cable ZER 1INz ERAAES 1 1229170011317-

5 LB11-400019-00 Fan Harness KU 2R R 2 1229170011317-

6 302004000007 Screw M4 X 30 kT FRET 8 229170011317-

7 LB00-200060-00 Plate Assembly PR AL 1 |229170011317-

8 LB00-200157-00 Fuse 400A TRl 1 229170011317~

9 LB00-200005-00 | Contactor A8V it 1 1229170011317-

10 LB00-200042-00 Sensor O R A IR 1 229170011317~

11 LB30-400009-1F | Connecting Line W HIBINERZ | 1 |229170011317-

12 LB23-400014-0A | Sensor harn U SRR AR IR 1 229170011317-

13 0000-000126-00 Screw M6 X 16 VRN A IRET 4 229170011317~

14 0000-000004-00 Screw M5 X 12 WRET 2 229170011317~

15 202800000006 Screw M4 X 12 HAIBET 4 229170011317~

16 LB00-200262-00 Remote diagnostic client AR W F i 1 229170011317~ Option, For Oversea
17 LB00-200235-00 Fuse 15A TR 22 1 229170011317~

18 LB00-200232-00 | Terminal Black Bt (B 1 229170011317~

19 LB00-200231-00 Terminal Red TRERAE (4D 1 229170011317~
20 LB39-400014-20 Charge battery cable PR 70 H LA 2k 1 |229170011317-
21 LB30-400008-1H | Main battery harness AR R R 1 |229170011317-
22 LB23-400020-00 | Button Harness TR F KL 1 [229170011317- Option

118




0510 Side car Assembly (TV8-C)

/N A (TV8-C)




0510 Side car Assembly (TV8-C)
P/ NE R (TV8-C)

Index Part No. Part Name No. Applied Date Remark
K5 i) AR o EH Y ik
1 3618-900001-CO Baffle IR AR 1
2 3316-814000-00 Roller FERAE 24
3 3218-910000-CO Car welding M2 1 -F24130041 | (1)
3 3218-910000-CA Car welding LI By = 1 F24130042- 2)
4 3218-210001-00 Shock Absorber LR R 4 -F24130041
5 0000-000242-00 Bolt M8x16 WA 4 -F24130041




6000
Hydraulic System



0601 Hydraulic System 1

% 1

==

b RS

For Full Free 2-stage Mast
®3




0601 Hydraulic System 1

WEE K 1
Index Part No. Part Name No. Applied Date Remark
i) Lo TR K i H 3 #E

1 3218-717000-00 Forward Hose THRL A5 B 2
2 3218-716000-00 Backward Hose LIS W 2
3 | 01 [3218-710500-00 Three-way Valve iRl =@ 1 Cancelled

02 [3218-710500-0A Three-way Valve iR =18 1
4 0000-000322-00 Screw M8x25 WRET 2
5 0000-000159-00 Lockwasher ®8 R 2
6 0000-000210-00 Flatwasher ®8 T 2
7 3218-711000-00 Hose,ValveA2 to 3-way Z 1 A2 iR =8 1
8 2701-201600-00 Connector M20x1.5-M16x1.5 Bk 3
9 0000-000638-00 O-Ring 17%2.65 O K 5
10 3218-712000-00 Hose,ValveB2 to Three-way % i i B2 iR =il 1
11 2701-202000-00 Connector M20x1.5-M20x1.5  HiE#:k 1
12 2701-201600-10 Connector M20x1.5-M16x1.5  HiEK#:k 1
13 | 01 |3218-722000-00 Sideshifter Hose | MFe 1 1 Cancelled

02 [3218-722000-30 Sideshifter Hose 1 % 1 1 For 3-stages
13 3218-722000-20 Sideshifter Hose | 1 1 For 2-stages
13 3215-860600-20-01 | Oil Pipe 1 PR 1 1 011514- Lifting Height 2500mm
13 3215-860600-20-02 | Oil Pipe 1 HOBMRBE | 1 |011514- Lifting Height 2700mm
13 3215-860600-20-03 | Oil Pipe | BUBMRBE | 1 |011514- Lifting Height 3000mm
13 3215-860600-20-04 | Oil Pipe [ PIEMFE 1 1 011514- Lifting Height 3300mm
13 3215-860600-20-05 | Oil Pipe T BUEMES R 1 1 |011514- Lifting Height 3500mm
13 3215-860600-20-06 | Oil Pipe 1 BB | 1 |011514- Lifting Height 3600mm
13 3215-860600-20-07 | Oil Pipe [ PIEMFE 1 1 011514- Lifting Height 3700mm
13 3215-860600-20-08 | Oil Pipe 1 PR 1 1 011514- Lifting Height 4000mm




0601 Hydraulic System 1
W 1

Index Part No. Part Name No. Applied Date Remark
P i T4 B EA H #
14 | 01 |3218-723000-00 Sideshifter Hose 11 (lEEAN 1 Cancelled
02 [3218-723000-30 Sideshifter Hose 11 e 11 1 For 3-stages
14 3218-723000-20 Sideshifter Hose 11 11 1 For 2-stages
14 3215-860700-20-01 | Oil Pipe 1I B 11 1 |011514- Lifting Height 2500mm
14 3215-860700-20-02 | Oil Pipe 11 HuBmBE 1 1 011514- Lifting Height 2700mm
14 3215-860700-20-03 | Oil Pipe Il PUEMBE 1 1 011514- Lifting Height 3000mm
14 3215-860700-20-04 | Oil Pipe Il PIEMFE 1T 1 011514- Lifting Height 3300mm
14 3215-860700-20-05 | Oil Pipe 11 BusmBE 1 1 011514- Lifting Height 3500mm
14 3215-860700-20-06 | Oil Pipe 11 PUEMBE I 1 011514- Lifting Height 3600mm
14 3215-860700-20-07 | Oil Pipe Il PIEMFE 1 1 011514- Lifting Height 3700mm
14 3215-860700-20-08 | Oil Pipe 11 BuBmBE 1 1 011514- Lifting Height 4000mm
15 3218-710100-00 Lifting Hose Assembly HCT 1




0602 Hydraulic System [ (Four)

W T (U




0602 Hydraulic System 1

WEE K 1
Index Part No. Part Name No. Applied Date Remark
i) Lo TR K i H 3 #E
1 3218-717000-00 Forward Hose THRL A5 B 2
2 3218-716000-00 Backward Hose LIS W 2
3 3218-710500-0A Three-way Valve iR =38 1
4 0000-000322-00 Screw M8x25 WRET 2
5 0000-000159-00 Lockwasher ®8 R 2
6 0000-000176-00 Flatwasher ®8 PR 2
7 3218-711000-00 Hose,ValveA2 to 3-way Z W1 A2 iR =@ 1
8 2701-201600-00 Connector M20x1.5-M16x1.5  Elif#z3k 4
9 0000-000638-00 O-Ring 17x2.65 O JEIH 5
10 3218-712000-00 Hose,ValveB2 to Three-way Z 1% B2 iR} =@ 1
11 2701-202000-00 Connector M20x1.5-M20x1.5  Ei@#%k 1
12 2701-201600-10 Connector M20x1.5-M16x1.5 B K%k 2
13 3218-722000-30 Sideshifter Hose 1 2 1 2 For 3-stages
13 3218-722000-20 Sideshifter Hose 1 % 1 2 For 2-stages
14 3218-723000-30 Sideshifter Hose I uF 11 2 For 3-stages
14 3218-723000-20 Sideshifter Hose 11 uF 11 2 For 2-stages
15 3218-710100-00 Lifting Hose Assembly M 1




g 11

WS

0603 Hydraulic System 11

\‘ i
............. £f

,nm......-.l..--..-nﬂ‘

a3

&

sy

il
5

£

i
¥

i
2

n
£
3

;




0603 Hydraulic System 11

W 1T
Index Part No. Part Name No Applied Date Remark
i) Lo TR K i H 3 #E

1 3218-700005-00 Oil suction pipe W 1

2 0000-000471-00 Clip ®32-40 i 6

3 2713-243200-00 Connector M24x1.5-032 IERGIE SIS 1

4 0000-000640-00 O-Ring 21.2x2.65 O JEIH 1

5 0000-000639-00 O-Ring 19x2.65 O JEIH 2

6 2701-222000-00 Connector M22x1.5-M20x1.5  ELil#Hk 2

7 3218-713000-00 Hose,Pump to Redirector KB M AR 1

8 3130-733000-00 Hose,Redirector to Valve a8 2 2 2 1) 1

9 2706-202000-00 Elbow M20%1.5-M20x1.5 Rk 2
10 0000-000510-00 Washer ©20 HEHE 4

11 3715-720000-00 Hose,Ruturn =S 1
12 2713-181300-00 Connector M18x1.5-913 HilEk 1
13 2706-181600-00 Elbow M18x1.5-M16%1.5 Bk 2
14 0000-000634-00 Washer ®18 HEHRE 5
15 3218-700002-00 Hose Il ,Return Il 11 1
16 3218-700003-00 Steel Tube, Return [EIPEES 1
17 3218-700004-00 Hose I ,Return e 1 1
18 | 01 |3218-719000-00 Hose-L,Redirector to Steering % [ &% 2% M #f /2 1 Cancelled For CPD18/16TV8
02 [3218-719000-0A Hose-L,Redirector to Steering ¥4 [ 28 EI| 4% [m) i /2 1 For CPD18/16TV8

18 3220-712000-00 | Hose-L,Redirector to Steering % [ 42 5 i 4 /i 1 For CPD20TV8
18 3215-712000-00 | Hose-L,Redirector to Steering % [ 42 5 [ #f /- 1 For CPD15/13TV8

10




0603 Hydraulic System 11

R K 1
Index Part No. Part Name No. Applied Date Remark
i) Lo TR K i H 3 #E
19 3218-718000-00 Hose-R,Redirector to Steering #4788 2|3 M £7 1 For CPD18/16TV8
19 3220-711000-00 Hose-R,Redirector to Steering ¥ 2% 24 M 4 1 For CPD20TV8
19 3215-711000-00 Hose-R,Redirector to Steering % 2% 24 M 4 1 For CPD15/13TV8
20 2702-141600-00 Connector G1/4-M16x1.5 IEREE; DS 2
21 0000-000044-00 Washer ®14 HEHRE 2
22 0000-000468-00 Clip ®10-16 R4 2

11




0604 Hydraulic System 1 TW8

WHEER T TW8

For Full Free 2-stage Mast

12



0604 Hydraulic System 1 TW8
WEEH T TW8

ndex Part No. Part Name No. Applied Date Remark
i) Lo TR Bk EH H #E

1 3218-717000-00 Forward Hose JHAEL A T & 2
2 3218-716000-00 Backward Hose LS i 2
3 | 01 |3218-710500-00 Three-way Valve A =8 1 Cancelled

02 |3218-710500-0A Three-way Valve iR =8 1
4 0000-000322-00 Screw M8x25 IRET 2
5 0000-000159-00 Lockwasher ®8 Gk 2
6 0000-000210-00 Flatwasher ®8 R 2
7 2702-141600-00 Connector EiEiEk 4
8 0000-000044-00 Washer ®14 A 6
9 3218-711000-00 Hose,ValveA2 to 3-way £ IR A2Z| iR =@ | 2
10 0000-000366-00 Washer 22 & 1
1 2702-122000-00 Connector HiEEk 1
12 3218-710100-A0 Lifting Hose Assembly 2 i & 1
13 | 01 |3218-722000-00 Sideshifter Hose | % 1 1 Cancelled

02 |3218-722000-30 Sideshifter Hose | fu# 1 1 For 3-stages
13 3218-722000-20 Sideshifter Hose | fu# 1 1 For 2-stages
13 3215-860600-20-01 Oil Pipe 1 a1 1 011514- Lifting Height 2500mm
13 3215-860600-20-02 Oil Pipe 1 HUBMREE 1 1 011514- Lifting Height 2700mm
13 3215-860600-20-03 Oil Pipe 1 HUBMREE 1 1 011514- Lifting Height 3000mm
13 3215-860600-20-04 Oil Pipe 1 PUBEMFEE 1 1 011514- Lifting Height 3300mm
13 3215-860600-20-05 Oil Pipe | PEMBE 1 1 011514- Lifting Height 3500mm
13 3215-860600-20-06 Oil Pipe 1 PUBEMFEE 1 1 011514- Lifting Height 3600mm
13 3215-860600-20-07 Oil Pipe 1 HUBEMREE 1 1 011514- Lifting Height 3700mm
13 3215-860600-20-08 Oil Pipe 1 HUBEMREE 1 1 011514- Lifting Height 4000mm

13




0604 Hydraulic System 1 TW8
WEEH T TW8

ndex Part No. Part Name No. Applied Date Remark
i) Lo TR Bk EH H #E
14 | 01 |3218-723000-00 Sideshifter Hose 11 fu# 11 1 Cancelled
02 [3218-723000-30 Sideshifter Hose 11 fu# 1 1 For 3-stages
14 3218-723000-20 Sideshifter Hose 11 mFe 11 1 For 2-stages
14 3215-860700-20-01 | Oil Pipe 1I LRI eI 1 |011514- Lifting Height 2500mm
14 3215-860700-20-02 | Oil Pipe I PUBMRE 1T 1 |011514- Lifting Height 2700mm
14 3215-860700-20-03 | Oil Pipe 1I PUEMRE 1T 1 011514- Lifting Height 3000mm
14 3215-860700-20-04 | Oil Pipe 1I PUEMRE 1T 1 011514- Lifting Height 3300mm
14 3215-860700-20-05 | Oil Pipe 1I HUEMBE 1T 1 011514- Lifting Height 3500mm
14 3215-860700-20-06 | Qil Pipe II BB 1 1 |011514- Lifting Height 3600mm
14 3215-860700-20-07 | Qil Pipe 1I BB 1 1 |011514- Lifting Height 3700mm
14 3215-860700-20-08 | Qil Pipe II BB 1T 1 |011514- Lifting Height 4000mm

14




0605 Hydraulic System I TW8 (Four)

WEER T TW8 (90

15



0605 Hydraulic System I TW8 (Four)

WEER T TW8 (90

ndex Part No. Part Name No. Applied Date Remark
i) Lo TR Bk EH H #E

1 3218-717000-00 Forward Hose JHAEL A T & 2

2 3218-716000-00 Backward Hose LS i 2

3 3218-710500-0A Three-way Valve iR =18 1

4 0000-000322-00 Screw M8x25 WRET 2

5 0000-000159-00 Lockwasher ®8 R 2

6 0000-000210-00 Flatwasher ®8 R 2

7 2702-141600-00 Connector HiEEk 6

8 0000-000044-00 Washer ®14 HEHE 8

9 3218-711000-00 Hose,ValveA2 to 3-way £ IEA2FRI = | 2

10 0000-000366-00 Washer 22 HEHE 1

11 2702-122000-00 Connector HiEEk 1

12 3218-710100-A0 Lifting Hose Assembly 2 i & 1

13 3218-722000-30 Sideshifter Hose 1 % 1 2 For 3-stages

13 3218-722000-20 Sideshifter Hose | fu# 1 2 For 2-stages

14 3218-723000-30 Sideshifter Hose 11 mFe 11 2 For 3-stages

14 3218-723000-20 Sideshifter Hose 11 mFe 11 2 For 2-stages

16




0606 Hydraulic SystemIl TW8

WHEE I TW8

".:w

{ I

6

1

T—e

17



0606 Hydraulic SystemIl TW8

WHEE I TW8

ndex Part No. Part Name No. Applied Date Remark
i) Lo T2 Ko i T H 3 HIE

1 3218-700005-00 | Qil suction pipe W e 1
2 0000-000471-00 Clip ®32-40 Ko 4
3 2713-243200-00 | Connector M24x1.5-932 HiEEk 1
4 0000-000859-00 O-Ring 21.2x3.55 O JEIH 1
5 0000-000639-00 O-Ring 19%2.65 O JEIH 1
6 2701-222000-00 | Connector M22x1.5-M20x1.5  Eili#Ek 1
7 3218-713000-00 | Hose,Pump to Redirector TR AR 1
8 3218-720000-A0 | Redirector to Valve v 7 3 2 K 1
9 2706-202000-00 | Elbow M20x1.5-M20x1.5 LBk 2
10 0000-000510-00 | Washer ®20 HEHE 4

11 | 01 |3218-700004-00 |Hose,Ruturn (EIkiik=g 1 Cancelled
02 |3715-720000-00 Hose,Ruturn [EIMik=1 1
12 2713-181300-00 Connector M18x1.5-913 IERGESS 1
13 2706-181600-00 Elbow M18%1.5-M16x1.5 Bk 2
14 0000-000634-00 | Washer ®18 HEHE 5
15 3218-700002-00 | Hose II,Return [EIRiik=AII 1
16 3218-710000-A0 |Hose ,Return Hose Il ,Return [EIME=S 1
17 0000-000366-00 | Washer ®22 HEHE 4
18 3218-700003-A0 | Connector 7k 1
19 3218-718000-00  |Hose-R,Redirector to Steering %% [71) 3% £ 4% [ i A7 1
20 2702-141600-00 Connector G1/4-M16x1.5 IERGESS 2
21 0000-000044-00 Washer ®14 A 2

22 | 01 |3218-719000-00 |Hose-L,Redirector to Steering #4728 23 [ #f /2 1 Cancelled
02 |3218-719000-0A |Hose-L,Redirector to Steering % [ 4% 8| &4 A #f /2 1

18




0607 Solenoid Valve Assembly TW8

P T 1 A ik TW8

19



0607 Solenoid Valve Assembly TW8

R T ) s B TW8
ndex Part No. Part Name No. Applied Date Remark
i) Lo TR Bk EH H #E
0 3218-730000-A0 Solenoid Valve Ho i 1 1
1 0000-000947-00 Screw M5x40 BT 3
2 3218-730001-A0 Reversing Valve e 171 1] 3
3 3218-730002-A0 Relief Valve it 1
4 3218-730003-A0 Check Valve F e ) 2
5 3218-730004-A0 Check Valve e ) 2
6 3218-730008-A0 Sustaining Valve SPAAfET it 1
7 3218-730007-A0 Manifold Block THHE 1
8 3218-730006-A0 Relief Valve it 1
9 3218-115000-A0 Board FLTE ) 22 SR 1
10 0000-000255-00 Bolt M8x20 AR 4
1 0000-000159-00 Lockwasher ®8 R 4
12 0000-000176-00 Flatwasher ®8 PR 4
13 3218-730005-A0 Reversing Valve e | 1] 1

20




0608 Pump Motor and Pump

R AHLAIE

21



0608 Pump Motor and Pump

AR MR
ndex Part No. Part Name No. Applied Date Remark
i) Lo FE R Ko i T H 3 #E
1 3218-760000-00 Gear Pump it 1
2 0000-000307-00 Bolt M10x1.25x30 AR 2
3 0000-000063-00 Lockwasher ®10 R 2
4 0000-000007-00 Flatwasher ®10 T 2
5 3218-660000-00 Lift Motor FTF L 1
6 3218-660001-00 Encoder ETPLE 1
7 0000-000165-00 Nut M12 s 4
8 0000-000060-00 Lockwasher ®12 R 4
9 0000-000373-00 Flatwasher ®12 PR 4
10 3218-600006-00 Shock Absorber TR 4
11 0000-001416-00 Bolt M12x60 AR 4

22




0609 Oil Tank

23



0604 Oil Tank

e}
Index Part No. Part Name No. Applied Date Remark
i) Lo TR B i H 3 U
1 | 01 [3218-110009-00 Plug Drain M18x1.5 ETHEEE S 1 Cancelled
02 |0000-001100-00 Plug Drain M18x1.5 TR A FE 1 Cancelled
03 |3218-110001-00 Plug Drain M18x1.5 TR A FE 1
2 0000-000634-00 Washer ®18 HehE 1
3 3218-110008-00 Filter Jrseliifess 1
4 3218-112001-00 Gasket EAESE 1
5 | 01 {3218-112100-00 Oil Tank Cover AR 1 -224170007 | Cancelled
02 |3218-112100-CO Qil Tank Cover IR e 1 224170008- Cancelled
03 |3218-112100-10 QOil Tank Cover iR 1
6 3218-112002-00 Cap i 5 1
7 3125-713000-00 Breather LRl 1
8 0000-000259-00 Bolt M6x16 B 10
9 0000-000056-00 Lockwasher ®6 R 10
10 0000-000380-00 Flatwasher ®6 T 10
1 3218-112003-0A Dipstick R 1 3.0M~4.5M,With(1),Cancelled
1" 3218-112003-0B Dipstick MR 1 >4.5M,With(1),Cancelled
12 3218-110010-00 Magnet 17328 2
13 3231-700008-00 Filter S PE 1 |2281400496- EP2019090404

24




7000
Lifting System
B RG

25



=

4

0701 Full Free 3-Stage Mast
A E

", ©
41||HN|_JN||H||||H||||H||N|||||)‘. y
)] D) _
4
H.H.WH....”,. EERREE .q.m“.....W@m& = =
D riiririssrisserassesessiierissraarrinany m\
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIII r ———m e =/
/
/

26



0701 Full Free 3-Stage Mast

A HB=H4E
Index Part No. Part Name No. Applied Date Remark
K5 F s iR Hoe EHH &
1 0000-000242-00 Bolt M8x16 AR 6
2 0000-000159-00 Lockwasher ®8 PAL 6
3| 01 |3218-840000-00 Shaft I B2 R 4 Cancelled
02 |3218-114000-00 Shaft LA 4
4 3218-810000-00 Tilt Cylinder See 0709 faiRbhEL W0709 2
5 0000-000176-00 Flatwasher ®8 PR 6
6 See 0710 Fork Frame e 1

27




0702 Full Free 3-Stage Mast Assembly

&

=
R

%]

EHM

28



0702 Full Free 3-Stage Mast Assembly
Eo= i NP 1585

Index Part No. Part Name No. Applied Date Remark
Fe5 LG5 TAAATR K EHH #E
1 0000-000244-00 Blot M10x30 W 2
2 0000-000063-00 Lockwasher ®10 R 6
3 0000-000547-00 Flatwasher ®10 PR 2
4 0000-000919-00 Bolt M12x65 I 1
5 0000-000060-00 Lockwasher ®12 LR 5
6 0000-000554-00 Flatwasher ®12 PR 3
7 K255100007-Y Double Tube Round A% LU 1
8 3215-800002-30 Tube Axle Je LR 1
9 3215-800001-30 Plate R 2 Replace by 30400000007
304000000074 Washer 212 g 2
10 2214-600001-00 Chain Pulley RIS 4
1 0000-000613-00 Bolt M12x50 B 1
12| 01 |2125-600002-30 Tubing Roller MERE 1 Superseded by#2125-600002-40,For BGD-21-002495
02 |2125-600002-40 Roller HERE 1
13 2125-600003-30 Sleeve LHESS 1
14 2125-612000-00 Roller I w1 8
15 0000-000244-00 Bolt M10x30 AR 4
16 3215-800008-30 Cylinder Bracket LS K R 2
17 3215-800007-30 Clip THELE 2 R 2
18 2214-600005-00 Pad Bk Req.
19 B3130-08025 Pin M8x25 el 2
20 0000-000284-00 Blot M12x30 A 4
21 0000-000373-00 Flatwasher ®12 T 2
22 0000-000449-00 Bolt M16x1.5x40 AR 1
23 0000-000191-00 Lockwasher ®16 R 1
24 0000-000895-00 Flatwasher ®16 T 1

29




30



0702 Full Free 3-Stage Mast Assembly

EHMB=RTREK

Index Part No. Part Name No Applied Date Remark
FPe TGS ECEAS e & H #
25 3215-800004-30 Fixed Plate rR A ] 78 AR 1
26| 01 |2125-600001-30 Sprocket Block R PR 1 -121812
02 |3215-800011-30 Sprocket Block B HE 1 121812-
27 3215-800005-30 Bracket (Eg Al 1
28 0000-000242-00 Blot M8x16 W 3
29 0000-000159-00 Lockwasher ®8 R 3
30 0000-000540-00 Flatwasher ®8 P 3
31 3215-800006-30 Middle Tube Round TR 1
32 3215-800003-30 Tube Axle et 1
33 See Form 7.5 Free Lift Cylinder H HE T+ 6T 1
34 See Form 7.6 Lift Cylinder L e TG 1
35 See Form 7.1 Outside Mast PARES 1
36 See Form 7.1 Middle Mast e 1
37 See Form 7.1 Inside Mast W15 1
38 See Form 7.7 Lift Cylinder R P ay ShagiiiNian 1
39 0000-000183-00 Collar 35 LR 4
40 See 0727 Chain Assembly 11 BESR RN TT 2
41 See 0727 Chain Assembly 1 BESLMR T 2
42 0000-000427-00 Flatwasher ®12 Pk 1

31




Form 7.1

Lifting Height Outside Mast Middle Mast Inside Mast
I EE(mm) S5 F4E A4

3700 3215-810000-30-01 3215-820000-30-01 3215-840000-30-01 Cancelled
3215-840000-3A-01

4000 3215-810000-30-02 3215-820000-30-02 3215-840000-30-02 Cancelled
3215-840000-3A-02

4350 3215-810000-30-03 3215-820000-30-03 3215-840000-30-03 Cancelled
3215-840000-3A-03

4500 3215-810000-30-04 3215-820000-30-04 8215-840000-30-04 Cancelled
3215-840000-3A-04

4800 3215-810000-30-05 3215-820000-30-05 8215-840000-30-05 Cancelled
3215-840000-3A-05

5000 3215-810000-30-06 3215-820000-30-06 3215-840000-30-06 Cancelled
3215-840000-3A-06

5100 3215-810000-30-07 3215-820000-30-07 3215-840000-30-07 Cancelled
3215-840000-3A-07

5300 3215-810000-30-08 3215-820000-30-08 8215-840000-30-08 Cancelled
3215-840000-3A-08

5400 3215-810000-30-09 3215-820000-30-09 8215-840000-30-09 Cancelled
3215-840000-3A-09

5500 3215-810000-30-10 3215-820000-30-10 3215-840000-30-10 Cancelled
3215-840000-3A-10

6000 3215-810000-30-11 3215-820000-30-11 3215-840000-30-11 Cancelled

3215-840000-3A-11

32




0703 Full Free 3-Stage Mast Assembly (Four)

ARSI SY QL))

EHM=

33



0703 Full Free 3-Stage Mast Assembly (Four)
A EH=%I2 R (YO

Index Part No. Part Name No. Applied Date Remark
FFs LG5 TAAATR K EHH #E
1 0000-000244-00 Blot M10x30 W 2
2 0000-000063-00 Lockwasher ®10 R 6
3 0000-000547-00 Flatwasher ®10 PR 2
4 0000-000919-00 Bolt M12x65 I 1
5 0000-000060-00 Lockwasher ®12 LR 5
6 0000-000554-00 Flatwasher ®12 PR 3
7 3215F-801000-30 Four pipe wheel assembly {34 DU E FE A1 1 -2281900033 | EP20200629-04
8 3215-800002-30 Tube Axle Je LR 1
9 3215-800001-30 Plate HRER 2 Replace by 30400000007

304000000074 Washer 212 g 2

10 2214-600001-00 Chain Pulley BERIREE 4

1 0000-000613-00 Bolt M12x50 I 1

12 2125-600002-30 Tubing Roller TR 1

13 2125-600003-30 Sleeve LRSS 1

14 2125-612000-00 Roller T BT 8

15 0000-000244-00 Bolt M10x30 AR 4

16 3215-800008-30 Cylinder Bracket LS K R 2

17 3215-800007-30 Clip JHAELE 52 R 2

18 2214-600005-00 Pad Bk Req.

19 B3130-08025 Pin M8x25 il 2

20 0000-000284-00 Blot M12x30 I 4
21 0000-000373-00 Flatwasher ®12 PR 2
22 0000-000997-00 Bolt M16x1.5x50 AR 1
23 0000-000191-00 Lockwasher ®16 R 1
24 0000-000895-00 Flatwasher ®16 T 1

34




0703 Full Free 3-Stage Mast Assembly (Four)

EHB=RITRER (U

Index Part No. Part Name No Applied Date Remark
FFs LG5 TAAATR K EHH #E
25| 01 [3215F-802100-30 Middle Tube Bracket PR 1 Replaced by #3215-802100-60,EP2020051603
02 |3215-802100-60 Middle Tube Bracket RSO 1
26 3215-800011-30 Sprocket Block BEFC R 1
27 3215F-802002-30 Middle Tube Round R Y B 2
28| 01 |3215F-802001-30 Middle Tube Axle o Y I A il 2 Replaced by #3215-802200-60,EP2020051603
02 |3215-802200-60 Middle Tube Axle o Y I A il 2
29 0000-000589-00 Collar 16 i+ 2
30 0000-000159-00 Lockwasher ®8 g 13
31 0000-000176-00 Flatwasher ®8 P 13
32 0000-000154-00 Screw M8x35 IBET 2
33 See Form 7.5 Free Lift Cylinder H HE 6 1
34 See Form 7.6 Lift Cylinder L Fr e Th L 1
35 See Form 7.2 Outside Mast PAINES 1 -2281900033 | EP20200629-04
36 See Form 7.2 Middle Mast el 1 -2281900033 | EP20200629-04
37 See Form 7.2 Inside Mast SN 1 -2281900033 | EP20200629-04
38 See Form 7.7 Lift Cylinder R Ae Tt 1
39 0000-000183-00 Collar 35 L EESTE | 4
40 See 0727 Chain Assembly I1 RSB 1T 2
41 See 0727 Chain Assembly T BESK A T 2
42 0000-000427-00 Flatwasher ®12 P 1
43 3215F-864001-30 Fixed Bolck I L e e 1 1 -2281900033 | EP20200629-04
44 3215F-864002-30 Fixed Plate 12 &L 2 R 1 -2281900033 | EP20200629-04
45 3215F-864003-30 Fixed Bolck I1I AL EY TT 1 -2281900033 | EP20200629-04
46 0000-000242-00 Blot M8x16 WA 2
47 3215F-860001-30 Fixed Bolck T[] 7 2 -2281900033 | EP20200629-04
48 3215F-860002-30 Bottom Plate T[] AR 1 -2281900033 | EP20200629-04

35




0703 Full Free 3-Stage Mast Assembly (Four)

EHB=RITRER (U

Index Part No. Part Name No. Applied Date Remark
e LS TSR Bk & H &

49 0000-000917-00 Screw M8x45 IBET 2

50 3215F-801005-30 Tube Bracket | RS 1 -2281900033 | EP20200629-04

51 3215F-801001-30 Axle B 1 -2281900033 | EP20200629-04

52 3215F-801002-30 Bushing EFREE 1 -2281900033 | EP20200629-04

53 3215F-801006-30 Tube Bracket Il HRAM RN 1 -2281900033 | EP20200629-04

54 3215F-801004-30 Double Wheel RS 5 -2281900033 | EP20200629-04

55 3215F-801003-30 Double Axle WU e 5 -2281900033 | EP20200629-04

56 0000-000550-00 Nut M8 I RE 5 -2281900033 | EP20200629-04

57 0000-000026-00 Screw M8x30 IBET 2

Form 7.2

Lifting Height Outside Mast Applied Date Middle Mast Applied Date Inside Mast Applied Date
TR (mm) PIE: EH A AL ER AW W14 ER AW

3700 3215F-810000-30-01 -2281900033 3215F-820000-30-01 -2281900033 3215F-840000-30-01 -2281900033
4000 3215F-810000-30-02 -2281900033 3215F-820000-30-02 -2281900033 3215F-840000-30-02 -2281900033
4350 3215F-810000-30-03 -2281900033 3215F-820000-30-03 -2281900033 3215F-840000-30-03 -2281900033
4500 3215F-810000-30-04 -2281900033 3215F-820000-30-04 -2281900033 3215F-840000-30-04 -2281900033
4800 3215F-810000-30-05 -2281900033 3215F-820000-30-05 -2281900033 3215F-840000-30-05 -2281900033
5000 3215F-810000-30-06 -2281900033 3215F-820000-30-06 -2281900033 3215F-840000-30-06 -2281900033
5100 3215F-810000-30-07 -2281900033 3215F-820000-30-07 -2281900033 3215F-840000-30-07 -2281900033
5300 3215F-810000-30-08 -2281900033 3215F-820000-30-08 -2281900033 3215F-840000-30-08 -2281900033
5400 3215F-810000-30-09 -2281900033 3215F-820000-30-09 -2281900033 3215F-840000-30-09 -2281900033
5500 3215F-810000-30-10 -2281900033 3215F-820000-30-10 -2281900033 3215F-840000-30-10 -2281900033
6000 3215F-810000-30-11 -2281900033 3215F-820000-30-11 -2281900033 3215F-840000-30-11 -2281900033

36




070301 Full Free 3-Stage Mast Assembly (Four)

ARSI SY QL))

EHB=

37



070301 Full Free 3-Stage Mast Assembly (Four)
A EH=%I2 R (YO

Index Part No. Part Name No. Applied Date Remark
K5 F S FAFBTR K EHH &k

1 0000-000244-00 Blot M10x30 W 2

2 0000-000063-00 Lockwasher ®10 R 6

3 0000-000547-00 Flatwasher ®10 PR 2

4 0000-000919-00 Bolt M12x65 I 1

5 0000-000060-00 Lockwasher ®12 LR 6

6 0000-000554-00 Flatwasher ®12 PR 3

7 3215-800045-30 Double Tube Round e _EXE R 1 2281900034

8 3215-800002-30 Tube Axle Je LR 1

9 3215-800001-30 Plate HRER 2 Replace by 30400000007

304000000074 Washer 212 g 2

10 2214-600001-00 Chain Pulley BERIREE 4

11 0000-000613-00 Bolt M12x50 I 1

12 2125-600002-30 Tubing Roller TR 1

13 2125-600003-30 Sleeve LRSS 1

14 2125-612000-00 Roller I Bl 8

15 0000-000244-00 Bolt M10x30 AR 4

16 3215-800008-30 Cylinder Bracket LS K R 2

17 3215-800007-30 Clip JHAELE 52 R 2

18 2214-600005-00 Pad Bk Req.

19 B3130-08025 Pin M8x25 il 2
20 0000-000284-00 Blot M12x30 I 4
21 0000-000373-00 Flatwasher ®12 PR 3
22 0000-000997-00 Bolt M16x1.5x50 AR 1
23 0000-000191-00 Lockwasher ®16 R 1
24 0000-000895-00 Flatwasher ®16 T 1

38




070301 Full Free 3-Stage Mast Assembly (Four)
A EH=%I2 R (YO

Index Part No. Part Name No. Applied Date Remark
FFs LG5 TAAATR K EHH #E

25 | 01 |3215F-802100-30 Middle Tube Bracket PR 1 Replaced by #3215-802100-60,EP2020051603
02 |3215-802100-60 Middle Tube Bracket RSO 1

26 3215-800011-30 Sprocket Block BEFC R 1

27 3215F-802002-30 Middle Tube Round A DU B 2

28 | 01 |3215F-802001-30 | Middle Tube Axle YA 2 Replaced by #3215-802200-60,EP2020051603
02 |3215-802200-60 Middle Tube Axle R T ICE R 2

29 0000-000589-00 Collar 216 i+ 2

30 0000-000159-00 Lockwasher ®8 g 14

31 0000-000176-00 Flatwasher ®8 R 13

32 0000-000154-00 Screw M8x35 IBET 2

33 See Form 7.5 Free Lift Cylinder H HE 6 1

34 See Form 7.6 Lift Cylinder L Fr e Th L 1

35 See Form 7.2.1 Outside Mast PNES 1 |2281900034-

36 See Form 7.2.1 Middle Mast e 1 |2281900034-

37 See Form 7.2.1 Inside Mast SIREE 1 2281900034-

38 See Form 7.7 Lift Cylinder R A5 AT T 1

39 0000-000183-00 Collar 235 L EESTE | 4

40 See 0727 Chain Assembly I1 BRI 1T 2

41 See 0727 Chain Assembly T BESK A T 2

42 0000-000427-00 Flatwasher ®12 P 1

43 3215F-864001-30 Fixed Bolck I L e e 1 1

44 3215F-864002-30 Fixed Plate L R AR 1

45 3215F-864003-30 Fixed Bolck I1I AL EY TT 1

46 0000-000242-00 Blot M8x16 [y e 2

47 3215F-860001-30 Fixed Bolck TR 5 2

48 3215F-860002-30 Bottom Plate T[] AR 1

39




0703 Full Free 3-Stage Mast Assembly (Four)
A EH=%I2 R (YO

Index Part No. Part Name No Applied Date Remark
FEE TS LS ok 3 PR H 3 ik

49 0000-000917-00 Screw M8x45 IBET 2

50 3215-801001-60 Double Tube Rounds PO 1 2281900034-

51 3215-801003-60 Copper TR 1 2281900034-

52 3215-801002-60 Pin el 1 2281900034-

53 3215-801100-60 Tube wheel Bearing VY BRAE i S e 1 2281900034-

54 301000000094 Blot M8x25 WA 3 2281900034-

55 303001000007 Nut M12 IR RE 1 2281900034-

56 0000-000026-00 Screw M8x30 WRET 2

Form 7.2.1

Lifting Height Outside Mast Middle Mast Inside Mast
TR (mm) ZINE:S P14 W14

3700 3215-810000-60-01 3215-820000-60-01 3215-830000-60-01
4000 3215-810000-60-02 3215-820000-60-02 3215-830000-60-02
4350 3215-810000-60-03 3215-820000-60-03 3215-830000-60-03
4500 3215-810000-60-04 3215-820000-60-04 3215-830000-60-04
4800 3215-810000-60-05 3215-820000-60-05 3215-830000-60-05
5000 3215-810000-60-06 3215-820000-60-06 3215-830000-60-06
5100 3215-810000-60-07 3215-820000-60-07 3215-830000-60-07
5300 3215-810000-60-08 3215-820000-60-08 3215-830000-60-08
5400 3215-810000-60-09 3215-820000-60-09 3215-830000-60-09
5500 3215-810000-60-10 3215-820000-60-10 3215-830000-60-10
6000 3215-810000-60-11 3215-820000-60-11 3215-830000-60-11

40




0704 Full Free 3-Stage Mast Hose Assembly(Bulit-in)

IR B (HE D

EHM=

18

To Sideshifter Hose |

u

LN |

u
#To Sideshifter Hose ||

]

EB W N

41



0704 Full Free 3-Stage Mast Hose Assembly(Bulit-in)
HBHEZRIHEE SR (NEFD

Index Part No. Part Name No. Applied Date Remark
i) LG5 TR K i T H 3 #E

1 | 01 |3215-861500-30 Flow Regulator PR 3K 1] 1 Cancelled
02 |3215-860400-10 Flow Regulator P2 i 1

2 2701-202000-00 Connector M20x1.5-M20x1.5  EiE#zk 3

3 3215-860800-30 Steel Pipe 11 IR A 1T 1

4 3215-860600-30 Three Way FRTHL =m A 1

5 3215-860400-30 Steel Pipe I =B A T 1

6 2701-222000-00 Connector M22x1.5-M20x1.5  HEififzk 1

7 3215-861200-30 Oil Pipe T SRFHET =@ 1 1

8 3215-860300-30 Steel Pipe AEE LA 1

9 3215-861300-30 Oil Pipe 11 PRI =W 11 1

10 See Form 7.3 Oil Pipe GRh TR THE 1

1 3215-860700-30 Three Way ESTEELGE 1

12 0000-000366-00 Washer 22 HaHRpE 2

13 0000-000638-00 O-Ring 17x2.65 Okl 2

14 0000-000510-00 Washer ®20 HehE 2

15 3215-860100-30 Four Way Valve VY 38 2 1

16 See Form 7.3 Oil Pipe G () FL IR 2

17 3215-860200-30 Steel Pipe DAL h AR S 1

18 See Form 7.3 Oil Pipe SainGL R 2

19 3215-860500-30 Steel Pipe TS A LA 1

20 2701-222090-A0 Elbow M22x1.5-M20x1.5 90 KHek 1

21 0000-000639-00 O-Ring 19%x2.65 (o)A 1

22 0000-000109-00 Screw M8x16 IRET 6

23 0000-000159-00 Lockwasher ®8 R 6

24 0000-000176-00 Flatwasher ®8 Tk 6

25 0000-000055-00 Screw M 6x16 IRET 3

42




0704 Full Free 3-Stage Mast Hose Assembly(Bulit-in)
HBHEZRIHEE SR (NEFD

Index Part No. Part Name No. Applied Date Remark
K5 TS AR B & 3 &

26 0000-000056-00 Lockwasher ®6 R 3

27 0000-000380-00 Flatwasher ®6 R 3

28 0000-000044-00 Washer ®14 A 2

29 2706-141400-00 Elbow M14x1.5-M14x1.5 Bk 2

30 3215-861400-30 Steel Pipe M AT E LA 2

31 2702-141400-00 Connector G1/4-M14%1.5 IERGESS 2

32 0000-000862-00 O-Ring 10.6x1.80 (o] 2

Form 7.3

Lifting Height Oil Pipe Part No. Oil Pipe Part No. Oil Pipe Part No.
I FE (mm) SKATHEAERS SKPAMBEERS S NBE RS

3700 3215-861100-30-01 3215-860900-30-01 3215-861000-30-01
4000 3215-861100-30-02 3215-860900-30-02 3215-861000-30-02
4350 3215-861100-30-03 3215-860900-30-03 3215-861000-30-03
4500 3215-861100-30-04 3215-860900-30-04 3215-861000-30-04
4800 3215-861100-30-05 3215-860900-30-05 3215-861000-30-05
5000 3215-861100-30-06 3215-860900-30-06 3215-861000-30-06
5100 3215-861100-30-07 3215-860900-30-07 3215-861000-30-07
5300 3215-861100-30-08 3215-860900-30-08 3215-861000-30-08
5400 3215-861100-30-09 3215-860900-30-09 3215-861000-30-09
5500 3215-861100-30-10 3215-860900-30-10 3215-861000-30-10
6000 3215-861100-30-11 3215-860900-30-11 3215-861000-30-11

43




0705 Full Free 3-Stage Mast Hose Assembly(Externa)

TV R B (OMERD

EHM=

18

7

[
[
M
Ly
24
Pey 7| .
e
T}
!
To Sideshifter Hose |

R |

1
7
+To Si
u
i
)

&N

& 7o Sideshifter Hose ||
B HE Il

44



0705 Full Free 3-Stage Mast Hose Assembly(Externa)

S E B =FI R E SR (RO

Index Part No. Part Name No. Applied Date Remark
F5 LG5 TR B EHH Y U
1| 01 [3215-861500-30 Flow Regulator PR 32 g 1 Cancelled
02 |3215-860400-10 Flow Regulator PSR i 1
2 2701-202000-00 Connector M20x1.5-M20x1.5 Bk 3
3 3215-860800-30 Steel Pipe 11 AR E A 1T 1
4 3215-860600-30 Three Way TR =@ 1
5 3215-860400-30 Steel Pipe 1 AR A T 1
Connector
6 2701-222000-00 HiEEk 1
M22x1.5-M20x1.5
7 3215-861200-30 Oil Pipe I FRTHEL = 1 1
8 3215-860300-30 Steel Pipe TR LA 1
9 3215-861300-30 Oil Pipe 11 PTG =@ 11 1
10 See Form 7.3 Oil Pipe SL LR THE 1
1 3215-860700-30 Three Way ENEANEE 1
12 0000-000366-00 Washer 22 HEHRpE 2
13 0000-000638-00 O-Ring 17x2.65 Okl 2
14 0000-000510-00 Washer ®20 iR gl 2
15 3215-860100-30 Four Way Valve VY 38 2 1
16 See Form 7.3 Qil Pipe G () FL MR 2
17 3215-860200-30 Steel Pipe MFS AN R 1
18 See Form 7.3 Oil Pipe SIL R 2
19 3215-860500-30 Steel Pipe AN A 1
20 2701-222090-A0 Elbow M22x1.5-M20x1.5 90" K H%3k 1
21 0000-000639-00 O-Ring 19%2.65 Okl 1
22 0000-000109-00 Screw M8x16 BT 6
23 0000-000159-00 Lockwasher ©8 R 6
24 0000-000176-00 Flatwasher ©8 T 6

45




0705 Full Free 3-Stage Mast Hose Assembly(Externa)

S E B =FI R E SR (RO

Index Part No. Part Name No. Applied Date Remark
5 i) FFA IR Ho & ik

25 0000-000055-00 Screw M 6x16 25T 3

26 0000-000056-00 Lockwasher ®6 R 3

27 0000-000380-00 Flatwasher ®6 R 3

28 0000-000044-00 Washer ©14 HEHE 2

29 2701-141400-00 Connector M14x1.5-M14x1.5  Eif$k 2

30 3215-861500-40 Steel Pipe MRS S P At 2

31 0000-000862-00 O-Ring 10.6x1.80 O i 2

46




0706 Full Free 3-Stage Mast Hose Assembly(Four)
4 H HEZ TN B (UED

.

47

oo

GJ
—18(—18 [—19 [—19
!
| L — |
L———er‘——J
i

2—

2-7 1

P




0706 Full Free 3-Stage Mast Hose Assembly(Four)
4 H HEZ TN B (UED

Index Part No. Part Name No. Applied Date Remark
F5 L5 TR Bk TEH H vk
1 3215-860400-10 Flow Regulator PR T2 1] 1
2 2701-202000-00 Connector M20x1.5-M20x1.5 Hi@E#:k 3
3 3215F-863000-30 Eight Way Valve JASGEAERCS 1 -2281900033 | EP20200629-04
4 3215-860600-30 Three Way PEFHEL =2 1
5 3215-860400-30 Steel Pipe 1 IR 1 1
6 2701-222000-00 Connector M22x1.5-M20x1.5  Ei##:k 1
7 3215F-869000-00 Oil Pipe PRTHET =i 1 -2281900033 | EP20200629-04
8 3215-860300-30 Steel Pipe T 5 4 A 1
9 3215-861300-30 Oil Pipe 1T FRTHEL =J@Im A 11 1
10 See Form 7.4 Oil Pipe Geh TR T 1
11 3215F-862000-30 Three Way =ImA 1 -2281900033 | EP20200629-04
12 0000-000366-00 Washer ©22 A 2
13 0000-000638-00 O-Ring 17x2.65 O JEIH 2
14 0000-000510-00 Washer ®20 A 2
15 3215F-861000-3A Eight Way Valve 2L 1
16 See Form 7.4 Oil Pipe T garp M E MR 1 2 -2281900033 | EP20200629-04
17 See Form 7.4 Oil Pipe 1T SerR A ELMIFE 11 2 -2281900033 | EP20200629-04
18 See Form 7.4 Oil Pipel SRATMEE 1 2 -2281900033 | EP20200629-04
18 See Form 7.4 Oil Pipe SainGL R 2
19 See Form 7.4 Oil PipelT SDTEE 11 2 -2281900033 | EP20200629-04
20 2701-222090-A0 Elbow M22x1.5-M20x1.5 90" K H%3k 1
21 0000-000639-00 O-Ring 19x2.65 O JEIH 1
22 0000-000109-00 Screw M8x16 WRET 6
23 0000-000159-00 Lockwasher ®8 R 8
24 0000-000176-00 Flatwasher ®8 P 8
25 0000-000322-00 Screw M 8x25 WRET 2

48




Form 7.4

Lifting Height Oil Pipe Part No. Oil Pipe | Part No. Applied Date Oil Pipe II Part No. Applied Date
EIHEE(mm) SHLE T E o SKPIMBE | S ER AW SKPEMUBE IHs ER AW
3700 3215-861100-30-01 3215F-865000-00-01 -2281900033 3215F-866000-00-01 -2281900033
4000 3215-861100-30-02 3215F-865000-00-02 -2281900033 3215F-866000-00-02 -2281900033
4350 3215-861100-30-03 3215F-865000-00-03 -2281900033 3215F-866000-00-03 -2281900033
4500 3215-861100-30-04 3215F-865000-00-04 -2281900033 3215F-866000-00-04 -2281900033
4800 3215-861100-30-05 3215F-865000-00-05 -2281900033 3215F-866000-00-05 -2281900033
5000 3215-861100-30-06 3215F-865000-00-06 -2281900033 3215F-866000-00-06 -2281900033
5100 3215-861100-30-07 3215F-865000-00-07 -2281900033 3215F-866000-00-07 -2281900033
5300 3215-861100-30-08 3215F-865000-00-08 -2281900033 3215F-866000-00-08 -2281900033
5400 3215-861100-30-09 3215F-865000-00-09 -2281900033 3215F-866000-00-09 -2281900033
5500 3215-861100-30-10 3215F-865000-00-10 -2281900033 3215F-866000-00-10 -2281900033
6000 3215-861100-30-11 3215F-865000-00-11 -2281900033 3215F-866000-00-11 -2281900033
Lifting Height Oil Pipe Part No. Oil Pipe IPart No. Applied Date Oil Pipe IIPart No. Applied Date
AT (mm) SKATAMBEERS SN E | RS ER A S NBE RS ER A
3700 3218-730000-A0-01 3215F-867000-00-01 -2281900033 3215F-868000-00-01 -2281900033
4000 3218-730000-A0-02 3215F-867000-00-02 -2281900033 3215F-868000-00-02 -2281900033
4350 3218-730000-A0-03 3215F-867000-00-03 -2281900033 3215F-868000-00-03 -2281900033
4500 3218-730000-A0-04 3215F-867000-00-04 -2281900033 3215F-868000-00-04 -2281900033
4800 3218-730000-A0-05 3215F-867000-00-05 -2281900033 3215F-868000-00-05 -2281900033
5000 3218-730000-A0-06 3215F-867000-00-06 -2281900033 3215F-868000-00-06 -2281900033
5100 3218-730000-A0-07 3215F-867000-00-07 -2281900033 3215F-868000-00-07 -2281900033
5300 3218-730000-A0-08 3215F-867000-00-08 -2281900033 3215F-868000-00-08 -2281900033
5400 3218-730000-A0-09 3215F-867000-00-09 -2281900033 3215F-868000-00-09 -2281900033
5500 3218-730000-A0-10 3215F-867000-00-10 -2281900033 3215F-868000-00-10 -2281900033
6000 3218-730000-A0-11 3215F-867000-00-11 -2281900033 3215F-868000-00-11 -2281900033

49




070601 Full Free 3-Stage Mast Hose Assembly(Four)
A E R =505 E SR (TUIBO
2 20

To Control Valve

22

2B ppoD

|
) Lre= J | I

_THI' r

To Sideshifter Hose
EWB




070601 Full Free 3-Stage Mast Hose Assembly(Four)
4 H HEZ TN B (UED

Index Part No. Part Name No. Applied Date Remark
i) LG5 TR B TEH H vk

1 3215-860400-10 Flow Regulator PR T2 [ 1

2 0000-000638-00 O-Ring 17x2.65 O JEIH 3

3 3215-861300-30 Oil Pipe Il FETHEL =@ Nl 1

4 3215-860600-30 Three Way PEFHEL =2 1

5 0000-000366-00 Washer ©22 A 2

6 2701-222000-00 Connector M22x1.5-M20x1.5 Hi#E#H:k 1

7 3215-861200-30 Oil Pipe | FRTHE =@ Im A | 1 2281900034-
8 3215-860800-30 Steel Pipe Il AR AT 1 1 2281900034-
9 0000-000510-00 Washer ©20 HEHE 2

10 2701-202000-00 Connector M20x1.5-M20x1.5  Ei#E#:k 3

1 3215-860700-30 Three Way =ImA 1 |2281900034-
12 3215-860400-30 Steel Pipe | ZIBEE AT | 1

13 See Form 7.4.1 Oil Pipe SRL LR THE 1

14 3215-860300-30 Steel Pipe REE LA 1

15 2701-222090-A0 Elbow M22x1.5-M20x1.5 90" K3k 1

16 0000-000639-00 O-Ring 19x2.65 O JEIH 1

17 0000-000109-00 Screw M8x16 IRET 9

18 0000-000159-00 Lockwasher ®8 R 9

19 0000-000176-00 Flatwasher ®8 R 9
20 See Form 7.4.1 Oil Pipe T AR A= 2 |2281900034-
21 See Form 7.4.1 Oil Pipe 11 SR LR 11 2 |2281900034-
22 See Form 7.4.1 Oil Pipe SainGL 2 |2281900034-
23 See Form 7.4.1 QOil Pipe | FIBEe] i 1 1 |2281900034-
24 See Form 7.4.1 Oil Pipe Il FIZERT YA 1T 1 |2281900034-
25 3215-860500-30 Steel Pipe MIFSAN LA 1 |2281900034-
26 3215-861000-40 Four Fransmitte URAERES 1 2281900034-

51




27 3215F-861000-3A Eight Way Valve A RES 1

28 0000-000055-00 Screw M6x16 IRET 3

29 0000-000056-00 Lockwasher ®6 R 3

30 0000-000380-00 Flatwasher ®6 N 3

31 302001000025 Screw M8x20 IRET 2

32 3215-860001-40 Bolck TEH 1 2281900034-

33 301002000007 Bolt M6x30 g 2

Form 7.4

Lifting Height Oil Pipe Part No. Oil Pipe | Part No. Oil Pipe II Part No. Oil Pipe IPart No. Oil Pipe Part No. Oil Pipe IIPart No.
HEFHHE (mm) SR E RS ZHENBE | RS SHEIMBE IH&#S S NBE RS MRTRALE | RS MRTHAHE TS

3700 3215-861100-30-01 3215-865000-60-01 3215-866000-60-01 3215-864000-60-01 3215-862000-60-01 3215-863000-60-01
4000 3215-861100-30-02 3215-865000-60-02 3215-866000-60-02 3215-864000-60-02 3215-862000-60-02 3215-863000-60-02
4350 3215-861100-30-03 3215-865000-60-03 3215-866000-60-03 3215-864000-60-03 3215-862000-60-03 3215-863000-60-03
4500 3215-861100-30-04 3215-865000-60-04 3215-866000-60-04 3215-864000-60-04 3215-862000-60-04 3215-863000-60-04
4800 3215-861100-30-05 3215-865000-60-05 3215-866000-60-05 3215-864000-60-05 3215-862000-60-05 3215-863000-60-05
5000 3215-861100-30-06 3215-865000-60-06 3215-866000-60-06 3215-864000-60-06 3215-862000-60-06 3215-863000-60-06
5100 3215-861100-30-07 3215-865000-60-07 3215-866000-60-07 3215-864000-60-07 3215-862000-60-07 3215-863000-60-07
5300 3215-861100-30-08 3215-865000-60-08 3215-866000-60-08 3215-864000-60-08 3215-862000-60-08 3215-863000-60-08
5400 3215-861100-30-09 3215-865000-60-09 3215-866000-60-09 3215-864000-60-09 3215-862000-60-09 3215-863000-60-09
5500 3215-861100-30-10 3215-865000-60-10 3215-866000-60-10 3215-864000-60-10 3215-862000-60-10 3215-863000-60-10
6000 3215-861100-30-11 3215-865000-60-11 3215-866000-60-11 3215-864000-60-11 3215-862000-60-11 3215-863000-60-11

52




0707 Free Lift Cylinder

H AT

©
7 ~r (o] © N~ ©

0 ()

300030 )0

3

o "B x
rWé@@%o@l@@@ ) ;Mvw )y,

53



0707 Free Lift Cylinder

H i i
Index Part No. Part Name No. Applied Date Remark
F5 Lo LA AR Bk EH Y ik
1 See Form 7.5 Rod W FEFT 1
2 FQO0045C1 LBI Dust Ring LBI [ 22 [ 1
3 Q070DJ3-02 Cap FhE 1 Cancelled
4 GN4810V0 Snap Ring 55X65X3 4 1
5 FU0694K0 Ring 55%65%6 BT 1
6 Z6003-07503 O-Ring 75x3.1 O HJE 1
7 Z2114-05540 Bushing 5540 RS K 1
8 Z6053-06503 O-Ring 65x3.55 O Al 1
9 GCQ055DL4-04 Snap Ring WMLz 14 1
10 Q070DJ3.2-00A Piston 5 28 1
11 GS1816V0 Ring 70%56%6.3 HEHH 1
12 23678-52051 Wearing 70X20X2.5 ##¥ 1
13 GCQO085HST-03-A | Valve Cover e 1
14 Z6003-02002 O-Ring 20x2.4 O Y 1
15 GCQO85HST-04 Spool B 7 1
16 GCQO85HST-06 Spring il 1
17 GCQO85HST-07 Snap Ring EEV 1
18 B6052-00022 Snap Ring 22 e 1
19 B8032-05006 Screw M5x6 WRET 1
20 Q70B0-82141 Washer ki 1
21 See Form 7.5 Cylinder Body (AR 1
Seal kit for cylinder
KIT 3215-32G (Include M EEe 1
item2,6,8,11,14) (OF 2681110

54




Form 7.5

Lifting Height Cylinder Part No. Piston Rod Cylinder
EF I E(mm) MRS EEN T AR

3700 GCQ070DJ3-645 Q070DJ3-01 Q070DJ3.1-01

4000 GCQ070DJ3-695 Q070DJ3-02 (Cancelled) Q070DJ3.1-02

4350 GCQ070DJ3-770 Q070DJ3-03 Q070DJ3.1-03

4500 GCQ070DJ3-795 Q070DJ3-04 Q070DJ3.1-04

Full Free 3-Stage 4800 GCQ070DJ3-845 Q070DJ3-05 Q070DJ3.1-05
- 5000 GCQ070DJ3-880 Q070DJ3-06 Q070DJ3.1-06
5100 GCQO70DJ3-895 Q070DJ3-07 Q070DJ3.1-07

5300 GCQO70DJ3-930 Q070DJ3-09 Q070DJ3.1-09

5400 GCQ070DJ3-945 Q070DJ3-10 Q070DJ3.1-10

5500 GCQ070DJ3-960 Q070DJ3-11 Q070DJ3.1-11

6000 GCQO70DJ3-1070 Q070DJ3-08 Q070DJ3.1-08

2500 GCQ070DJ3-645 Q070DJ3-01 Q070DJ3.1-01

2700 GCQ070DJ3-695 Q070DJ3-02 (Cancelled) Q070DJ3.1-02

3000 GCQ070DJ3-770 Q070DJ3-03 Q070DJ3.1-03

Full Free 2-Stage 3300 GCQO70DJ3-845 Q070DJ3-05 Q070DJ3.1-05
(I 3500 GCQO70DJ3-895 Q070DJ3-07 Q070DJ3.1-07
3600 GCQ070DJ3-920 Q070DJ3-12 Q070DJ3.1-12

3700 GCQ070DJ3-945 Q070DJ3-10 Q070DJ3.1-10

4000 GCQO70DJ3-1020 Q070DJ3-13 Q070DJ3.1-13

55




0708 Full Free 3-Stage Mast Lift Cylinder

% 1) SR A T T

=Y

EHMH

56



0708 Full Free 3-Stage Mast Lift Cylinder

£ H =GR Tl

Index Part No. Part Name No. Applied Date Remark
F5 kel EE R e i H 3 #E
1 GCQO045HST4-03 Spacer ®35.5xP44xL1 s 1
2 Z2113-03530 Bushing 3530 RS il R 1
3 26053-04472 O-Ring 44.7x2.4 O A 1
4 23650-52851 Seals 35x45x6 Yx % 1
5 27410-53111 Dust Ring 35x47x7 5 2 1
6 GCQ045XS-01 Cap SHE 1
7 See Form 7.6 Rod L REE 2 1
7 See Form 7.7 Rod R B IERT 1
8 D20B8-42381 Snap Ring Wz 1
9 GCQO045HST-02 Piston T 1
10 GCQ045DL4-11 Wearing D45x8 SCAKER 1
11 23650-52861 Snap Ring 45x35x3 eV 1
12 22580-53311 Hole Seals 45x35x6 LA & Pl 1
13 QO55HST-51002 Sleeve kS 1
14 D28B8-42381B Snap Ring ezt 1
15 See Form 7.6 Cylinder L AR 1
15 See Form 7.7 Cylinder R VKRN 1
16 0000-000460-00 Pin ©8x26 CEL 1
- 3215.3BG Seal kit for cylinder HWELBER .
(Include item3,4,5,12) (8% 3,4,512)

57




Form 7.6

Lifting Height
BARE (mm)

Cylinder-L Part No.
S

Piston Rod-L
LGS

Cylinder-L
ik

3700

GCQ045DJ4-1200L

GCQ045DJ4-01L

GCQ045DJ4.1-01L

4000

GCQ045DJ4-1300L

GCQ045DJ4-02L

GCQ045DJ4.1-02L

4350

GCQ045DJ4-1400L

GCQ045DJ4-03L

GCQ045DJ4.1-03L

4500

GCQ045DJ4-1450L

GCQ045DJ4-04L

GCQ045DJ4.1-04L

4800

GCQ045DJ4-1550L

GCQ045DJ4-05L

GCQ045DJ4.1-05L

5000

GCQ045DJ4-1615L

GCQ045DJ4-06L

GCQ045DJ4.1-06L

5100

GCQ045DJ4-1650L

GCQ045DJ4-07L

GCQ045DJ4.1-07L

5300

GCQ045DJ4-1715L

GCQ045DJ4-09L

GCQ045DJ4.1-09L

5400

GCQ045DJ4-1750L

GCQ045DJ4-10L

GCQ045DJ4.1-10L

5500

GCQ045DJ4-1785L

GCQ045DJ4-11L

GCQ045DJ4.1-11L

6000

GCQ045DJ4-1925L

GCQ045DJ4-08L

GCQ045DJ4.1-08L

Form 7.7

Lifting Height
BARE (mm)

Cylinder-R Part No.

AHELEG T

Piston Rod-R
HIEEM

Cylinder-R
HELHE

3700

GCQ045DJ4-1201R

GCQ045DJ4-01R

GCQ045DJ4.1-01R

4000

GCQ045DJ4-1300R

GCQ045DJ4-02R

GCQ045DJ4.1-02R

4350

GCQ045DJ4-1400R

GCQ045DJ4-03R

GCQ045DJ4.1-03R

4500

GCQ045DJ4-1450R

GCQ045DJ4-04R

GCQ045DJ4.1-04R

4800

GCQ045DJ4-1550R

GCQ045DJ4-05R

GCQ045DJ4.1-05R

5000

GCQ045DJ4-1615R

GCQ045DJ4-06R

GCQ045DJ4.1-06R

5100

GCQ045DJ4-1650R

GCQ045DJ4-07R

GCQ045DJ4.1-07R

5300

GCQ045DJ4-1715R

GCQ045DJ4-09R

GCQ045DJ4.1-09R

5400

GCQ045DJ4-1750R

GCQ045DJ4-10R

GCQ045DJ4.1-10R

5500

GCQ045DJ4-1785R

GCQ045DJ4-11R

GCQ045DJ4.1-11R

6000

GCQ045DJ4-1925R

GCQ045DJ4-08R

GCQ045DJ4.1-08R

58




0709 Tilt Cylinder
Ak 6L

59



0709 Tilt Cylinder

Ak 6L
Index Part No. Part Name No. Applied Date Remark
F5 Lo TR K U
1 58603-15T11 Ear H3t 1
2 3218-810008-00 Bearing GE30ES EAREEii 1
3 0000-000849-00 Seal ©47 LA 1
4 0000-000850-00 Bolt M14x1.5x45 EgES 1
5 0000-000233-00 Lockwasher ®14 R 1
6 0000-000229-00 Nut M14x1.5 ERE 1
7 3218-810002-00 Dust Seal N 1
8 3218-810006-00 O-Sing O 1ifE 1
9 58605-15T11 Snap Ring HH 1
10 3218-810005-00 Seal A FH 2% 34 1) 1
11 58602-15T11 Guide Ring EEES 1
12 3218-810001-00 Bearing TR 1
13 3218-810003-00 O-Ring (ORitl! 1
14 58601-15T11 Piston Rod HEEFT 1
15 58604-15T11 Wear Ring SRR 1
16 3218-810004-00 Seal LA 8 2
17 58607-15T11 Cylinder Body [N} 1
18 3218-810007-00 Bearing 3040 PR 1
19 0000-000588-00 Grease Cup M10x1 RHEAN 1
KiT 3215306 Seal kit for cylinder Wi BsEa .
(Include item8,10,13,16) (8% 8,10,13,16)

60




0710 Fork Frame
Te X4

6 Option(1)

61



0710 Fork Frame

T e
Index Part No. Part Name No Applied Date Remark
F5 Lo TR K & H U
1 3218-850000-00 Baffle PHER IR N R-A 1
2 0000-001003-00 Bolt M14x1.5x30 WA 8
3 0000-000233-00 Lockwasher ®14 Gk 8
4 0000-001004-00 Flatwasher ®14 P 8
5 2125-631100-00 Roller Il BEN 4
6| 01 [3215-831000-30 Lift Bracket HE X 1 -F2314000
02 |3215-832000-30 Lift Bracket X 1 F2314001-
6 3218-870000-40 Shifter built-in side P B R 2 1 Option (1)
. 318.870000-20 External side shifter AR 2% . Option (2)
-Non-domestic CGlEEFD
. 318.870000-50 External side shifter AR 2% : Option (2)
-Domestic CE™)
8 3218-800001-10 Fork i 2 100*40*920
8 3218-800001-20 Fork "X 2 100*40*1070
8 3218-800001-30 Fork X 2 100*40*1150
8 3218-800001-40 Fork i 2 100*40*1200
9 3218-800002-00 Pin assembly PR SR 2

62




0711 Full Free 2-Stage Mast

AuEY

EHH

63



0711 Full Free 2-Stage Mast

o=t JuE Y
Index Part No. Part Name No Applied Date Remark
F5 Lo TR B & H Y #E
1 0000-000242-00 Bolt M8x16 AR 6
2 0000-000159-00 Lockwasher ®8 R 6
3| 01 |3218-840000-00 Shaft I 2R 22 2 A 4 Cancelled
02 |3218-114000-00 Shaft LA 4
4 3218-810000-00 Tilt Cylinder See 0709 RRIEL W.0709 2
5 0000-000176-00 Flatwasher ©8 T 6
6 See 0719 Fork Frame P X4 1

64




0712 Full Free 2-Stage Mast Assembly

&

=
R

it/ 4

EHM

@9

©er

&
@

—
£

)

65



0712 Full Free 2-Stage Mast Assembly
o= NIt NP 1Y5Y5

Index Part No. Part Name No. Applied Date Remark
P F S T2 o EH H T
1 0000-000242-00 Bolt M8x16 [UYEs 11
2 0000-000159-00 Lockwasher ®©8 R 1
3 0000-000540-00 Flatwasher ®8 N 1
4 3215-800001-10 Clip HITEL [ 2 2
5 3215-800002-10 Cylinder Bracket T 8 57K A 2
6 0000-000270-00 Bolt M10%20 UYEs 2
7 0000-000063-00 Lockwasher ®10 LKA 4
8 0000-000175-00 Flatwasher ®10 R 2
9 2125-612000-00 Roller I WHe 1 4

10 See Form 7.8 Outside Mast A5 1

1 See Form 7.8 Inside Mast IR 1

12| 01 |3215-801000-20 Guide Groove Board b T 1 Replaced by # 3215-801000-2B

02 |3215-801000-2B Guide Groove Board N 05857 1 Cancelled
03 |See Form 7.8 Guide Groove Board bR 1

13 See Form 7.12 Lift Cylinder-R A5 Tt B e T 1

14 See Form 7.13 Lift Cylinder-L A TR T 1

15| 01 |3215-802000-20 Guide Groove Board N SRR A 1 Replaced by # 3215-802000-2A

02 [3215-802000-2A Guide Groove Board N R AR A 1 Cancelled
03 |See Form 7.8 Guide Groove Board S RERR SR 1

16 2214-600001-00 Chain Pulley RIS 2

17 3215-800004-30 Fixed Plate rR A ] 78 AR 1

18| 01 |2125-600001-30 Sprocket Block FERG 1 -121812

02 [3215-800011-30 Sprocket Block R PR 1 121812-

19 0000-000997-00 Bolt M16X1.5X50 W 1

20 0000-000191-00 Lockwasher ©16 i 1
21 0000-000863-00 Flatwasher ®16 P 1

66




0712 Full Free 2-Stage Mast Assembly

4 H BT R

Index Part No. Part Name No. Applied Date Remark
K5 S FFA IR How & ik

22 See Form 7.5 Free Lift Cylinder H H ST+ 1

23 0000-000547-00 Flatwasher ®10 PR 2

24 3215-800005-30 Bracket ERBRIIR 1

25 3215-800006-30 Middle Tube Round R 1

26 3215-800003-30 Tube Axle GER 1

27 0000-000183-00 Collar 235 A 2

28 See 0727 Chain Assembly T BN T 2

29 0000-000284-00 Bolt M12x30 LY 4

30 0000-000060-00 Lockwasher ®12 Gk 4

31 0000-000554-00 Flatwasher ®12 PR 4

32 2214-600005-00 Pad ik Req.

67




Form 7.8

Lifting Height Outside Mast Inside Mast Guide Groove Board Guide Groove Board
#ETH =B (mm) PNE S SIREY bR N SRR A

2500 3215-810000-20-01 Cancelled 3215-820000-20-01 Cancelled 3215-801000-2B-01 3215-802000-2A-01
3215-810000-2A-01 3215-820000-2A-01

2700 3215-810000-20-02 Cancelled 3215-820000-20-02 Cancelled 3215-801000-2B-02 3215-802000-2A-02
3215-810000-2A-02 3215-820000-2A-02

3000 3215-810000-20-03 Cancelled 3215-820000-20-03 Cancelled 3215-801000-2B-03 3215-802000-2A-03
3215-810000-2A-03 3215-820000-2A-03

3300 3215-810000-20-04 Cancelled 3215-820000-20-04 Cancelled 3215-801000-2B-04 3215-802000-2A-04
3215-810000-2A-04 3215-820000-2A-03

3500 3215-810000-20-05 Cancelled 3215-820000-20-05 Cancelled 3215-801000-2B-05 3215-802000-2A-05
3215-810000-2A-05 3215-820000-2A-05

3600 3215-810000-20-06 Cancelled 3215-820000-20-06 Cancelled 3215-801000-2B-06 3215-802000-2A-06
3215-810000-2A-06 3215-820000-2A-06

3700 3215-810000-20-07 Cancelled 3215-820000-20-07 Cancelled 3215-801000-2B-07 3215-802000-2A-07
3215-810000-2A-07 3215-820000-2A-07

3800 3215-810000-20-08 Cancelled 3215-820000-20-08 Cancelled 3215-801000-2B-08 3215-802000-2A-08
3215-810000-2A-08 3215-820000-2A-08

4000 3215-810000-20-09 Cancelled 3215-820000-20-09 Cancelled 3215-801000-2B-09 3215-802000-2A-09
3215-810000-2A-09 3215-820000-2A-09

68




L (DU ER)

%]

EHMH

0713 Full Free 2-Stage Mast Assembly(Four)

-~ N ™
o | L] \ <+ =
Lach ks She - S—=.
S =2® 777 =@ @

/zp :
[F P

&
o\

%]@ a1 % ® % \

69



0713 Full Free 2-Stage Mast Assembly(Four)
4 H B R IEE R (MY )

Index Part No. Part Name No. Applied Date Remark
i) LG5 TR B i H 3 U
1 0000-000242-00 Bolt M8x16 LY 11
2 0000-000159-00 Lockwasher ®8 R 11
3 0000-000540-00 Flatwasher ®8 PR 1
4 3215-800001-10 Clip ELE R 2
5 3215-800002-10 Cylinder Bracket TS 7K 2
6 0000-000270-00 Bolt M10%20 WA 2
7 0000-000063-00 Lockwasher ®10 R 4
8 0000-000175-00 Flatwasher ®10 P 2
9 2125-612000-00 Roller I Bt 1 4

10 See Form 7.9 Outside Mast ARE'S 1

1 See Form 7.9 Inside Mast SINE 1

12| 01 |3215F-801000-20 Guide Groove Board b R R 1 Cancelled

02 |See Form 7.8 Guide Groove Board MRS PSY5Y 1

13 See Form 7.12 Lift Cylinder-R A T+ T 1

14 See Form 7.13 Lift Cylinder-L A TR T 1

15| 01 |3215F-802000-20 Guide Groove Board SR A 1 Cancelled

02 |See Form 7.8 Guide Groove Board SR RR EAR 1

16 2214-600001-00 Chain Pulley RIS 2

17 3215-800004-30 Fixed Plate rHER I ST AR 1

18 3215-800011-30 Sprocket Block BEFG R 1

19 0000-000997-00 Bolt M16X1.5X50 LY 1

20 0000-000191-00 Lockwasher ®16 R 1
21 0000-000863-00 Flatwasher ®16 R 1
22 See Form 7.5 Free Lift Cylinder H i T 1
23 0000-000547-00 Flatwasher ®10 P 2

70




0713 Full Free 2-Stage Mast Assembly(Four)
4 H B R IEE R (MY )

Index Part No. Part Name No. Applied Date Remark
i) LG5 TR Ko i H 3 U

24 3215-800005-30 Bracket B 1

25 3215-800006-30 Middle Tube Round A 1

26 3215-800003-30 Tube Axle it 1

27 0000-000183-00 Collar 35 i+ 2

28 See 0727 Chain Assembly T SN T 2

29 0000-000284-00 Bolt M12x30 WA 4

30 0000-000060-00 Lockwasher ®12 i 4

31 0000-000554-00 Flatwasher ®12 P 4

32 2214-600005-00 Pad fr3oy Req.

Form 7.9
Lifting Height Outside Mast Inside Mast
AT+ (mm) ZIMNES ATE

2500 3215-810000-2A-01 3215F-820000-20-01
2700 3215-810000-2A-02 3215F-820000-20-02
3000 3215-810000-2A-03 3215F-820000-20-03
3300 3215-810000-2A-04 3215F-820000-20-04
3500 3215-810000-2A-05 3215F-820000-20-05
3600 3215-810000-2A-06 3215F-820000-20-06
3700 3215-810000-2A-07 3215F-820000-20-07
3800 3215-810000-2A-08 3215F-820000-20-08
4000 3215-810000-2A-09 3215F-820000-20-09

71




0714 Full Free 2-Stage mast Hose Assembly(Bulit-in)
A H BT RIIGEE SR (NEFD

14— [—
16 14
lITO Sideshifter,
| UHosel
f—%{ ® SN
:¢:"":\ L
-, # To Sideshifter

Hose Il

u
EBumE |

P

N
¢

72



0714 Full Free 2-Stage mast Hose Assembly(Bulit-in)

S E BRI R E SR (RERD

Index Part No. Part Name No. Applied Date Remark
F5 Lo T2 Ko i T H 3 #E
1 3215-860600-30 Three Way PRI =M 1
2 3215-861300-30 Oil Pipe 11 PTG =@ 11 1
3 0000-000638-00 O-Ring 17x2.65 O JEF 2
4| 01 |3215-861500-30 Flow Regulator oS 3 11 1 Cancelled
02 [3215-860400-10 Flow Regulator PR 3ok 1
5 0000-000366-00 Washer ©22 HEHRE 1
6| 01 [2701-202000-00 ConnectorM20x1.5-M20x1.5  Hid Kk 2 Cancelled
02 [2701-202000-00 ConnectorM20x1.5-M20x1.5 ~ Eif#k 1
7| 01 |2701-222000-00 ConnectorM22x1.5-M20x1.5  H.i@$%k 1 Superseded
02 |2701-222090-0A ElbowM22x1.5-M20x1.5 90" #3k 1
8 See form 7.10 Hose & H R 1
9| 01 [2701-222090-00 ElbowM22x1.5-M20x1.5 90°#:3k 1 Superseded
02 |2701-222090-0A ElbowM22x1.5-M20x1.5 903k 1
10 0000-000639-00 O-Ring 19x2.65 (oF7 2
11 3215-860100-30 Four Way Valve SUIEGREE 1
12 See Form 7.10 Oil Pipe Sarf RS & 2
13 3215-860100-20 Steel Pipe TS AR R 1
14 See Form 7.10 Oil Pipe HUEMRE 2 -011514
15 0000-000109-00 Screw M8x16 WRET 4
16 2701-141600-00 ElbowM14x1.5-M16x1.5 IRk 2 -011514
17 0000-000322-00 Screw M8X25 WRET 2
18 0000-000159-00 Lockwasher ®8 R 6
19 0000-000176-00 Flatwasher ®8 PR 6
20 3625-850001-30 Bracket [REES 1
21 0000-000044-00 Washer ®14 HEHHE 2

73




0714 Full Free 2-Stage mast Hose Assembly(Bulit-in)
A H BT RIIGEE SR (NEFD

Index Part No. Part Name No. Applied Date Remark
FE TR UL Y & &k
22 2706-141400-00 Elbow M14x1.5-M14x1.5  HdEk 2
23 3215-861400-30 Steel Pipe % 28 B 2H A 2
24 2702-141400-00 Connector G1/4-M14x1.5 IERGIE S 2
25 0000-000862-00 O-Ring 10.6%1.80 O JE 2
Form 7.10
Lifting Height Hose Part No. Oil Pipe Oil Pipe
BIARE (mm) EHHEAERS S B E HENBE
2500 3215-860400-20-01 3215-860200-20-01 3215-860300-20-01
2700 3215-860400-20-02 3215-860200-20-02 3215-860300-20-02
3000 3215-860400-20-03 3215-860200-20-03 3215-860300-20-03
3300 3215-860400-20-04 3215-860200-20-04 3215-860300-20-04
3500 3215-860400-20-05 3215-860200-20-05 3215-860300-20-05
3600 3215-860400-20-06 3215-860200-20-06 3215-860300-20-06
3700 3215-860400-20-07 3215-860200-20-07 3215-860300-20-07
4000 3215-860400-20-09 3215-860200-20-08 3215-860300-20-08

74




0715 Full Free 2-Stage mast Hose Assembly(Externa)

IR B (OMERD

EHH

—14

To Sideshifter

8
!

1

-

[T
R
N

|
2

75



0715 Full Free 2-Stage mast Hose Assembly(Externa)

S BRI B (D

Index Part No. Part Name No Applied Date Remark
5 S FFA IR K IS Ed ik
1 3215-860600-30 Three Way PRI =M 1
2 3215-861300-30 QOil Pipe 11 PTG =B 11 1
3 0000-000638-00 O-Ring 17x2.65 O JEF 2
4| 01 |3215-861500-30 Flow Regulator R 328 1 Cancelled
02 [3215-860400-10 Flow Regulator PR 3ok 1
5 0000-000366-00 Washer ©22 HEHRE 1
6| 01 [2701-202000-00 ConnectorM20x1.5-M20x1.5  Ei@#:k 2 Cancelled
02 [2701-202000-00 ConnectorM20x1.5-M20x1.5  EiE#k 1
7| 01 |2701-222000-00 ConnectorM22x1.5-M20x1.5  H.i#$%k 1 Superseded
02 |2701-222090-0A ElbowM22x1.5-M20x1.5 90" #3k 1
8 See form 7.10 Hose & H IR 1
9| 01 [2701-222090-00 ElbowM22x1.5-M20x1.5 90°#:3k 1 Superseded
02 |2701-222090-0A ElbowM22x1.5-M20x1.5 903k 1
10 0000-000639-00 O-Ring 19x2.65 (oF7 2
11 3215-860100-30 Four Way Valve SUIEGREE 1
12 See Form 7.10 Oil Pipe Sarf RS & 2
13 3215-860100-20 Steel Pipe S AR Rk 1
14 See Form 7.10 Oil Pipe OB 2 011514
15 0000-000109-00 Screw M8x16 WRET 4
16 2701-141600-00 ElbowM14x1.5-M16x1.5 IRk 2 -011514
17 0000-000322-00 Screw M8X25 WRET 2
18 0000-000159-00 Lockwasher ®8 R 6
19 0000-000176-00 Flatwasher ®8 PR 6
20 3625-850001-30 Bracket [ 7 Bk 1
21 0000-000044-00 Washer ®14 HEHHE 2

76




0715 Full Free 2-Stage mast Hose Assembly(Externa)

S BRI B (D

Index Part No. Part Name No. Applied Date Remark
F5 LG5 AR Bk EH U
22 2701-141400-00 ConnectorM14x1.5-M14x1.5  EiE#k 2
23 3215-861500-40 Steel Pipe M 28 LA 2
24 0000-000862-00 O-Ring 10.6%x1.80 O JEF 2

77




0716 Full Free 2-Stage mast Hose Assembly(Four)
A E TN B (D

1|2 1|2
77
14—
16
16— 8
é t To Attachmen
20_5 H M
T g Eﬁ% =l
1|71 819 @ g To Attachments
Hose Il @
i Eﬂ /EHM' ] |
18 ‘‘‘‘‘‘‘‘‘‘‘‘‘ ~ 16— !To Sideshifter,
' uHoseI
“'}* {.?) el 4 Dewsi
, 4 ‘ S EET " UI
- ‘T/ | L m i To Sideshifter
10 ¢ ~, 1718 Hose Il y
et B0 g Gy e
q L BT J
N i
A ]
: ®
|
! 17
' =
—
4, -
T @ . [
3 | To Mast
6

78



0716 Full Free 2-Stage mast Hose Assembly(Four)

S E TR SR (PO

Index Part No. Part Name No. Applied Date Remark
i) kel T2 e i H 3 #E
1 3215-860600-30 Three Way I =@ 1 1
2 3215-861300-30 Oil Pipe 1T TR =@ 11 1
3 0000-000638-00 O-Ring 17x2.65 O K 2
4 3215-860400-10 Flow Regulator PR Sk 1
5 0000-000366-00 Washer ©22 HEHRE 1
6 2701-202000-00 ConnectorM20x1.5-M20x1.5 B iE#E:k 2
7| 01 |2701-222000-00 ConnectorM22x1.5-M20x1.5  Ei#E#Ek 1 Superseded
02 |2701-222090-0A ElbowM22x1.5-M20x1.5 90" #k 1

8 See form 7.11 Hose & H IR 1

9| 01 |2701-222090-00 ElbowM22x1.5-M20x1.5 90°#%:3k 1 Superseded
02 |2701-222090-0A ElbowM22x1.5-M20x1.5 90" #3k 1

10 0000-000639-00 O-Ring 19x2.65 O JEIH 2

1 3215F-861000-3A Eight Way Valve J\E A 1

12 See Form 7.11 Oil Pipe Serh LIRS 4

13 3215-860100-20 Steel Pipe MFE AN S 2

14 See Form 7.11 Qil Pipe HEM R 4

15 0000-000109-00 Screw M8x16 WRET 4

16 2701-141600-00 ElbowM14x1.5-M16x1.5 Rk 4

17 0000-000322-00 Screw M8X25 WRET 6

18 0000-000159-00 Lockwasher ®8 e 10

19 0000-000176-00 Flatwasher ®8 PR 10

20 3625-850001-30 Bracket I 5 B 2

79




Form 7.11

Lifting Height
BARE (mm)

Hose Part No.
L EHEAERS

Oil Pipe
KPR B E

Qil Pipe
PUEMBE

2500

3215-860400-20-01

3215-860200-20-01

3215-860300-20-01

2700

3215-860400-20-02

3215-860200-20-02

3215-860300-20-02

3000

3215-860400-20-03

3215-860200-20-03

3215-860300-20-03

3300

3215-860400-20-04

3215-860200-20-04

3215-860300-20-04

3500

3215-860400-20-05

3215-860200-20-05

3215-860300-20-05

3600

3215-860400-20-06

3215-860200-20-06

3215-860300-20-06

3700

3215-860400-20-07

3215-860200-20-07

3215-860300-20-07

4000

3215-860400-20-09

3215-860200-20-08

3215-860300-20-08

80




0717 Full Free 2-Stage Mast Lift Cylinder-R

S H TR TR

81



0717 Full Free 2-Stage Mast Lift Cylinder-R

S H TR TR

Index Part No. Part Name No. Applied Date Remark
F5 LG5 TR B EHH #E
1 See Form 7.12 Piston Rod FEZERT 1
2 CL0363C0 Dust Seal 32x40x5/6.5 B2 1
3 GCQ045DJ2-03 Cylinder Cap L 5 1 Cancelled
4 23658-52061 Snap Ring 32x42x3 EEDaT 1
5 23658-52051 Seal 32x42%6 Yx %3 pE 1
6 Z2113-03230 Bearing 3230 LR 1
7 GCQ045DJ2-04 Bushing WE 1
8 Z6002-05503 O-Ring 55%3.1 O A 1
9 GCQO045DL2-10 Snap Ring 55x50x1.6 EEDay 1
10 GCQ045DL2-05 Bushing R 1
11 GCQO50HST2-04 Plug ESRAUEEE 3 1
12 B6362-00018 Snap Ring ©18 ez b 1
13 B1820-04005 Screw M4x5 BEEIRET 1
14 GW0261P0 Support Central XAER 1
15 GCQ045DJ2-05 Piston ThIE 1
16 GCQO050HST2-05 Copper Sleeve SRS 1
17 GCQO50HST2-06 Spring i 1
18 See Form 7.12 Cylinder Body HAREN 1
KT 3215.2BGR1 Seal kit for cylinder W EEE .
(Include item2,5,8) (8% 2,5,8)

82




Form 7.12

Lifting Height
BARE (mm)

Cylinder-R Part No.

BHEENG T

Piston Rod-R
15 AT

Cylinder-R
AL

2500

3215-850000-20-01

GCQO045HSTA2-01R

GCQO45HSTA2.1-01R

2700

3215-850000-20-02

GCQO045HSTA2-02R

GCQO45HSTA2.1-02R

3000

3215-850000-20-03

GCQO045HSTA2-03R

GCQO045HSTA2.1-03R

3300

3215-850000-20-04

GCQO45HSTA2-04R

GCQO045HSTA2.1-04R

3500

3215-850000-20-05

GCQO45HSTA2-05R

GCQO045HSTA2.1-05R

3600

3215-850000-20-06

GCQO045HSTA2-06R

GCQO045HSTA2.1-06R

3700

3215-850000-20-07

GCQO045HSTA2-07R

GCQO45HSTA2.1-07R

4000

3215-850000-20-08

GCQO045HSTA2-08R

GCQO045HSTA2.1-08R

83




0718 Full Free 2-Stage Mast Lift Cylinder-L

S H TR TR

84



0718 Full Free 2-Stage Mast Lift Cylinder-L

S H TR TR

Index Part No. Part Name No. Applied Date Remark
F5 Lo EE R Ko i T H 3 #E
1 GCQ050DJ2-01 Connection Rod BT 1
2 Z6003-02602 O-Ring D26x2.4 O JH 1
3 See Form 7.13 Piston Rod FEZEAT 1
4 CL0363C0 Dust Seal 32x40x5/6.5 Pi“R[# 1
5 GCQ045DJ2-03 Cylinder Cap ik 1 Cancelled
6 23658-52061 Snap Ring 32x42x3 LTy 1
7 23658-52051 Seal 32x42x6 Yx B 1
8 Z2113-03230 Bearing 3230 AT dilr 1
9 GCQ045DJ2-04 Bushing PR 1
10 Z6002-05503 O-Ring 55x3.1 O 11 1
1 GCQ045DL2-03 Snap Ring 55x50x1.6  #4}1 1
12 GCQ045DLA2-10 Bushing s 1
13 GCQO50HST2-04 Plug Rl 1
14 B6362-00018 Snap Ring ®18 2R 1
15 B1820-04006 Screw M4x6 BOERAT 1
16 GW0261P0 Support Central XKIR 1
17 GCQ045DJ2-05 Piston T 9E 1
18 GCQO50HST2-05 Copper Sleeve RS 1
19 GCQO50HST2-06 Spring PR 1
20 See Form 7.13 Cylinder Body RN 1
Seal kit for cylinder
KIT 3215-2BGL1 (Include iR 1
item2,4,7,10) (BH24710

85




Form 7.13

Lifting Height
BARE (mm)

Cylinder-L Part No.

T E T

Piston Rod-L
Lo iE AT

Cylinder-L
YRS

2500

3215-840000-20-01

GCQO045HSTA2-01L

GCQO045HSTA2.1-01L

2700

3215-840000-20-02

GCQO045HSTA2-02L

GCQO045HSTA2.1-02L

3000

3215-840000-20-03

GCQO045HSTA2-03L

GCQO045HSTA2.1-03L

3300

3215-840000-20-04

GCQO45HSTA2-04L

GCQO045HSTA2.1-04L

3500

3215-840000-20-05

GCQO45HSTA2-05L

GCQO045HSTA2.1-05L

3600

3215-840000-20-06

GCQO45HSTA2-06L

GCQO045HSTA2.1-06L

3700

3215-840000-20-07

GCQO045HSTA2-07L

GCQO045HSTA2.1-07L

4000

3215-840000-20-08

GCQO045HSTA2-08L

GCQO045HSTA2.1-08L

86




0719 Fork Frame
Te X4

6 Option(1)

87



0719 Fork Frame

T e
Index Part No. Part Name No. Applied Date Remark
F5 Lo TR B EH Y U
1 3218-850000-00 Baffle PHER IR N R-A 1
2 0000-001003-00 Bolt M14x1.5x30 WA 8
3 0000-000233-00 Lockwasher ®14 Gk 8
4 0000-001004-00 Flatwasher ®14 P 8
5 2125-631100-00 Roller Il BEN 4
6| 01 [3215-831000-20 Lift Bracket HE X 1 -F2314000
02 |3215-832000-20 Lift Bracket e X5 1 F2314001-
6 3218-870000-30 Shifter built-in side P B R 2 1 Option (1)
. 318.870000-20 External side shifter AR 2% ] Option (2)
-Non-domestic CGlEEFD
. 318.870000-50 External side shifter AR 2% ] Option (2)
-Domestic CE™)
8 3218-800001-10 Fork i 2 100*40*920
8 3218-800001-20 Fork "X 2 100*40*1070
8 3218-800001-30 Fork X 2 100*40*1150
8 3218-800001-40 Fork i 2 100*40*1200
9 3218-800002-00 Pin assembly PR SR 2

88




0720 Wide-View 2-Stage Mast

PREF 2017158

=

89




0720 Wide-View 2-Stage Mast
B g4

Index Part No. Part Name No. Applied Date Remark

5 F s FFA IR Ho G Ik

1 0000-000242-00 Bolt M8x16 AR 6

2 0000-000159-00 Lockwasher ®8 R 6

3| 01 |3218-840000-00 Shaft I 2R 22 2 A 4 Cancelled
02 |3218-114000-00 Shaft LA 4

4 3218-810000-00 Tilt Cylinder BRI L 2

5 0000-000176-00 Flatwasher ®8 R 6

6 See 0726 Fork Frame X5 1

90




0721 Wide-View 2-Stage Mast Assembly

&

=
R

kgt !

i

=

91

|




0721 Wide-View 2-Stage Mast Assembly

AL AR

Index Part No. Part Name No. Applied Date Remark
F5 Lo EE R Ko i H 3 #E
1 0000-000244-00 Bolt M10x30 A 4
2 0000-000063-00 Lockwasher ®10 R 4
3 0000-000547-00 Flatwasher ®10 R 4
4 3215-800002-10 Cylinder Bracket TS 7K R 2
5 3215-800001-10 Clip T ELE 2 2
6 See Form 7.14 Outside Mast VINNE 1
7 2125-612000-00 Roller I i 4
8 0000-000920-00 Bolt M14x1.5x50 [y 2
9 0000-000233-00 Lockwasher ®14 L 2
10 0000-001004-00 Flatwasher ®14 PR 2
1 See Form 7.17 Lift Cylinder AL 2
12 0000-001005-00 Bolt M12x1.25x35 [y 2
13 0000-000060-00 Lockwasher ®12 R 2
14 0000-000554-00 Flatwasher ®12 R 2
15 See Form 7.14 Inside Mast M5 1
16 2214-600001-00 Chain Pulley L Sk 2
17 0000-000183-00 Collar @35 VEE R ] 2
18 See 0727 Chain Assembly 2K R 2
19 3215-800003-10 Double Tube Round % EXEF 1
20 3215-800004-10 Tube Axle BUE R Hh 1
21 0000-000284-00 Bolt M12x30 A 2
22 0000-000060-00 Lockwasher ®12 EHEA 2
23 0000-000554-00 Flatwasher ®12 R 2
24 2214-600005-00 Pad e Req.

92




Form 7.14

Lifting Height Outside Mast Inside Mast
B FE(mm) LWL SIREY

2000 3215-810000-10-01 3215-820000-10-01 Cancelled
3215-820000-1A-01

2500 3215-810000-10-03 3215-820000-10-03 Cancelled
3215-820000-1A-03

2700 3215-810000-10-04 3215-820000-10-04 Cancelled
3215-820000-1A-04

3000 3215-810000-10-06 3215-820000-10-06 Cancelled
3215-820000-1A-06

3300 3215-810000-10-08 3215-820000-10-08 Cancelled
3215-820000-1A-08

3500 3215-810000-10-09 3215-820000-10-09 Cancelled
3215-820000-1A-09

3600 3215-810000-10-10 3215-820000-10-10 CancelledCancelled
3215-820000-1A-10

4000 3215-810000-10-14 3215-820000-10-14 Cancelled
3215-820000-1A-14

4250 3215-810000-10-15 3215-820000-10-15 Cancelled
3215-820000-1A-15

4500 3215-810000-10-16 3215-820000-10-16 Cancelled

3215-820000-1A-16

93




0722 Wide-View 2-Stage Mast Assembly (Four)

AREOSY A ZY)

DAL —

?

@

a||a.|

R
NN

[/

S\

/.

o~
A_I

P

94



0722 Wide-View 2-Stage Mast Assembly (Four)

FERLEF 1AL (PHIB)

Index Part No. Part Name No. Applied Date Remark
F5 LG5 LA i i T H 3 #E
1 0000-000244-00 Bolt M10x30 EgES 4
2 0000-000063-00 Lockwasher ®10 R 4
3 0000-000547-00 Flatwasher ®10 R 4
4 3215-800002-10 Cylinder Bracket THL S K A 2
5 3215-800001-10 Clip THELE E R 2
6 See Form 7.15 Outside Mast VINNE 1
7 2125-612000-00 Roller I pr i 4
8 0000-000920-00 Bolt M14x1.5x50 EES 2
9 0000-000233-00 Lockwasher ®14 PhEL 2
10 0000-001004-00 Flatwasher ®14 PR 2
Lift Cylinder FabaRliiliin
11 See Form 7.17 2
12 0000-001005-00 Bolt M12x1.25x35 EES 2
13 0000-000060-00 Lockwasher ®12 R 2
14 0000-000554-00 Flatwasher ®12 R 2
15 See Form 7.15 Inside Mast M5 1
16 2214-600001-00 Chain Pulley BEARIRE 2
17 0000-000183-00 Collar 235 A 2
18 See 0727 Chain Assembly 2K R 2
19 3215-800003-10 Double Tube Round % b XUE R 2
20 3215-800004-10 Tube Axle U e il 2
21 0000-000284-00 Bolt M12x30 AR 2
22 0000-000060-00 Lockwasher ®12 PhEL 2
23 0000-000554-00 Flatwasher ®12 R 2
24 2214-600005-00 Pad i Req.

95




Form 7.15

Lifting Height
T EE (mm)

Outside Mast
AhII%e

Inside Mast

IR

2000

3215F-810000-10-01

3215-820000-1A-01

2500

3215F-810000-10-03

3215-820000-1A-03

2700

3215F-810000-10-04

3215-820000-1A-04

3000

3215F-810000-10-06

3215-820000-1A-06

3300

3215F-810000-10-08

3215-820000-1A-08

3500

3215F-810000-10-09

3215-820000-1A-09

3600

3215F-810000-10-10

3215-820000-1A-10

4000

3215F-810000-10-14

3215-820000-1A-14

4250

3215F-810000-10-15

3215-820000-1A-15

4500

3215F-810000-10-16

3215-820000-1A-16

96




P\

7

0723 Wide-View 2-Stage Mast Hose Assembly
TR I B SR

To Sideshifter
Hose |

ENBHE |

To Sideshifter
Hose Il

EWBME N

@—1

—10

To Shifter -R
EWHSEA

97

To Shifter -L
ENEL




0723 Wide-View 2-Stage Mast Hose Assembly

FERLEF 00 S = AR

Index Part No. Part Name No Applied Date Remark
F5 Lo T2 e i T H 3 L
1| 01 [59900-15T11 Flow Regulator PR 3K 1] 1 Cancelled
02 |3215-860400-10 Flow Regulator P32 i 1
2 0000-000638-00 O-Ring 17x2.65 Ok 2
3 3215-861300-30 Oil Pipe Il PETHEL =@ I 1
4 2701-202000-00 Connector M20x1.5-M20x1.5  FHid#:k 1
5 0000-000366-00 Washer ©22 A 1
6 3215-860600-30 Three way T =LA 1 1
7 0000-000109-00 Screw M8x16 IRET 2
8 0000-000159-00 Lockwasher ®8 R 2
9 0000-000176-00 Flatwasher ®8 R 2
10 See Form 7.16 Oil Pipe ZEI V2 R 2
11 3218-724000-00 Metal Tube TR A 1
12 2707-141400-00 Elbow G1/4-M14%1.5 Bk 2 -051513
13 0000-000044-00 Washer ®14 A 4 -051513
14 3130-730900-0A Oil Pipe I LR 1 -051513
15 3215-860200-10 Oil Pipe EsZ - TiiN=g 1 -051513
16 3215-860300-10 Connector M14x1.5-M14x1.5 43k 2

98




Form 7.16

Lifting Height Oil Pipe Lifting Height Oil Pipe
BARE (mm) SR MB E BAEE (mm) SRR E

2000 3215-860100-10-01 Cancelled 3500 3215-860100-10-06 Cancelled
3215-860100-1A-01 3215-860100-1A-06

2250 3215-860100-1A-11 3600 3215-860100-10-07 Cancelled

2500 3215-860100-10-02 Cancelled 3215-860100-1A-07
3215-860100-1A-02 3660 3215-860100-1A-14

2700 3215-860100-10-03 Cancelled 4000 3215-860100-10-08 Cancelled
3215-860100-1A-03 3215-860100-1A-08

2750 3215-860100-1A-12 4250 3215-860100-10-09 Cancelled

3000 3215-860100-10-04 Cancelled 3215-860100-1A-09
3215-860100-1A-04 4500 3215-860100-10-10 Cancelled

3250 3215-860100-1A-13 3215-860100-1A-10

3300 3215-860100-10-05 Cancelled

99




072301 Wide-View 2-Stage Mast Hose Assembly
TR I B SR

o) —10

Bv
" To Shifter-L  To Shifter -R
EMBEE  ENBR4
7 Bl
7
To Sideshifter
Hose | To Sideshifter g
ﬁﬁ'ﬂ@?ﬂ% | Hose I I~::;«é‘
EMBE | ]
OiI:i'\rL
@ -
L N ¢—5
s l
, .
6
3 .
RN
4 R
2 e

100



072301 Wide-View 2-Stage Mast Hose Assembly
TR I B SR

Index Part No. Part Name No Applied Date Remark
F5 Lo T2 e i T H 3 L
1 3215-860400-10 Flow Regulator FR i 1
2 0000-000638-00 O-Ring 17x2.65 O K 2
3 3215-861300-30 Oil Pipe Il PRFHEL =W 1 1
4 2701-202000-00 Connector M20x1.5-M20x1.5  Eiili$k 1
5 0000-000366-00 Washer ©22 HEHRpE 1
6 3215-860600-30 Three way T =LA 1 1
7 0000-000109-00 Screw M8x16 BT 2
8 0000-000159-00 Lockwasher ®8 R 2
9 0000-000176-00 Flatwasher ©8 T 2
10 See Form 7.16 Oil Pipe Sel 1 4R 2
1 3218-724000-00 Metal Tube RERIRGE 1
12 3215-860200-10 Oil Pipe peZsSiiks 2 |051513-
13 3215-860300-10 Connector M14x1.5-M14x1.5  $z3k 2

101




0724 Wide-View 2-Stage Mast Hose Assembly(Four)

FERLEF 211 2R A a2 (DY k)

—10
|I To Shifter -L
11— EWBRE
& To Shiffer -
£ , ENBEA
BN—/ «T/
7
To Sideshifter
!-Iose |
HENBmE |
To Sideshifter
Hose |l
BB I
To Attachments
Hose |
BRME
Qil-j {1'
—1
.
RN o—5
P, )
, B
6
3 @ .

102

73
—10
. % —13
't__:;;} To Attachments
0
To Attachments
Hose Il
R R I
S
Sy’




0724 Wide-View 2-Stage Mast Hose Assembly(Four)

FERLEF 1] 2%k (DY BBR)

Index Part No. Part Name No. Applied Date Remark
5 F s FAFA IR Ho T H ik
1 3215-860400-10 Flow Regulator PR 1] 1
2 0000-000638-00 O-Ring 17x2.65 O jE i 2
3 3215-861300-30 Oil Pipe Il PRFHRL =G0 11 1
4 2701-202000-00 Connector M20x1.5-M20x1.5  ELilfZk 1
5 0000-000366-00 Washer ©22 HEHRE 1
6 3215-860600-30 Three way PEFHET = w1 1
7 0000-000109-00 Screw M8x16 BRET 4
8 0000-000159-00 Lockwasher ®8 R 4
9 0000-000176-00 Flatwasher ®8 R 4
10 See Form 7.16 Oil Pipe Ge TSRS W 4
1 3218-724000-00 Metal Tube TR 2
12 3215-860200-10 Oil Pipe EZesliikeg 2
13 3215-860300-10 Connector M14x1.5-M14x1.5  #:3k 4

103




0725 Wide-View 2-Stage Mast Lift Cylinder

Pl I BT

Z -

=

104



0725 Wide-View 2-Stage Mast Lift Cylinder

FERLEF 1 S T

Index Part No. Part Name No. Applied Date Remark
F5 LG5 TR K TEH H ik
1 29568-42051 Dust Seal D36x48x7/10 iz 1
2 D10B8-42331A Seal D46x36x7 T 1
3 Z2113-03630 Bearing 3630 A 1
4 26053-04752 O-Ring D47.5%2.65 O A 1
5 D12C8-42051 Guide Ring CIRES 1
6 D20B8-42341 Plug ET 2
7 GB/T80-1985 Screw M8x8 IRET 2
8 D12C8-42041 Bushing FESS 1
9 See Form 7.17 Cylinder Body NGRS 1
10 See Form 7.17 Piston Rod I 1
11 HRD20A8405/D10B8-42511 |Bushing R 1
12 D12C8-42061 Piston T 2E 1
13 D20B8-42381 Snap Ring ez 1
14 REF340369/22560-53321 Support Central B e2) 1
15 23650-52861 Snap Ring 45x35x3 EEDaT 1
16 23650-42481 U-Seal D1 45%35%6 U Y% $} 1
17 GB/T119-1986 Pin D10x16 el 1
KT 3215.25G2 Seal kit for cylinder M BE T ]
(Include item1,2,4,16) (& 1,2,4,16)

105




Form 7.17

Lifting Height Cylinder Part No. Piston Rod Cylinder
'FH=EE (mm) T E S HEEFF fiik%3
2000 D12C8-40411 D12C8-42311 D12C8-40611
2500 D12C8-40431 D12C8-42331 D12C8-40631
2700 D12C8-40441 D12C8-42341 D12C8-40641
3000 D12C8-40401 D12C8-42301 D12C8-40601
3300 D12C8-40471 D12C8-42371 D12C8-40671
3500 D12C8-40481 D12C8-42381 D12C8-40681
3600 D12C8-40491 D12C8-40491 (Cancelled) D12C8-40691
4000 D12C8-40531 D12C8-42431 D12C8-40731
4250 D12C8-40541 D12C8-42441 D12C8-40741
4500 D12C8-40551 D12C8-40551 (Cancelled) D12C8-40751

106




0726 Fork Frame
Te X4

6 Option(1)

107



0726 Fork Frame

T e
Index Part No. Part Name No. Applied Date Remark
F5 Lo TR Bk EHH ik
1 3218-850000-00 Baffle PHER IR N R-A 1
2 0000-001003-00 Bolt M14x1.5%x30 WA 8
3 0000-000233-00 Lockwasher ®14 g 8
4 0000-001004-00 Flatwasher ®14 PR 8
5 2125-631100-00 Roller II wWE 4
6| 01 [3215-831000-10 Lift Bracket BB 1 -F2314000
02 |3215-832000-10 Lift Bracket et 1 F2314001- For Three-way
6 3215F-832000-10 | Lift Bracket X5 1 |F2314001- For Four-way
6 3218-870000-10 Shifter built-in side HE AR 1 Option (1)
External side shifter AR 4%
7 3218-870000-20 1 Option (2)
-Non-domestic CGlEEFD
7 3218-870000-50 External side shifter AR 2% 1 Option (2)
8 3218-800001-10 Fork i 2 100*40*920
8 3218-800001-20 Fork i 2 100*40*1070
8 3218-800001-30 Fork X 2 100*40*1150
8 3218-800001-40 Fork "X 2 100*40*1200
9 3218-800002-00 Pin assembly PP SR 2

108




0727 Chain Assembly

7
%

=

,,:\;‘:\Z‘J—Fork Frame

109



0727 Chain Assembly

BEOR SK
Index Part No. Part Name No Applied Date Remark
F5 LG5 TR K i H 3 U
1 2125-640001-00 Chain Bolt BEA IR I 1 Free Lift Cylinder
1 58502-15T01 Chain Bolt Bk IE 1 Lift Cylinder
2 0000-000237-00 Nut M16x1.5 W RE 3 Free Lift Cylinder
2 0000-000316-00 Nut M14x1.5 S RE 3 Lift Cylinder
3 0000-000188-00 Cotter Pin 23.2x20 FF FI44 2
4 2125-640002-00 Pin it 2
5 See Form 7.18 Chain Assembly % 4%% 1
6 2125-640003-00 Chain Anchor ARk 1
7 0000-000686-00 Cotter Pin 23.2x20 JF 14 1
8 0000-000176-00 Flatwasher ®8 PR 2

110




Form 7.18

Lifting Height Full Free 3-Stage Mast Front Full Free 3-Stage Mast Back Full Free 2-Stage Wide-Angle 2-Stage Mast
B RE(mm) (ZHI718 (&I (I8 (Z&I15
2000 LH1223X 81
2500 LH1223 X 55 LH1223X95
2700 LH1223 X 57 LH1223X99
3000 LH1223 X 65 LH1223 X107
3300 LH1223X71 LH1223X115
3500 LH1223 X 71 LH1223X119
3600 LH1223X73 LH1223X123
3700 LH1223 X 57 LH1223X 81 LH1223 X 71
4000 LH1223 X 57 LH1223X87 LH1223X75 LH1223X135
4250 LH1223X143
4350 LH1223 X 65 LH1223X95
4500 LH1223 X 67 LH1223X97 LH1223 X149
4800 LH1223 X 71 LH1223X103
5000 LH1223X69 LH1223X105
5100 LH1223 X 71 LH1223X107
5300 LH1223X69 LH1223 X111
5400 LH1223 X 71 LH1223X113
5500 LH1223 X 71 LH1223X115
6000 LH1223X79 LH1223X125

111




0728 Built-in Sideshifter

N E RS 2%

112



0728 Built-in Sideshifter

B AR G
Index Part No. Part Name No. Applied Date Remark
F5 LG5 TR K i H 3 U
1 3218-870001-10 Bumpers HEE 2
2 3218-870002-10 Plunger FEZE 2
3 3218-870003-10 Dust ring 977 24 Pl 2 BEA
4 3218-870004-10 Cover Uity 2 2
5 3218-870005-10 Ring i 2
6 3218-870006-10 Seals Bl 2 piign|
7 3218-870014-10 Bushes P45x40x40 e 2
8 3218-870007-10 ELBOW H Mtk 2 Wide-view Only
9 3218-870008-10 Slider-up iR 4
10 3218-870009-10 Throttle slice ReRivan 2 Wide-view Only
1 3218-871000-40 Support frame pE 1 Full Free 3-Stage mast
11 3218-871000-30 Support frame SRR 1 Full Free 2-Stage mast
11 3218-871000-10 Support frame SRR 1 Wide-view
12 3218-870010-10 Plastic sleeve LIZE RS 2 Wide-view Only
13 3218-870011-10 Hook-down ] 2
14 3218-870012-10 Slider-down INGES 4
15 3218-870013-10 Oil Cup M6 AR 8
16 304003000009 Lockwasher ®16 R 4
17 302001000109 Bolt M16%1.5x40 LY 4
18 304003000007 Lockwasher ®12 R 1
19 302001000108 Bolt M12x20 [y e 1
20 3218-872000-10 Lateral shelf lF:2:8 1
21 0000-000510-00 Washer ©20 HEH 2 Wide-view Only
KIT 3215-NCYG-0A Seal kit for cylinder T EEE 1
KIT 3215-NHK-0A Kit for slider BRERE 1

113




0729 External Sideshifter (Non-domestic)
ShEER MR AR

114



0729 External Sideshifter (Non-domestic)

SheiEzds CIERE

Index Part No. Part Name No. Applied Date Remark
F5 LG5 TR Bk EH U
1 3218-870001-20 Upper Bearing S a1e 2
2 3218-871000-20 Cylinder Assembly THITLE K, 1
3 3218-870002-20 Lower B2 2
4 3218-870003-20 Nut M16 1EZ IR EE 4
5 3218-870004-20 Lower Hook | 2
6 3218-870005-20 Washer 216 T 4
7 3218-870006-20 Bolt M16x45 AR 4
8 3218-872000-20 Frame HEZE 1
9 3218-870007-20 Roll Pin iz 2
10 3218-870008-20 Fitting 6-6 3k 2
1 3218-870009-20 Restrictor Washer WA 2
12 3218-870010-20 Screw M12X20 R4 1
13 3218-870011-20 Lockwasher 12 R 1
KIT 3215-WCYG-0A01  |Seal kit for cylinder  JHEIEHEA 1
KIT 3215-WHK-0A01 Kit for slider BREEG 1

115




0730 External Sideshifter (Domestic)
SRS (E™)

116



0730 External Sideshifter (Domestic)

SheeiEsss (™D

Index Part No. Part Name No. Applied Date Remark
F5 LG5 TR Bk EH U
1 3218-870001-50 Slider-up R 4
2 3218-871000-50 Hanging Plate FERR SR 1
3 307003000003 Pin 6x40 4 6X40 2
4 3712-623100-10 Cylinder Assembly LK, 1
5 3218-872000-50 Frame BN 1
6 301002000056 Bolt M16X45 g 4
7 307002000008 Pin 6x30 4 6X30 2
8 302001000108 Screw M12X20 IRET 1
9 304003000007 Lockwasher 12 e 1
10 3218-870001-50 Slider-down INGES 2
11 3218-870003-50 Down Hook N 2
12 3218-870004-50 Nut IR 4
13 304007000008 Washer ¢16 k6] 4
14 310003000003 Grease Cup M6 YN 6
15 3218-870005-50 Fitting HE ek 2
16 3218-870006-50 Restrictor Washer RiR/hay 2
KIT 3215-WCYG-0A02 |Seal kit for cylinder  JhfIEHE G 1
KIT 3215-WHK-0A02 Kit for slider BREHG 1

117




	1000
	Frame System
	车身系统
	0101 Frame Assembly
	车架总成
	010101 Frame System
	车身系统
	0102 Frame Assembly
	车架总成(TV8-C)
	010201 Frame System
	车身系统(TV8-C)
	0103 Overhead Guard
	安全棚
	010301 Overhead Guar
	安全棚
	010302 Overhead Guar
	安全棚
	010303 Overhead Guard
	安全棚
	0105 Back Cover
	后外罩
	010501 Back Cover
	后外罩
	010502 Back Cover
	后外罩
	010503 Back Cover
	后外罩
	0106 Back Cover TW8
	后外罩TW8

	2000
	Operating Control System
	操作系统
	0201 Steering Control
	操作系统
	0202 Hand Brake Assem
	手刹总成
	0203 Parking Brake
	脚制动
	0204 Steering Assembl
	转向柱总成
	020401 Steering Assem
	转向柱总成
	020402 Steering Assem
	转向柱总成
	0205 Valve Control Li
	多路阀操作杆
	0206 Armrest assembly
	扶手总成TW8

	3000
	Driving System
	驱动系统
	0301 
	驱动系统
	0302 Gearbox assembly
	变速箱总成
	0303 Driving Wheel
	驱动轮

	4000
	Steering System
	转向系统
	0401 Rear Axle Steering Assembly
	后桥转向总成
	040101 Rear Axle Steering Assembly
	后桥转向总成
	0402 Steering Axle
	转向桥
	0403 Steering Wheel
	转向轮

	5000
	Electrical System
	电气系统
	0501 Electrical Components
	电器元件
	0502 Control Bracket Assembly
	控制器安装板总成
	050201 Control Bracket Assembly
	控制器安装板总成
	0503 Wiring Harness Assembly
	线束总成
	050301 Wiring Harness Assembly
	线束总成
	0505 Cable Assembly
	电缆总成
	050501 Cable Assembly
	电缆总成
	0506 Cable Assembly (TV8-C)
	电缆总成 (TV8-C)
	050601 Cable Assembly (TV8-C)
	电缆总成 (TV8-C)
	0507 Cable Assembly(Lithium Battery)
	电缆总成(锂电池）
	0509 Lithium Battery Assembly
	锂电瓶总成
	050901 Lithium Battery Assembly
	锂电瓶总成
	0510 Side car Assembly (TV8-C)
	侧拉小车总成 (TV8-C)

	6000
	Hydraulic System
	液压系统
	0601 Hydraulic SystemⅠ
	液压管路Ⅰ
	0602 Hydraulic SystemⅠ（Four）
	液压管路Ⅰ（四联）
	0603 Hydraulic SystemⅡ
	液压管路Ⅱ
	0604 Hydraulic SystemⅠTW8
	液压管路Ⅰ TW8
	0605 Hydraulic SystemⅠTW8（Four）
	液压管路Ⅰ TW8（四联）
	0606 Hydraulic SystemⅡ TW8
	液压管路Ⅱ TW8
	0607 Solenoid Valve Assembly TW8
	电磁阀总成TW8
	0608 Pump Motor and Pump
	泵电机和泵
	0609 Oil Tank
	油箱

	7000
	Lifting System
	起升系统
	0701 Full Free 3-Stage Mast
	全自由三级门架
	0702 Full Free 3-Stage Mast Assembly
	全自由三级门架总成
	0703 Full Free 3-Stage Mast Assembly（Four）
	全自由三级门架总成（四联）
	070301 Full Free 3-Stage Mast Assembly（Four）
	全自由三级门架总成（四联）
	0706 Full Free 3-Stage Mast Hose Assembly(Four)
	全自由三级门架油管总成（四联）
	070601 Full Free 3-Stage Mast Hose Assembly(Four
	全自由三级门架油管总成（四联）
	0707 Free Lift Cylinder
	自由起升缸
	0709 Tilt Cylinder
	倾斜油缸
	0710 Fork Frame
	货叉架
	0711 Full Free 2-Stage Mast
	全自由二级门架
	0712 Full Free 2-Stage Mast Assembly
	全自由二级门架总成
	0715 Full Free 2-Stage mast Hose Assembly(Externa
	全自由二级门架油管总成（外挂式）
	0716 Full Free 2-Stage mast Hose Assembly(Four)
	全自由二级门架油管总成（四联）
	0717 Full Free 2-Stage Mast Lift Cylinder-R
	全自由二级门架右升降油缸
	0719 Fork Frame
	货叉架
	0720 Wide-View 2-Stage Mast
	宽视野二级门架
	0721 Wide-View 2-Stage Mast Assembly
	宽视野二级门架总成
	0722 Wide-View 2-Stage Mast Assembly（Four）
	宽视野二级门架总成（四联）
	0723 Wide-View 2-Stage Mast Hose Assembly
	宽视野二级门架油管总成
	072301 Wide-View 2-Stage Mast Hose Assembly
	宽视野二级门架油管总成
	0725 Wide-View 2-Stage Mast Lift Cylinder
	宽视野二级门架起升缸
	0726 Fork Frame
	货叉架
	0727 Chain Assembly
	链条总成
	0728 Built-in Sideshifter
	内置式侧移器
	0729 External Sideshifter（Non-domestic）
	外挂式侧移器（非国产）
	0730 External Sideshifter（Domestic）
	外挂式侧移器（国产）


